
amdahl@ 

AMDAHL VIS, V/6 

Computing Systems 
Illustrated Parts Catalog 

Publication Number: F1062.0-01A 
Part Number: 319588-600 

November 1980 



REVISION NOTIC~ 
This is the first edition. 

ABSTRAC'r 
This manual provides the illustrations and part number 
listings for selected assemblies and subassemblies that 
comprise the AMDAHL 470 V /5, V /6 Computing Systems. 
The information provided includes assemblies that are field 
replaceable units (FRU) as well as those that show mechani­
cal breakdowns that would aid in quicker FRU removal and 
replacement. . 

READER COMMENT FORM 
A reader comment form is provided at the end of this 
manual. If this form is not available, comments and 
suggestions may be sent to Amdahl Corporation, Technical 
Publications Department, Mail Stop 323, P.O. Box 470, 
Sunnyvale, CA 94086. All comments and suggestions 
become the property of Amdahl Corporation. 

DISCLAIMER 
This manual does not guarantee that all part numbers 
listed are current or available. Parts may be revised or 
replaced without notification. 

amdahl , amdahl47C and amdac are registered 
trademarks of Amdahl Corporation. 

@ 1980 Amdahl Corporation. 
All rights reserved. Printed in U.S.A. 

V /5, V /6 Illustrated Parts Catalog ii 



CONTENTS 

CHAPTER 1 --- EXTERNAL APPEARANCE ....................................... 1 ~ 1 Figure 4-4. C-Unit ElM Breakdown ........................................... 4-5 
CHAPTER 2 --CONSOLE .................................................... 2-1 Figure 5-1. Channel/Cable Entry Photo 1, Side 1 ................................. 5-1 

Figure 5-2. Channel/Cable Entry Photo 2, Side 2 ................................. 5-2 
Figure 5-3. Channel/Cable Entry E/M Breakdown, 2 Bus Configuration (1 of 3) ......... 5-3 
Figure 5-4. Channel/Cable Entry ElM Breakdown, 2 Bus Configuration (2 of 3) ......... 5-4 

CHAPTER 3 - CPU .......................................................... 3-1 

CHAPTER 4 - C-UNIT ....................................................... 4-1 

CHAPTER 5 - CHANNEL/CABLE ENTRY ....................................... 5-1 Figure 5-5. Channel/Cable Etnry E/M Breakdown, 2 Bus Configuration (3 of 3) ......... 5-5 
Figure 5---6. Channel/Cable Entry E/M Breakdown, 3 Bus Configuration ................ 5-7 
Figure 5-7. Channel Mechanical Frame Breakdown ............................... 5-9 
Figure 5-8. Channel Lower Cooling Assembly, 3 Fan Configuration .................. 5-11 

CHAP'rER 6 - PDU MOD-l ................................................... 6-1 

CHAPTER 7 --- PDU MOD-2/3/4 ................................................ 7-1 

CHAP'rER 8 - MSU MOD-2 ................................................... 8-1 Figure 5-9. Channel Lower Cooling Assembly~ Blower Configuration ................. 5-13 
Figure 6-1. PDU MOD-l Photo 1, Front and Left Side ............................. 6-1 
Figure 6-2. PDU MOD-l Photo 2, Left Side ..................................... 6-2 
Figure 6-3. PDU MOD-l Photo 3, Right Side .................................... 6-3 

CHAP'rER 9 - MSU MOD-3 ................................................... 9-1 

CHAPTER 10 - MSU MOD-6 ................................................. 10-1 

CHAPTER 11- EUP ............................................... " ........ 11-1 Figure 6-4. PDU MOD-l CE Panel Assembly (1 of 2) .............................. 6-4 
Figure 6-5. PDU MOD-l CE Panel Assembly (2 of 2) .............................. 6-5 

ILLUSTRATIONS Figure 6-6. PDU MOD-1400 Hz Safety Enclosure Assembly ........................ 6-7 
Figure 6-7. PDU MOD-1400 Hz Enclosure Assembly .............................. 6-9 

Figure 1-1. Console . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1-1 Figure 6-8. PDU MOD-l Load Center Breakdown ............................... 6-11 
Figure 1-2. Main Frame (Channel/Cable Entry, C-Unit, CPU & EUP) .................. 1-3 Figure 6-9. PDU MOD-160 Hz Enclosure Assembly .............................. 6-13 
Figure 1-3. Door Assembly, Type II ........................................... 1-5 Figure 7-1. PDU MOD-3 Photo 1, Front & Right Side ........ " .................... 7-1 
Figure 1-4. Door Assembly, Type III .......................................... 1-7 Figure 7-2. PDU MOD-3 Photo 2, Right Side .................................... 7-2 
Figure 1-5. Door Assembly, Type IV .. -........................................ 1-9 Figure 7-3. PDU MOD-3 Photo 3, Left Side ..................................... 7-3 
Figure 1-6. Door Assembly, Type V .......................................... 1-11 Figure 7-4. PDU MOD-3 ElM Breakdown (1 of 2) ................................ 7-4 
Figure 1-7. PDUMOD 1 ................................................... 1-14 
Figure 1-8. PDU MOD 3 ................................................... 1-16 

Figure 7-5. PDU MOD-3 E/M Breakdown (2 of 2) ................................ 7-5 
Figure 7-6. PDU MOD-3 CE Panel Assembly (1 of 2) ....... ' ....................... 7-£ 

Figure 1-9. PDU MOD 3 ................................................... 1-18 Figure 7-7. PDU MOD-3 CE Panel Assembly (2 of 2) .............................. 7-7 
Figure 1-10. MSU MOD 2 .................................................. 1-20 Figure 7,-8. PDU MOD-3 60 Hz Enclosure Assembly (1 of 2) ........................ 7-9 
Figure 1-11. MSU MOD 3 .................................................. 1-22 Figure 7-9. PDU MOD-3 60 Hz Enclosure Assembly (2 of 2) ....................... 7-10 
Figure 1-12. MSU MOD 6 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1-24 Figure 7-10. PDU MOD-3 UPC Connector Panel Assembly ......................... 7-12 
Figure 2-1. Console Photo 1, Overall view ...................................... 2-1 Figure 7-11. PDU MOD-3 Cooling Assembly, Logic Section ........................ 7-14 
Figure 2-2. Console Photo 2, Major Sub-assemblies ............................... 2-2 Figure 7-12. PDU MOD-3 Connector Panel Assembly Logic Section ................. 7-16 
Figure 2-3. Operators Console, Mechanical Breakdown (1 of 2) ...................... 2-3 Figure 7-13. PDU MOD-3 Connector Panel Assembly Line Control .................. 7-17 
Figure 2-4. Operators Console, Mechanical Breakdown (2 of 2) ................. ' ..... 2-4 Figure 7-14. PDU MOD-3 Connector Panel Assembly Expansion .................... 7-:-19 
Figure 2-5. Operators Console, ElM Assembly ................................... 2-6 Figure 7-15. PDU MOD-3 400 Hz Panel Assembly (1 of 3) ......................... 7-20 
Figure 2-6. Control Panel . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2-8 Figure 7-16. PDU MOD-3 400 Hz Panel Assembly (2 of 3) ......................... 7-21 
Figure 2-7. F .E. Panel ..................................................... 2-10 Figure 7-17. PDU MOD-3 400 Hz Panel Assembly (3 of 3) ......................... 7-22 
Figure 3--1. CPU Photo 1, Side 1 .............................................. 3-1 Figure 7-18. PDU MOD-3 Panel Assembly Load Center (1 of 2) ..................... 7-24 
Figure 3-2. CPU Photo 2, Side 2 .............................................. 3-2 Figure 7-19. PDU MOD-3 Panel Assembly Load Center (2 of 2) ..................... 7-25 
Figure 3-3. CPU ElM Breakdown (1 of 2) ....................................... 3-3 Figure 8-1. MSU MOD-2 Photo 1, Front and Right Side ............................ 8-1 
Figure 3-4. CPU ElM Breakdown (2 of 2) ....................................... 3-4 Figure 8-2. MSU MOD-2 Photo 2, Front and Left Side ............................. 8-2 
Figure 3-5. MCC Card Cover Assembly ......................................... 3-6 Figure 8-3. MSU MOD-2 ElM Breakdown (1 of 2) ................................ 8-3 
Figure 3-6. Shipping Break Assembly .......................................... 3-6 Figure 8-4. MSU MOD-2 ElM Breakdown (2 of 2) ................................ 8-4 
Figure 3-7. Bus Plate, Detail ................................................. 3-7 Figure 8-5. MSU MOD-2 Mainstore Power Supply Assembly ........................ 8-6 
Figure 4-1. C-Unit Photo 1, Side 1 ............................................ 4-1 Figure 9-1. MSU MOD-3 Photo 1, Left Side ..................................... 9-1 
Figure 4-2. C-Unit Photo 2, Side 2 ............................................ 4-2 Figure 9-2. MSU MOD-3 Photo 2, Right Side .................................... 9-2 
Figure 4-3. C-Unit Internal Appearance ........................................ 4-3 Figure 9-3. MSU MOD-3 ElM Assembly (1 of 3) ................................. 9-3 

V /5, V /6 Illustrated Parts Catalog iii 



Figure 9-4. MSU MOD·3 ElM Assembly (2 of 3) ................................. 9-4 
Figure 9-5. MSU MOD·3 ElM Assembly (3 of 3) ................................. 9-5 
Figure 9--6. MSU MOD-3 Mainstore Power Supply Assembly ........................ 9":'8 
Figure 10-1. MSU MOD·6 Photo 1, Left Side ................................... 10-1 
Figure 10-2. MSU MOD·6 Photo 2, Front ........... " ........................... 10-2 . 
Figure 10-3. MSU MOD-6 ElM Assembly (1 of 4) ...............•............... 10-3 
Figure 10-4. MSU MOD-6 ElM Assembly (2 of 4) ............................... 10-4 
Figure 10-5. MSU MOD-6 ElM Assembly (3 of 4) ............................... 10-5 
Figure 10-6. MSU MOD·6 ElM Assembly (4 of 4) ................ .' .............. 10--6 
Figure 11-1. EUP Photo 1 (Side 1) ........................................... II-i--
Figure 11-2. EUP Photo 2 (Side 2) ........................................... 11-2 
Figure 11-3. EUP ElM Assembly (1 of 2) ...................................... 11-3 
Figure 11-4. EUP ElM Assembly (2 of 2) ...................................... 11-4 

V /5, V /6 Illustrated Parts Catalog iv 



PREFACE 

INTENDED AUDIENCE 

The Amdahl 4 70V /5, V /6 Illustrated Parts Catalog (IPC) was produced for, and is intended to be 
used by Product Support and Services personnel. The IPC is to be used as a reference when ordering 
replacement parts and also to provide visual aids for the disassembly and reassembly of the 470 
System. 

Special note should be made that all assemblies and subassemblies in the IPC are not to be con­
sidered Field Replaceable Units (FRUS). When ordering replacement parts, as much descriptive 
information as possible must be supplied, such as: 

a) The page number of the IPC the part is on. 

b) The item number of the part. 

c) Whenever possible, the part number on the part which is being replaced. 

The above information will provide Field Order Administration, or the individual taking the part 
order, a more comprehensive view of the situation. 

Due to Engineering Changes (ECs) that may have occurred since publication, and will occur in the 
future, the information in the IPC is as accurate as possible at the time of pUblication. Whenever 
possible, check the part number on the system to guarantee that you are ordering the correct 
EC level. 

V /5, V /6 Illustrated Parts Catalog 

RELATED PUBLICATIONS 

For assembly and subassembly information that is unavailable in the IPC, refer to site available 
technical publications such as: 

Field Engineering Reference Manual (FI027.0) 
Power Distribution System Manual (FI002.0) 
Console Manual (FI018.0) 
4 70V /7, V /8 Systems Installation Manual (FI043.0) 
470V/7, V/8 Memory System Manual (FI020.0) 

IPC ORGANIZATION 

This IPC is organized as follows: 

Chapter 1 - EXTERNAL APPEARANCE 
Chapter 2 - CONSOLE 
Chapter 3 - CPU 
Chapter 4 - C-UNIT 
Chapter 5 - CHANNEL/CABLE ENTRY 
Chapter 6 - PDU MOD-l 
Chapter 7 - PDU MOD-2/3/4 
Chapter 8 - MSU MOD-2 
Chapter 9 - MSU MOD-3 
Chapter 10 - MSU MOD-6 
Chapter 11 - EUP 

Index tab dividers are provided for easy access to the chapters. The illustrations are appropriately 
identified in the Table of Contents under the heading of ILLUSTRATIONS. 

v 



~ 
.~ q 
I,S-I,5 

VIEW A-A (WF') 

V /5, V /6 Dlustrated P arts Catalog 

. 

f1 
34CENT~ 

LOCATED 'RALLY~ 
SOT ,TOP AND 

_ I B (,&. lC) TOM) 130Hl !;ND5 

~ ~ zz (I<X' [II 
~ 21 (16.X) 

,(2X) A ~."-- r@)(&X) 

A~ -~ 
~ 
~ 

External A ppearance 

Figure 1-1 
Console 

314105-100 

1-1 



External Appearance 

Figure 1-1 
Console 

ITEM PART NO. EfC NO. QTY DESCRIPTION 

1 314001-000 22870 2 SKI RTER, CONT.CONSO 
2 314002-000 22870 1 SKI RTER, CONT.CONSO 
3 314003-000 16171 1 TRNSTRP, LEG SUPPORT 
4 314290-200 34969 2 ASM, PANEL SIDE CNTRL CNSOL 
5 314292-200 33927 1 ASM, R.H. FRONT PANEL CONTROL 
6 314289-200 33927 1 ASM, L.H. FRONT PANEL CONTRL 
7 314291-200 33927 1 L.H. REAR PANEL CONTROL 
8 314288-200 33927 1 ASM, R.H. REAR CONTROL CONSOLE 
9 314024-000 23935 3 BRACKET, HINGE MTG 

10 314025-000 23835 2 BRACKET, HINGE MTG 
11 314026-000 31155 2 BRACKET, PANEL SUP 
12 314027-000 11155 - 2 BRACKET, PANEL SUP 
13 314031-000 16171 8 FASTENR, BALL STUD 
14 314037-000 16171 6 PANEL, BUSHING 
15 314153-000 33928 1 PLATE, SHIELDING 
16 317603-012 30122 16 SCRFLHD, M5X08 
17 317950-003 21274 16 WASHER, FLT M5 
18 317951-003 21274 2 WASHER, SP LK M5 
20 000062-000 16171 2 TAPE, TRANSFER 
21 317950-002 21274 20 WASHER, FLT,METRIC 
22 317951-002 21274 16 WASHER, SPLT.LK.HD 
23 317602-035 30122 16 SCREW, M4 
25 314015-100 35657 0 PACKAGE, APER CONSL 
26 314120-000 22870 1 SKIRT, FRAME 
27 314144-000 20854 2 BRACKET, HOLD 
28 314145-000 32595 2 BRACKET, HOLD 
29 317603-035 30122 2 SCRFLHD, M5X08 
30 317603-008 30122 4 SCREW, FLHD M5X18 
31 314148-000 21234 2 APP.PKG, FAST.PLATE 
32 314165-000 21214 2 CONSOLE, BALL STUD 
33 317602-006 30122 4 SCREW, M4 

V /5, V /6 Illustrated Parts Catalog 1-2 



V /5, V /6 Illustrated Parts Catalog 

1~(2X) ~(2X) 118 (ZX)~t(2.x) 
''L '" 

--:=-= -=----====p.:.- ------ ---=-=-=~ 

-Ii - I 

20 

't-rZX) 

I!I EXT UP@ 

l I: 

~ 
ii! I 

~t I 
-- 1 '-----= ~=aco:'I 

NOTES 

OJ DOORS TO BE INSTALLED STARTING FROM THIS LOCATION. ALL DOORS TO 
BE LABELED ON THE INSIDE WITH THEIR APPROPRIATE DOOR NUMBER AND 
FRAME NUMBER. DOOR NUMBERS AND SEQUENCE SHOWN BY THIS SYMBOL o. 

ill DOOR TO BE FLUSH WITH FRAME ON CPU SIDE. 

m 
~ 
[]] 

DOOR TO BE .190 (4,e,) FROM EDGE OF FRAME. 

OMIT FINGER STOCK, ITEM '37, ON SIDE OF DOOR ® & @. 
INSTALL FINGER STOCK ,ITEM ,7, ON BOTH SIDES OF DOOR ©,@>@ &@. 

6. GAP BETWEEN DOORS TO BE .190 (4,a,). 

[2] TO BE INSTALLED BY FIELD ENGINEERING. SURFACES MUST BE CLEANED 
PRIOR TO ASSEMBLY OF FINGER STOCK ITEM ,7. FINGER STOCK TO BE 
ASSEMBLED ONE TIME ONLY. ADHESIVE WILL NOT HOLD SUFFICIENTLY IF 
ONCE PULLED OFF. 

8. FINGER STOCK ITEM ,7 MUST MAKE CONTACT IN ALL PLACES WITH MATING 
SURFACES AND COMPRESS A MIN OF .06. 

q "FINGER-STDCK", ITEM 'H TO BE INSTALLED PER AMDAHL SPEC B0007Lf-6DO. 

/ ~7 

7 REF 

\.. .!1.00±.06 
2I),4:!:1,'5 

~f----'( 
VIEW 1-\-1-\ 

SCALE 1/1 

DETAIL II 
TYP EXCEPT BFTWEEN 
CABLE ENTRY 1\ CHf\NNEL 

DETAIL C: 
TYP ALL END DOORS 

External Appearance 

SHOWN IN T HE C ED LOS 
AIIID LOCKED POSITION 

~ 

ffi\ 

~. -- ------1., -- --
!II-

I ~ 
[ 

I 

[ 

I 

I~ 
I 

i ----- ---=:i. ~-- -- :mm 

2.00:!: '<;0(2X) ~ Il 
<;O,7:!: 12,7 

TYPICAL INSTALLATION OF SHIELDING STRIPS 
SCALE: NONE 

DETAIL I) 
SHEILDING STRIP LOCATION 
TYPICAL FOR END DOOR Figure 1-2 

Main Frame (Channel/Cable Entry, 
C-Unit, CPU & EUP) 

319238-100 

1-3 



External Appearance 

Figure 1-2 
Main Frame (Channel/Cable Entry, C-Unit, CPU & EUP) 

ITEM PART NO. E/C NO. OTY OESCR IPTION ITEM PART NO. E/C NO. OTY OESCR IPTION 

1 319197-200 22372 4 DOOR, ASM TYPE 1 62 312594-201 31764 1 CHANNEL, MAINFRAME 
2 319198-200 22370 4 DOOR, ASM TYPE 2 63 307604-016 21274 4 SCRI032, BINDING HD 
3 319199-200 31510 2 DOOR, ASM TYPE 3 64 307604-008 21274 4 SCRI032, BINDING HD 
4 319200-200 31510 2 DOOR, ASM TYPE 4 65 307400-064 16389 2 NUTS, HEX 
5 319201-200 31510 1 DOOR, ASM TYPE 5 66 800076-600 32568 0 470 V/6, COMPUTER 
6 319218-200 31510 1 DOO R, TV P E V I 67 307950-005 21274 12 WASHER, SIZE .250 
7 319136-000 22181 9 HINGE, PLATE 
8 319136-001 22181 9 HINGE, PLATE 
9 319137-000 21131 3 HINGE, PLATE 

10 319137-001 21131 3 HINGE, PLATE 
11 319205-000 32140 23 PLATE, LOCKING 
12 319205-001 32140 1 PLATE, LOCKING 
14 319150-000 21131 1 TAB, BTM 
15 319144-000 22693 1 BLOCK 
16 319148-000 21169 2 PLATE 
17 319160-000 23089 2 BLOCK 
18 319162-000 21131 2 PLATE 
19 319149-000 21131 1 TAB, TOP 
20 319173-000 21131 4 CATCH, UPPER 
21 319210-200 31130 2 MAGNET, ASM 
22 319222-200 22306 1 GUARD, KI CK 
23 319222-201 22306 1 GUARD, KICK 
24 319222-202 22306 2 GUARD, KICK 
25 319222-203 22306 2 GUARD, KICK 
26 319222-204 22306 1 KICK, GUARD 
27 319034-001 30384 3 GRILL, EXHAUST 
31 319034-005 23086 1 GRILL, EXHAUST 
32 319034-011 23086 1 GRILL 
33 . 319206-000 30168 1 DOOR, END 
34 319013-000 23248 2 BRKT, HINGE 
35 319008-000 23388 2 PLATE, CATCH 
36 319087-000 REV-A 2 PIN, HINGE 
37 207271-000 23897 85 STRIP, CI CONTACT 
38 317603-014 21274 56 SCREW, FLHD M5X18 
39 317603-020 21274 J.8 SCREW, FLHD M5X18 
40 307604-028 21274 6 SCRI032, BINDING HD 
41 317603-010 21274 8 SCREW, FIL HC M5 
42 317950-003 21274 20 WASHER, FLT M5 
43 307685-040 21274 4 SCREW, CAP HC.HEX 
44 317642-010 21274 48 SCREW, FLAT HD 
45 317675-040 21274 12 SCREW, HEX HD 
46 319034-012 23086 1 GRILL, CPU 
47 319190-000 23216 1 PLATE 
48 319189-000 21131 2 POST, MCD 2 
49 319195-000 21131 2 WASHER 
50 319193-000 21131 2 BLOCK 
51 307602-012 21274 8 SCRW632, BINDING HD 
52 307950-002 21274 8 WASHER, SIZE 6 
53 307684-032 21274 2 SCREW, CAP HD.HEX 
55 317950-005 21274 12 WASHER, FLT.METRIC 
57 317951-005 21274 12 WAHSER, SPLT.LK.ME 
58 319238-100 32817 0 SUB ASM, INSTALL 
59 31{)021-200 31132 1 E/M ASM, CPU/BUFFER 
60 311504-200 317fi6 1 MAIN FR, UP 
61 312001-2031 23591 1 E/~1, LSI CHANN 

V /5, V /6 Illustrated Parts Catalog 14 



'''~ I 
I 
I 

.. 
~--~--~ 

~===================================================r=r==:j}--
.ftrS 
w~ 
~t­
I--­
t--

<'> <> 
I I 
I 

I 

G 

? <> W-
I , 

~ 27 "-fOF 

.,~~~ f-,--~·-----------------j<>11--> -------------" ~~(h( 
-, ~ l !r-' /r---1LAj ,i~_~_~_~~~~~~~_====_=__=_--_ _=___~_----...-:---=-~~....:J1W-*_u.~-----~------~~-- - ----=R1~----@ 

'-/ ~ ~ '" '" ~ :----+) 

V /5, V /6 Illustrated Parts Catalog 

I 
I 

I: 
I 

External Appearance 

Figure 1-3 
Door Assembly, Type II 

319198-100 

1-5 



External Appearance 

Figure 1-3 
Door Assembly, Type II 

ITEM PART NO. E/C NO. QTY DESCRIPTION 

1 319112-002 21558 DOOR, SYSTEM 
2 319121-000 35176 DOOR, SOLID 
3 319123-001 23929 HINGE, SOLID DR 
4 319124-000 21918 1 PIVOT, SOLID DR 
5 319125-000 21919 1 PIVOT, SOLID DR 
6 319132-000 30619 1 LlNK,ICCR 
7 319133-000 23154 2 GUIDE,ICCR 
8 319135-000 31154 BAR, LOCK 
9 319157-000 33790 2 WASHER 

10 319183-000 21993 1 BLOCK, GUIDE 
11 319187-200 21131 1 HANDLE, DOOR LOCK 
12 319188-000 21131 2 BLOCK,ICCFIFG 
13 307791-003 21274 2 SCREW, SET.SCC.DB 
14 307683-006 21274 1 SCREW, CAP HD.HEX 
15 307673-006 33224 4 SCREW, HED HEAD 
16 307733-008 22480 30 SCREW, HXWFD STE 
17 307603-004 21274 4 SCRW832, BINDING HD 
18 307603-006 21274 4 SCRW832, BINDING HD 
19 307605-024 21274 8 SCREW, 1/4-2CE.B. 
20 307950-003 21274 8 WASHER, SIZE 8 
21 307400-006 16389 2 NUTS, HEX 
22· 319152-000 33007 1 PIN, 
23 319198-100 35173 0 DOOR, ASE TYPE 2 
24 307703-008 33435 2 SCREWS, SELF TAP 
25 307701-004 23836 16 SCREWS, SELF TAP 
26 319394-008 35168 4 HOUSING, BPI/FFI SHIELDING 
27 207271-000 23897 4 STRIP, CONTACT 
28 319394-001 31625 2 HOUSING, EFI SHIELDING 

V 15, V 16 Illustrated Parts Catalog 1-6 



®~ 

(?x) {~ "', 

(4X)~ 

(zx) 13 

V /5. V /6 Illustrated Parts Catalog 

~(2X) 
Z2~ 

r--
l~. 

I 
I 
I 

L __ 
r----- ---, 
'------ --

- ------- - - -------

------ - - ------

--- - - -~---I----~ 

(€.x) 

3 

/9.OO:t.50(YX) 0 
"182, ~ ~ 12,7 r:sx) 0 

, -, 
\ 

2-

I Ii?EF 

~-~I----- - - ---- -- --

19.00r.50(~X) ~ 

---I 
I 
I 

~) 

1 
I 

--~ 

NOT£;S: 

[!J IDENTIFY P£1i? AMDAHL sPEC 8OO0.57·~14 

[II ITEM /I TO 8E INS7AJ.L£O #17H S1.07 
TO_RD FRONT OF OOOJ<? 

[2] APPLY ITEM 24 (EPOXY) BETWEEN IrEMS 
l(l>OOJ<?)AAJO 10 (GJASS) "P1.ACcS­
AS SHOWN 

EJ ~~~~)(\~r~ ~~S~U;~~ ~\U:UN~~~~O 
INSPECTED FOR CONTINUO'JS CONTAC.T 
ALL .... ROJND. 

Ir.,~ 
21 

(2,x) 

SECTION 1>\ c 1>\ 

External Appearance 

-Figure 1--4 
Door Assembly, Typt! __ 1_1_ 

319199-100 

1-7 



External Appearance 

Figure 1-4 
Door Assembly, Type III 

ITEM PART NO. EfC NO. QTY DESCRIPTION 

1 319112-001 21558 DOOR, SYSTEM 0 
2 319118-001 31402 SUPPORT, GLASS DR S 
3 319119-002 23928 1 HINGE, SYST DOORS 
4 319124-000 21918 1 PIVCT, SOLID DR 
5 319125-000 21919 1 PIVOT, SOLID DR 
6 319132-000 30619 1 LINK, LOCK 
7 319133-000 23154 2 GUIDE, LOCK 
8 319135-000 31154 1 BAR, LOCK 
9 319157-000 21703 2 WASHER 

10 319164-000 31344 1 WINDOW, DOOR 
11 315183-000 21993 1 BLOCK, GUIDE 
12 319186-200 21131 1 HANDLE, DOOR LOCK 
13 319188-000 21131 2 BLOCK, LOCKING 
14 307791-003 21274 1 SCREW, SET.SOC.DR 
15 307683-006 21274 1 SCREW, CAP HD.HEX 
16 307673-006 21390 4 SCREW, HEX HEAD 
17 307603-005 21274 4 SCREW 832, BINDING HD 
18 307733-008 22480 51 SCREW, HXWHD ST8 
19 307603-006 21274 4 SCREW 832, BINDING HD 
20 307605-024 21274 2 SCREW,1/4-20B.H. 
21 307950-003 21274 8 WASHER, SIZE 8 
22 307400-006 16389 2 NUTS, HEX 
23 319152-000 21131 1 PIN 
24 307005-003 22150 0 EPOXI, ADHESIVE 
25 319199-100 31510 0 DOOR, ASM TYPE 3 
26 307703-008 -43836 2 SCREWS, SELF TAP 

V /5, V 16 Illustrated Parts Catalog 1-8 



23 

V /5, V /6 lliustratedParts Catalog 

I 

,--­
L- __ ---' 

I~.OO ±.SO (~X) @] 
L.f62)G±12,7(3)() ~ 

l~_ 
--- - - -----'\--!- r-----, 

.- .. ~----- - - ~~~~ 

---~ 

--I 
I 

+--- - ----------¥:--+E-=--=-~===========-==--~=-::·==-=t~-=o=-=~=~ G 
r-~~~nd--------+---------------------,,~r_~ 

lEF 
13 

NOTES: 

WIDENTIFY PER. AMDA.HL SPEC eJOQOS"1- .. H. 

~ITEM II TO 5E INSTALLE.D WITH 5~OT 
TOWARD 1='kONT a F i))(} R. 

~APPLY ITEM 2.15 C=.?0XY)3;'-WElN ITE;M~ 
I (DOOR) AND 10 (GLASS) '" P~ACt:.S AS s~aIfN, 

G±]MET£::X EM, MESH STR.IP FlJRNIS;.;;;:t:> 
WITH ITEM 10 Mvsr 3E VIS!)!·i...LI( 
INSPECTE.[;' FOIC COIJTIN,)O'JS ::::OlrAc,-. 

REF I 

External Appearance, 

Figure 1-6 
Door Assembly, Type IV 

319200·100 

1-9 



External Appearance 

Figure 1-5 
Door Assembly, Type IV 

ITEM PART NO. E/C NO. QTY DESCRIPTION 

1 319112-001 21558 1 DOOR, SYSTEM 0 
2 319118-000 31402 1 SUPPORT, NUMBERING 
3 319119-003 23928 1 HINGE, SYST DOORS 
4 319124-000 21918 1 PIVOT, SOLID DR 
5 319125-000 21919 1 PIVOT, SOLID DR 
6 319132-000 30619 1 LINK, LOCK 
7 319133-000 23154 . 2 GUIDE, LOCK 
8 319135-000 31154 1 BAR, LOCK 
9 319157-000 21703 2 WASHER 

10 319164-000 31344 1 WINDOW, DOOR 
11 319183-000 21993 1 BLOCK, GUIDE 
12 319187-200 21131 1 HANDLE, DOOR LOCK 
13 319188-000 21131 2 BLOCK, LOCKING 
14 307791-003 21274 1 SCREW, SET.SOC.DR 
15 307683-006 21274 1 SCREW, CAP HD.HEX 
16 307673-006 21390 4 SCREW, HEX HEAD 
17 307603-005 21274 4 SCREW 832, BINDING HD 
18 307733-008 22480 51 SCREW, HXWHD ST8 
19 307603-006 21274 4 SCREW 832, BINDING HD 
20 307605-024 21274 2 SCREW,1/4-20B.H. 
21 307950-003 21274 8 WASHER, SIZE 8 
22 307400-006 16389 2 NUTS, HEX 
23 319152-000 21131 1 PIN 
24 319200-100 31510 0 000 R, ASM TYPE 4 
25 307005-003 22150 0 EPOXI, ADHESIVE 
26 307703-008 23836 2 SCREWS, SELF TAP 

V /5, V /6 Illustrated Parts Catalog 1-10 



i - ~-r-

I 

I - >r 

I 

I 
- + 

I 

, 
- + , 

I - , ~ 
, 

, 
+ -

I 

~ 
= 

I I q 

V /5, V /6 illustrated Parts Catalog 

IT 

I 
I 
I 

( 

L --_0----1----------7 

\ 
(~ ___ + ________________ o __ 

( > 

I----:-~) /'---------l---------
I 
I 

L -------f------"7 r--------II----------

) \ 

( 
t 
I 

L 
] I 

I 

I 

( 
) 

19.001".50 (3X) ill 

~----~-~--------------

I 
-+ f--

\ 

I 
I 

( (,-------i---~ I-\-r 
( 

r---- - - __ 1------'1 

> 

I - ,--Ii 
I 
I 

~I I----- ------ -1--------,( (r---~----- _ + _ 

\ i 

l ) 
( 

-------+------~----~ 

~,-! 

NOTLS: 

[2] IDENTIFY PE.e AMJ:;4HJ. SPEC B00057-~/4 
II] APPl Y tTLM 24 (EPOXY) BETWEEN ITEMS 

/ (!XXJE') AN/) T (GLASS) t:, PLACeS AS f/lOWN 

III METEX EMI MESH STRIP FURNISHED 
WITH ITEM 7 MUST BE VISUALL Y 
INSPECTED FOR CONTINUOUS CONTACT 
ALL AROUND. 

REF 7 I 

SECTION ~\ = b\ 

External Appearance 

Figure 1--6 
Door Assemb_ly,-Type V 

319201-100 

1-11 



External Appearance 

Figure 1-6 
Door Assembly, Type V 

ITEM PART NO. E/C NO. aTY DESCRIPTION 

1 319112-001 21557 1 DOOR, SYSTEM 0 
2 319117-002 31344 1 SUPPORT, GLASS DR M 
3 319120-000 21316 1 HINGE, PLAIN BTM 
4 319155-000 21131 1 RAIL 
6 319163-000 21594 1 ANGLE 
7 319164-000 31344 1 WINDOW, DOOR 
8 319166-000 21131 2 LINK, GLASS DR 
9 319167-000 21131 2 LINK, MG, SENS LN 

10 319168-000 22047 2 PLATE, LINK 
11 319171-000 21131 1 ROD, UPPER 
12 319171-001 21131 1 ROD, 
13 307380-000 21177 1 CLAMP, TOGGLE 
14 307166-002 REV-A 9 RING, E, .188 
15 307733-008 22480 54 SCREW, HXWHD ST8 
16 307603-004 21274 4 SCREW 832, BINDING HD 
17 307684-006 21274 11 SCREW, CAP HD.HEX 
18 307676-032 21390 1 SCREW, HEX HEAD 
19 307950-003 21274 4 WASHER, SIZE 8 
20 307950-004 21274 5 WASHER, SIZE 10 
21 307400-007 16389 1 r>JUTS, HEX 
23 319201-100 31510 0 DOOR, ASM TYPE 5 
24 307005-003 22150 0 EPOXI, ADHESIVE 

V /5, V /6 Illustrated Parts Catalog 1-12 



External Appearance 

System Door Matrix 

SOLID DOORS DOORS WITH CUTOUT 

~ 
w 

0 0 0 0 0 0 0 0 0 r 0 
If) 0 0 0 0 0 0 0 0 0 0 
>- ~ ~ ~ ~ ~ ~ ~ r, r, ~ 
.!!! .... o:t CD ex! III (l) 0 ;:; ex! ex! 

OJ N N (l) N (l) 0 N (') 

>- a; a; N N (') 

b OJ OJ (l) (l) OJ (l) (l) OJ 

M M M M M M M M M M 
PART NO. DESCRIPTION 7 9 2 2 QTY/DOOR TYPE 

319112-002 Door WIO Cutout 20 
319112-001 Door WI Cutout 6 

3 319121-001 Door Frame 12 
4 319121-000 Door Frame 12 

5 319117-001 Door Frame (Middle CPU) 
6 319117-002 Door Frame (Middle CPU) 
7 319118-000 Door Frame (Side CPU) 
8 319118-001 Door Frame (Side CPU) 

9 319123-000 Hinge 9 
10 319123-001 Hinge 9 
11 319123-002 Hinge 
12 319123-003 Hinge 

13 319119-002 Hinge 2 
14 319119-003 Hinge 2 

15 319186-200 Handle ASM 12 
16 319187-200 Handle ASM 12 

17 207271-000 Contact Strip 

18 319124-000 Pivot Top 24 1 1 1 1 1 1 
19 319125-000 Pivot Bottom 24 1 1 1 1 1 1 
20 319132-000 Lock Link 24 1 1 1 1 1 1 
21 319133-000 Lock Guide 48 2 2 2 2 2 2 2 
22 319135-000 Lock Bar 24 1 1 1 1 1 1 1 
23 319152-000 Pin 24 1 1 1 1 1 1 1 
24 319157-000 Washer 48 2 2 2 2 2 2 2 
25 319183-000 Block Guide 24 1 1 1 
26 
27 
28 

30 319188-000 Block Locking 32 2 2 
31 319211-000 Block Locking 4 
32 319211-001 Block Locking 4 

33 319164-000 Panel-Window 6 
34 319120-001 Hinge 1 
35 319120-000 Hinge 1 1 
36 319155-000 Rail 2 1 1 
37 319163-000 Angle 2 1 1 
38 319166-000 Link 4 2 2 
39 319167-000 Link 4 2 2 
40 319171-000 Rod 2 1 1 
41 319171-001 Rod 2 1 1 
42 307380-000 Toggle Clamp 2 1 1 
43 319168-000 Plate Link 4 2 2 
44 
45 

46 319791-003 Screw Cup Pt. 36 
47 307683-006 Screw Cap Socket 36 
48 307684-006 Screw Cap Socket 22 11 11 
49 307673-006 Screw Hex 96 4 4 4 4 4 4 4 
50 307733-008 Screw Self Tap 383 31 31 31 31 31 53 53 61 61 
51 307603-004 Screw B.H. 8-32 104 4 4 4 4 4 4 4 4 4 
52 307603-006 Screw S.H. 8-32 96 4 4 4 4 4 4 4 
53 307605-024 Screw SH. 1/4-20 48 2 2 2 2 2 2 2 
54 307950-003 Washer #8 192 8 8 8 8 8 8 8 4 4 
55 307950-004 Washer #10 10 5 5 
56 307400-006 Nut #8 52 2 2 2 2 2 2 
57 307400-007 Nut #10 2 
58 307643-006 Screw F.H. 8 2 2 2 2 
59 307676-032 Screw Hex Hd 2 1 1 
60 307166-002 E-Ring 18 9 9 
61 307703-008 Screw Self Tap 24 1 1 1 
62 307400;063 Kep-Nut #8-32 2 2 2 2 
63 
64 
65 

V/5, V 16 Illustrated Parts Catalog 1-13 



V/5, V/6 illustrated Parts Catalog 

(2X) 22 

19 

(.4.) 
~(~X) 

, T 

~ -=r---~--_ f~ 

II Ii::! \: 
I, I'I 
1\ I:: Ii 

\: ·1' II, j i :!k 
11 _____ -ill_ _ ____ ~.-. _-' 11il1 ~ ________ ~.....ll:: __________ ~_ /0' (2X) 

~(4X) 

7 /I (4X) 

24 (2X) 28 (8X) 

(IJr) 

2 (2X) 

19 

PLASTIC lXJOIZ 

I.OOr.O~ 

25,4IJ,5 

VIEW !J~ua I>~ 
SCALE 1/1 

D~ ?I-iOWN IN THE CLOSE. 
AND LOCKED ;::r:;SITJON 

<?3 

-=_. 
1.-

.... 

l 

! ~ 
IU 

/WWI-, 

_ .. :::=:::::l 

. -

-

.-
J 

I 

i 

: 

NOTES: o JXJOJ?S 70 BE /NST.4U£D S7:4ii?TING FJi?OM 
THIS LOCATION. ,4LL iXXJES TO BE lABELED 
ON TH£ INSIDE WITH THEile AF'F'teOF'IeIAT~ 
DOOle NUMBEJi? AND FJi?AME NUMBEIe. /XX)R 
NUMiJERS AND SEQUENCE SHOWN BY THIS 
SYMBOL O. 

~ OMIT FlNGEte srocK', ITEM 2~. OIJ SIDE ~ 
DOOle @ AN/) @ . 

.3. GAP BETWEEN J:)O()es' ro BE .190. 

't "FINGER- :5TOC.K", ITEM e:l TD ee: INSTALLED 
PER AMPAHL 5PEC 80001'+-600 

V 
I 
j 

i 

2.00 
50,7 

TYPiCAL INSTALLATION OF 
SHIELDING STJeIPS 

SCAJ.E: IIKMIE 

External Appearance 

Figure 1-7 
PDU MOD 1 

---------

319237·1XX 

1-14 



External Appearance 

Figure 1-7 
PDU MOD 1 

ITEM PART NO. E/C NO. QTY DESCRIPTION 

1 319197-200 22372 2 DOOR, ASM TYPE 1 
2 319198-200 22370 2 DOOR, ASM TYPE 2 
3 319215-200 22368 1 DOOR, TYPE IrA 
4 319216-200 22366 1 DOOR 
5 319136-000 22181 4 HINGE, PLATE 
6 319136-001 22181 4 HINGE, PLATE 
7 319137 -000 21131 1 H INGE-, PLATE 
8 319137-001 21131 1 HINGE, PLATE 
9 319137-002 21131 1 HINGE, SYSTEM DRS 

10 319137-003 21131 1 HINGE, SYSTEM DRS 
11 319205-000 21265 8 PLATE, LOCKING 
12 319210-200 31130 4 MAGNET, ASM 
13 319222-202 22306 2 GUARD, KICK 
14 319222-203 22306 2 GUARD, KICK 
15 319033-005 21122 1 PANEL, PERFORATED 
16 319033-009 21122 1 PANEL, PERFORATED 
17 319034-005 23086 1 GRILL, EXHAUST 
18 319034-009 23086 1 GRILL. EXHAUST 
19 319207-200 31499 2 DOOR. ASM END 
20 319013-000 23248 4 BRKT, HINGE 
21 319008-000 23388 4 PLATE. CATCH 
22 319087-000 REV-A 4 PIN. HINGE 
23 207271-000 23897 22 STRIP, CONTACT 
24 317603-014 21274 32 SCREW, FLHD M5X18 
25 317603-020 21274 8 SCREW, FLHD M5X18 
26 317603-010 21274 16 SCREW, FIL HD M5 
27 317950-003 21274 16 WASHER. FLT 
28 317642-010 21274 16 SCREW, FLAT HD 
32 315221-201 21966 1 ElM, PDU 1-EXP 
33 319237-100 31499 0 APPEAR, PDU 

V /5, V /6 Illustrated Parts Catalog 1-15 



• 

',. 

,ex)~ 
® 

V /5, V /6' Dlustrated Parts Catalog 

NOTES: 

WnODR5. ro ~E INSTALLED STARTING FROM 
THIS LOCATION. ALL DOORS TO BE LABELED 
ON THE INS IDE 'WITH THEtR APPROPRIATE" 
DOOR NUMBE.R AND FRAME NUMBER. DOOR 
NUMBER AND SEQUENCE SHOWN BY 
THIS SYMBOL 0, 

i:. GAP BETWEEN DOORS TO BE .190. 

External Appearance 

Figure 1--8 
PDU MOD3 
319284-100 

1-16 



External Appearance 

Figure 1-8 
PDU MOD3 

ITEM PART NO. E/C NO. QTY DESCRIPTION 

1 319197-200 35170 1 DOOR, ASF TYPE 1 
2 319198-200 35173 1 DOOR, ASM TYPE 2 
3 319215-200 35174 1 DOOR, TYPE IIA 
4 319216-200 35172 1 DOOR 
5 319222-202 22306 2 GUARD. KICK 
6 319268-200 23016 2 GUARD. KICK ASP 
7 319206-200 35169 2 END DOOR. ASSEMBLY 
8 819087-000 REV-A 4 PIN, HINGE 

11 319284-100 35171 0 DOOR. KIT PDU 

V / 5, V /6 Illustrated Parts Catalog 1-17 



V /5, V /6 Illustrated Parts Catalog 

SECTION@-@ 
SCALE: ~.)NE 

1,11'1 REf 

TBI (REF)---H-.../ 

J2 REF 

-100, -101, -102 

AlB REF 

C2X) 

C4Xl­

C4X) 

(4Xl 

(2Xl 

(4Xl 

(4X) 

(4Xl 

(2X) 

(4X) 

(4X) 

(4X) 

(4X) 

(4X) 

(4X) 

(4X) 

(4X) 

-101 ONLY 

-IOIOr.JLY 
FOR. IRELAND 
ONLY, USE 
31"7022-001 

-103 ONLY 

o SURFACE.S MUST BE CLEANED PRIOR TO 
ASSEMBLY OF FINGERSTO(K ITEM 'S. 
FINGEf-ISTOCK TO BE AS':>EMBLED ONE TIME 
ONLY -ADrJESIVE,.JILL NOT HOLD 
SUFFICIENTLY IF ONCE PULLED OFF. 

II] HARNESS ASSEMBLY 2.1"72.60- XXX INSTALLED 
AT LOwER A SSEMBL Y . CONNECT HARNESS 
TO TBI ON LOGIC. SECTION. 

It. "FINGER- STOCK': ITEM @ TO BE 
INSTALLED PER AMCAHt.: SPEC 
800074- 600. 

~ STAMP SERIAL NUMBER PROVIDED BY 
PRODUCTION CONTROL APPROXIMAT£L'1' 
WI-tERE SHOWN. 

[§] FOR PATENT LABEL 5;::[=. MAUi:I\JE FEAi0RE. 
II-JCEX. 

,-- LOGIC FkAt-.\E REF ;- AC =RAME REF 

--~' / ' 

\ P 
\ 

~Q 
DETAI L tl0... 

SCALE.: t-JONE 

G 

5 

External Appearance 

Figure 1-9 
PDU MOD3 

315452-1 XX 

1-18-



External Appearance 

Figure 1-9 
PDUMOD3 

ITEM PART NO. E/C NO. QTY DESCRIPTION 

1 319136-000 22181 4 HINGE, PLATE 
2 319136-001 22181 4 HINGE, PLATE 
3 319205-000 32140 4 PLATE, LOCKING 
4 319210-200 35190 4 MAGNET, ASM 
5 319013-000 23248 4 BRKT, HINGE 
6 319008-000 23388 4 PLATE, CATCH 
7 319267-000 23010 1 G RILLE, EXHAUST 
9 315450-201 31514 1 TOP ASM, PDU AC 

10 315455-200 31'526 1 E/M, ASM EXPAN 
11 217265-200 33533 1 PDU, AC CABLE ASM 
12 217280-200 22788 1 PDU, AC CAB LE ASM 
13 317603-014 30122 12 SCREW, FLHD M5X18 
14 317603-010 30122 8 SCREW, FI L HD M5 
15 317950-003 21274 26 WASHER, FL T M5 
16 317642-010 21274 28 SCREW, FLAT HD 
17 317603-020 30122 22 SCREW, FLHD M5X18 
18 307604-012 33122 22 SCR1032, BINDING HD 
19 307950-004 21274 19 WASHER, SIZE 10 
20 307676-040 33221 4 SCREW, HEX HEAD 
21 307950-006 21274 8 WASHER, SIZE .312 
22 307951-006 21274 4 WASHER, SPLIT LOCK 
23 307400-007 16389 4 NUTS, HEX 
24 307979-000 23050 5 MT TIE, INT PUSH 
25 307714-006 22112 1 SCREW, PAN HEAD 
26 307951-004 21274 17 WASHER, SPLIT LOCK 
27 315452-102 35691 0 E/M ASM, PDU 50/60 HZ 
28 315452-360 35459 0 SCREW, PDU 1-SNB 
29 307604-008 33122 16 SCR1032, BINDING HD 
30 317603-006 30122 4 SCREW, M5 
31 317951-003 21274 24 WASHER, SP LK M5 
32 315455-201 35147 1 CARD, INSTAL 
33 307975-001 35557 2 CBL, TIE LOCKING 
34 307975-050 35557 2 CBlE, TIE MTG DEVICE 
35 207271-000 23897 2 STRIP, CONTACT 

V /5, V /6 Illustrated Parts Catalog 1-19 



SUPPLIED 
WITH DOOR \fl 

INSTALL FLUSH WITH FINGER 
STOCK ON DOOR. TOP AND 
BOTTOM. 

DETAIL D~ 
TYPALL END DOORS 

V /5, V /6 Illustrated Parts Catalog 

, 
r.= -

r 
I 
I 

I 
I 

, 

! 
~Ulfr 

\ 

I 
I 

I 

I 

1/ (ZX) 

(8X) 

L 

SHOWN IN THE CLOSED 
AND LOCKED POSITION 

PLASTIC /:IOOJ:! 

NOTES: 

[!] J)()()IeS TO BE INSTALLr:-D STAeTlNG FE'OM 
THIS LOCATION. ALL {){)()2S TO BE LABELED 
ON THE /NSID£ WITH THO#: APPJ(lOPRIATE 
/X)O/ii? /lHJM8C/i! AND FJeAME" Nl.lMBEIi? tJOOe 
NUJII~ AND .s£QUENCE' SHOWN BY THIS 
SYMBOL O· 

[!] JXX:JE> TO BE FLUSH WITH EDGe OF FR'AME. 

o OMIT FlNGEJ? Sroc?:.,ITEM 28, reo,., SIDE 
OF' DOOe @AND 'eJ. 

..,. GAP BETWC£N DOOI?S TO BE ./!J(j: 

'
'"''5 TO 6E I HSTAI.I.ED BY FIELD ENGINEERING· 
~ SURFACES MUST BE CLEANED PRIOR TO 

ASSEt16L"1 OF FINGER STOCK ITEM Z8 • 
FINGER STOCK TO BE ASSEMBL.ED ONE 
TIME ONLY. ADHESIVE.- WII.L NOT HOLD 
SUFFICIENTLY IF ONCE PULLED OFf 

6. FINGER STOCK ITEM Z8 MUST MAKE CONTACT 
IN ALL PLACES WITH MATING SURFACES' 
AND COMPRESS AMIN OF.06 • 

121 FINGERSTOCK ITEM 28 ON BOTH SIDES 
OF ITEM @AND ®. 

8 ·FINGER- STOC.K", ITEM 2.8 TO BE INSTALLED PER. 
AMDAHL SPEC 8000"1'1'-600. 

J I. 2.00~.50 (2x) 
..sq T~/2,T 

TYPICAL INSTALLATION OF 
SHIELDJNG STeJPS 

s::AlE: NOIoJE 

External Appearance 

Figure 1-10 
MSUMOD2 
319236-1 XX 

1-20 



External Appearance 

Figure 1-10 
MSU MOD 2 

ITEM PART NO. E/C NO. QTY DESCRIPTION 

1 319197-200 22372 1 DOOR, ASM TYPE 1 
2 319198-200 22370 3 DOOR, ASM TYPE 2 
3 319214-200 22365 2 DOOR, TYPE 1 A 
4 319207-200 31499 1 DOOR, ASM END 
5 319210-200 31130 2 MAGNET, ASM 
6 319222-202 22306 1 GUARD, KICK 
7 319223-203 22306 2 GUARD, KICK 
8 319136-000 22181 6 HINGE, PLATE 
9 319136-001 22181 6 HINGE, PLATE 

10 319156-000 21570 1 BAR 
11 319146-000 21131 4 BRKT 
12 319033-007 21122 1 PANEL,PERFORATED 
13 319033-008 21122 1 PANEL,PERFORATED 
14 319034-007 23086 1 GRILL, EXHAUST 
15 319034-008 23086 1 GRILL, EXHAUST 
16 319013-000 23248 2 BRKT, HINGE 
17 319008 23388 2 PLATE, CATCH 
18 319087-000 REV-A 2 PIN, HINGE 
19 219205-000 21265 8 PLATE, LOCKING 
21 317603-010 21274 8 SCREW, FIL HD M5 
22 317603-014 21274 44 SCREW, FLHD M5X18 
23 317642-010 21274 16 SCREW, FLAT HD 
24 317950-003 21274 20 WASHER, FLT M5 
27 317603-020 21274 16 SCREW, FLHD M5X18 
28 207271-000 23997 31 STRIP, CONTACT 
29 319156-001 21570 1 BAR, MSPS 
31 319236-101 31499 0 MSU TP, ASM 1 MGBT 
32 313081-201 21665 1 ISB, MS/MSPS 

V /5, V /6 Illustrated Parts Catalog 1-21 



i 

Z.::', ... ::.S:'--...j 
Cz ... · 

B 

--- -- --

--
L~ r- .,,. Oh-. 

==-G~,:e @ 

-., 

lIT 
I! 

I [ 

I 

! 

I 

: 

~ 

I 

I 

IIJ 

-- -- _. --
J 

DE.\"A.I\""'B 

S\-lcIE.I...DII-.lG S,\i::IP 
LOC.A'IO"-l 
DOO'iC:@ 

V /5, V /6 Illustrated Parts Catalog 

11 

Jb DETAIL ~~ 
SHIELDING STRIP 
LOCATION TYPICAL 
FOR EIIIO DOOR 

L-z..oo"!.sO('Z.)(,') 

S,E':= DE"T"'-IL'D' 

DOOe.@ 

s,EO.E. DEIA.IL 'A 
DOOle @ 

\- [:::a'DIe @ 

2 

B (11<.) 

'7 REF 

I 

\- -

(In -

II 

c8. J 
/ 

/ 
i'NSTAlL FLUSH WITH FINGER 

STOCK ON DOOR TOPAND 
BOTTOM. 

DETAil ~:i' 
TYP ALL END DOORS 

313100-200 RE.F 

SEE DE TAIL «~ 

-- -...oil ..... .. =-= 

PV 

J 

p 

In 
.... 

--.oiiiii' -- --= -=. -- ---.... 
L 'Z..OO:: .SO ('Z.'>l) 

~s'ell....'C: 
Sl-\1~\"-lG. S,\i::\P 

L.Oc.,co,-no)..j 
\ .... Ol~L~1i!:. 
DOC1i!:.'S.@~® 

ElTVPICAl FOR DOORS @ ¢ ® 

eo 

NOTES: 

~ 

e, 

2 

I. DOOR N UMBERS AND INSTAllATION SEQUENCE SHOWN 
BY THIS SYMBOL 0 

[1J TO BE INSTAllED BY FIELD ENGINEERING.SURFACES 
MUST BE CLEANED PRIOR TOASSEMBlY OF FINGER 
STOCK ITEM 8 . 
FINGER STOCK TO BE ASSEMBLED ONE TIME ONLY. 
ADHESIVE WILL NOT HOLD SUFFICIENTLY IF ONCE 
PUllED OFF. 
FINGER STOCK ITEM 8. MUST MAKE CONTACT IN ALL 
PLACES WITH MATING SURFACES AND COMPRESS 
A MIN. OF .06 • 

G DOORS @ ~ @ TO HAVE FINGER STOCK ITEM 8 

ON BOTH SIDES. 

-
I 

I 

I r 

"FINGER-STOCK",IIEI'1 B 10 BE INSTALLED PER 
AMDAHL SPEC B0007~-60D. 

.. -- --- -'MAIIA 

.. _. 

'Z..oo"j;.sac'Z)(.)J 

oeT~\I....\D 
SHIE:I....DINS S .. ~\P 

LCC,co,\" \0"-\ .. PICP>-I.... ~ .... ~ . 

DCC~S@~~ 

: 

vlc,t---.E-E 
'3;:"L_~ 1/1 

L 

G TYPICAL FO" DOORS @ ~ ® 

External Appearance 

Figure 1-11 
MSU MOD3 
319278-100 

1-22 



External Appearance 

*Figure 1-11 
MSU MOD 3 

ITEM PART NO. E/C NO. QTY. DESCRIPTION 

2 219196-200 22370 2 DOOR, ASM TYPE 2 
3 319214-200 22365 1 DOOR, TYPE IA 
4 319197-200 22372 2 000 R, ASM TYPE 1 
5 319206-000 31068 1 DOOR, END 
6 319222-202 22306 1 GUARD, KICK 
7 319222-203 22306 2 GUARD, KICK 
8 207271-000 23897 38 STRIP, CONTACT 

10 319278-100 31499 0 MNSTR, APPEARANCE 
11 319338-200 30555 1 DOOR, ASM TYPEII 

*Also see MSU Mod III ElM Assembly P.N. 313102-100 

V / 5, V I 6 Illustrated Parts Catalog 1-23 



nr------------------.,--------------~==~, ~ 
~ ~ ~ \, ll.il5t05 

J.\ ~+--.-+t_-___1_+_---+-1---+-;1 

..... ---=:1 

V /5, V /6 Illustrated Parts Catalog 

'5.Ec:.,IOt-.J J.\ - b\ 
~ .... u: ~ 1(, 

·_-_·_------1 
I 

, I L _____________ J 

'5E<:'" "'TIO"-l I) -I) 
"i::o~~I...E:. I /1 

~oTe'b~ 

". ICE."-JTIf''r' 1"liI.liI... "M1::)A..t-\\.. ~p£,(,. 
e.OOO"Q'-L.l"L • 

ill INSTALL AND ADJUST ALL DOORS 
.5 :r .05 ABOVE. FI<!AME. 

(2X)~ 

LH Ie; 

RH 16 

SECTION ~~=~~ 
SCALE; NONE 
TYP. (2X) 

External Appearance 

Figure 1-12 
MSU MOD 6 
313726-1XX 

1-24 



External Appearance 

Figure 1-12 
MSU MOD 6 

ITEM PART NO. E/C NO. aTY DESCRIPTION 

1 319352-201 34906 1 DOOR ASM, PRIMARY L.H. 
2 319354-201 34948 1 DOOR ASSEMBLY, SECONDARY 
3 319392-002 34329 2 48 INCH KICKGUARD 
5 307400-005 16389 12 NUTS, HEX 
6 397674-024 33223 8 SCREW, HEX HEAD 
7 313726-100 35367 0 470V7, DOOR KIT 
8 319376-000 31380 2 ARM, RETAINING 
9 307684-010 21274 2 SCREW, CAP HD.HEX 

10 319392-001 34329 1 24 INCH KICKGUARD 
11 319356-201 34312 1 END DOOR ASM, RED 
12 307950-004 21274 4 WASHER, SIZE 10 
13 319353-201 34906 1 DOOR ASM, PRIMARY R.H. 
14 319355-203 35386 1 DOOR ASSEMBLY, SECONDARY 
15 319435-001 34348 1 HINGE ASM, DOOR 
16 319435-002 34348 1 HINGE ASM, DOOR 
17 319436-000 34332 4 BRACKET, HINGE ASM 
18 307602-008 21274 8 SCRW632, BINDING HD 
19 307950-002 21274 8 WASHER, SIZE 6 
20 307951-002 21274 8 WASHER, SPLIT LOCK 
21 307774-001 31513 2 SCREW, SET 10-32x3/8 SELF-LOK 
22 313726-101 35384 0 DOOR & KICKGUARDS 

V /5, V /6 Illustrated Parts Catalog 1-25 



Figure 2-1 
Console Photo 1, Overall view 

V /5, V /6 Illustrated Parts Catalog 

ITEM 

1 
2 
3 
4 
5 

ITEM 

1 
2 
3 
4 

Figure 2-1 
Console Photo 1, Overall view 

PART NO. E/C NO. QTY 

See Table A for CRT replacement information. 
314393-200 32163 1 
304038-203 1 
314199-000 23725 1 
314078-203 23398 1 

PART NO. 

304424-200 
304002-20X 
304003-200 
304096-200 

TABLE A 
(Preferred Part Number First) 

DESCRIPTION 

KIT, BEZEL 
KEYBOARD 
TRAY, FLOPPY DISK STORAGE 
EMERGENCY POWER OFF 
SWITCH ASSEMBLY 

DESCRIPTION 

CRT, 15" CON RAC ' 
CRT, 15" BALL BROTHERS 
CRT, 15" BALL BROTHERS 
CRT, 21" CONRAC 

NOTE: If a 21" CRT is replaced with a 15" CRT, Bezel Kit, P/N 314393-200, is also required. . 

Console 

2-1 



Figure 2-2 
Console Photo 2, Major Sub-assemblies 

V/5, V/6 Illustrated Parts Catalog 

ITEM 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 

ITEM 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 

ITEM 

1 
2 
3 
4 

Figure 2-2 
Console Photo 2, Major Sub-assemblies 

PART NO. E/C NO. QTY 

313414-200 34967 
See Table B for Console CPU Replacement. 
802063-200 30290 1 
802069-2XX 30290 2 
802068-200 30290 1 
314415-203 35634 1 
314101-200 33576 1 
207047-000 23384 3 
802060-200 31070 1 
See Table C for Disk Drive 1 

TABLE B 

PART NO. 

314270-200 
314270-201 
314271-200 
314370-200 
314372-200 
314373-200 
314374-200 
314375-200 
802035-20X 
802036-20X 
802080-200 

TABLEC 

PART NO. 

802062-200 
802062-201· 
802062~210 

802062-220 

Console 

DESCRIPTION 

PANEL,OPS,CONSOLE 

FLOPPY DISK SYSTEM (60HZ) 
FLOPPY DISK DRIVE (60HZ) 
PWR. SUPPLY, FLOPPY DISK (60HZ) 
PANEL, F.E. 
FAN ASSEMBLY - CONSOLE 
FAN, 220 VOLT - CONSOLE 
POWER SUPPLY - DATA POINT 
DISK DRIVE ASSEMBLY, FIXED HEAD 

DESCRIPTION 

CPU, NOVA - 2 CRT - 4025 
CPU, NOVA - 2 CRT - 2013 
CPU, NOVA - 2 CRT - 4025 (NO PCB's) 
CPU, NOVA - 2 CRT - 2013 (NO PCB's) 
CPU, NOVA - 1 CRT - 2013 (NO PCB's) 
CPU, NOVA - 1 CRT - 2013 
CPU, KERONIX - 1 CRT - 2013 (NO PCB's) 
CPU, KERONIX - 1 CRT - 2013 
POWER SUPPLY, NOVA - UPPER 
POWER SUPPLY, NOVA - LOWER 
POWER SUPPLY, KERONIX 

DESCRIPTION 

256K DISK SYSTEM (60HZ) 
512K DISK SYSTEM (60HZ) 
256K DISK SYSTEM (50HZ) 
512K DISK SYSTEM (50HZ) 

2-2 



I 

~ 
V/5, V/6 Dlustrated Parts Catalog 

~(IOX) 
( lOX) 

2U C lOX) 

NOTES: 
., . ...or IJ5EO 

2. SEE SE~P.TE BILL OF IlAATERlAL'5 *,IIO-~ 

3. SEE wN 314087-000. FOR U.L SAMPLE 
CF TNSl£ TCP 

If) lreN ® a.NO @ MOIMJEO A.T BOTTOM OF 

FRAME (ITEM B) 

~ GNJ CABlE PIN 217Z13-zoo(FJD.1 CRT ENCLOSlIflE 
/IEM 3141Ol.-WD) 

~ GNC CABLE J¥N ZIlZZI-200 FROM ~A1. 
JWB. "SM 314414 -ZOO'S AT"TACHEC 10 IlEN 
ZO AS SHOWN 

Console 

Figure 2--3 
Operators Console, Mechanical Breakdown (1 of 2) 

314110-100 

2-3 



V/5, V/6 Illustrated Parts Catalog 

AC PANEL LOCATED 
AT BOTTOM OF RACK 

Console 

Figure 2-4 
Operators Console, Mechanical Breakdown (2 of 2) 

314110-100 

2-4 



Console 

Figure 2-3/2-4 
Operators Console, Mechanical Breakdown 

ITEM PART NO. EfC NO. QTY. DESCRIPTION 

1 314096-201 31152 1 OP CONS, DRAWER CAB 
2 314012-000 21565 1 LEG, CONTROL CO 
3 314005-000 16170 6 LEVELFT,LEGCONTCON 
4 314057-000 23551 FRAME, PEDESTAL 
5 314175-200 33634 ASM, CRT ENCLOSURE 
6 314237-200 31343 TABLE, CONSOLE 
7 314176-200 33642 KEYED ASM 
8 314040-000 22066 1 DWG, FAB BLANK PANEL 3.75 BLK 
9 314028-000 16170 1 DWG, FAB BLANK PANEL 1.75 BLK 

10 314179-000 33641 1 COVER, PANEL CONS TOP 
12 314101-000 33576 1 FAN, MOUNTING 

"" 13 314013-000 33438 1 FRAME, CONTROL CO 
14 314015-000 21452 1 SUPPORT, TABLE TOP 
15 314094-200 33495 1 PANEL, AC PWR INL 
16 314415-203 33664 1 PANEL, FIELD ENGR 
17 314414-200 33575 1 P/M, ASM CONSOLE CONTROL PNL 
18 314016-000 30850 1 TOP, CNTRL CONS 
20 314104-001 33424 12 CONTROL, CONSL SUPPORT RAI L 
23 307625-001 23901 4 LVF,FT 
24 307604-008 33122 52 SCR 1032, BINDING HD 
25 307950-004 21274 55 WASHER, SIZE 10 
26 307951-004 21274 43 WASHER, SPLIT LOCK 
28 317603-040 21274 3 SCREW, FLHD M5X16 
29 317950 21274 14 WASHER, FL T M5 
30 317951-003 21274 14 WASHER, SP LK M5 
31 317603-025 21274 7 SCRFLHD, M5X08 
32 317604-016 21274 8 SCREW, FILMD M6 
33 317400-004 32629 24 NUTS, HEX, METRIC 
34 317950-004 21274 48 WASHER, FLT.METRIC 
35 317951-004 21274 24 WASHER, SPLT.LK.ME 
36 317604-040 21274 16 SCREW, FILMD M6 
37 317693-014 21274 8 SCREW, M5 
40 307604-024 33122 8 SCR1032, BINDING HD 
44 300427-000 30322 4 STUD, LVL POST 
46 317603-008 21274 4 SCREW, FLHD M5X18 
48 317603-010 21274 4 SCREW, FIL HD M5 
59 310450-000 21573 14 NUT, CLIP FLOAT 
60 314128-200 23307 1 ASM PNL, COMM DRAWR 
61 307400-064 16389 2 NUTS, HEX 
62 307802-004 21274 4 WASHER, EXTER LOCK 
65 314106-110 33072 0 DWG ASM, 15 IN. CRT MONITOR 
66 314110-110 33633 0 OPERATOR CONSOLE 
67 307604-020 33122 4 SCR1032, BINDING HD 
68 307400-009 16389 4 NUTS, HEX. 50 

V 15, V 16 Illustrated Parts Catalog 2-5 



IETAIL B 

V /5, V /6 Illustrated Parts Catalog 

NUT eA~ FU~ISI-IED 
WITI-I ITEM 2."J(4X) 

DETAIL 6 

VIEW E-E 

10 ee INSTALLED AT 'SITe: 
at' TElEPI-ION6 CO, ~NEL 

OgAll D 

DETAIL F 

~KET FURNISHED 

Wmi ITEM:3 (4X) 

VIEW A-A 

Console 

Figure 2-5 
Operators Console, 'ElM Assembly 

314380-100 

2-6 



Console 

Figure 2-5 
Operators Console, E/M Assembly 

ITEM PART NO. E/C NO. QTY DESCRIPTION 

1 314110-201 33497 1 ASB, CONSOLE MECH 
2 802062-200 33855 1 ASM, 256K DISK SYS 60 HZ 
3 802063-200 30290 1 ASM, FLEX DISK SYS 60 HZ 
4 314270-201 33109 1 ASM, NOVA PROCESSOR FRAME 
5 314220-202 33294 1 CHANNEL, ADAPTER INTRFC BOX 
6 314060-600 20357 0 CONSOLE, HOW TO USE 
7 314060-601 21086 0 CONSOLE, NOVA 1200 
9 314360-610 23795 0 OPN, MAN DISKETTE SYSTEM 

10 314360-622 23355 0 CPM, MAN DISK MEMORY SYSTEM 
11 804662-600 903362 0 SPC, MAN 2013 CHANNEL IF 
13 314042-000 16171 2 GUIDE, CHASSIS 
14 307450-000 21573 20 NUT, CLIP FLOAT 
15 314380-260 32657 1 CP, CONS CABLING -
20 314380-100 33294 0 CP, CONS E/B ASM 
23 307604-008 33122 44 SCR1032, BINDING HD 
24 307950-004 21274 76 WASHER, SIZE 10 
25 802060-200 22579 1 B/M, ASM FIXED HEAD DISK P/S 
27 802059-200 30677 1 B/M, ASM SLIDE PAIR FIXED DSK 
28 314260-621 23102 0 CONSOLE, USER'S MAN 
29 314060-640 31403 0 SPC, MAN CONSOLE UNIT TEST 
30 800061-600 22003 0 CONSOLE,INTRO 
31 900061-610 22003 0 SPC, OPN CPU/CONSOLE IF 
32 800061-612 23325 0 CONSOLE, S-UNIT SEQ 
33 800061-614 30374 0 CONSOLE, I-UNIT SEQ 
34 800061-606 30771 0 CONSOLE, C-UNIT SEQ 
35 800061-618 20085 0 SPC, OPN CONSOLE OP RESETS 
36 800061-620 20598 0 SPC, OPN CONSOLE OP DISPLAY 
37 800061-630 20454 0 SPC, OPN CONSOLE CP KEYBOARD 
38 800061-640 31069 0 CONSOLE,CHANINTFC 
39 800061-650 20599 0 SPC, OPN CONSOLE CP DISK IF 
40 800061-661 23015 0 SPC, OPN CONSOLE OP FLOP IF 
41 800061-670 32659 0 SPC, OPN CONSOLE OP OPER IF 
42 800061-680 11755 0 SPC, OPN CONSOLE OP PDU IF 
43 800061-690 11755 0 SPC, OPN CONSOLE CP DATA COMM 
44 314360-611 21744 0 OPN, MAN DISK CONTROLLER 
45 314105-200 33925 1 PACKGE, APPR CONSL 
46 314380-250 31070 1 OP, CONS LABELINST 
47 307604-010 33122 12 SCR1032, BINDING HD 
48 307951-004 21274 36 WASHER, SPLIT LOCK 
49 307603-006 21274 12 SCRW832, BINDING HD 
50 307400-063 16389 12 NUTS, HEX 
51 314360-613 22814 0 SPC, MAN 4025 IF JUMPERS 
52 314360-614 32350 0 PERIPHERALS, MANUAL 
53 314360-615 32360 0 INTERFACE, DESIGNERS MANUAL 
54 314360-616 32350 0 PROGRAMMERS, REFERENCE MANUAL 

V 15, V /6 Illustrated Parts Catalog 2-7 



18 

19 

A~ 

r------.~---l f----l ('---.l _I _ 
I 
I 

16 

---c 
[ - -- N.C. 

o c --N.O. 

AJ-
'-___ ..L..J 

~. 
@(4X) 

y /5, V /6 Illustrated Parts Catalog 

THIS SIDE IS 
BOTTOM WHEN 
FITTED INTO 
PANE L 

DETAIL D 
SIDE VIEW 

SCALE: NJNE 

NUT 

LAMP lOCATIO"H 
OIETA'L ...,' 
5CALE: NQNE 

FRONT VIEW 

3 

9 

LAM=' FILT&i~ 
l.OC.tt.TION 
DEJ;4L.·..6t 
~L&'NONE 

FRONT VIEW 

2(0 (lx) 

~R'EF 

(1
'~ 21 (rox) 

2Z (cOx) 

24 (rox) 

T 

.. ~ 4 

NOTES' 

[i] IDE"-ITIFY PER ,AMDAHL ~PEC 800:::>57- ",14_ 

'2. NOT USE!). 

IT] SE E DETAIL" C ~ FOR. MOUNTING HARDWARE 
FURNISHED WITH ITEM"? 

8] ITEM II, !<OCKER ARM OF SWITCI4, TO PIiil:>TI<!UDE ON 

RI<SI--l"- WI-IEN VIEWED FROM PANEL l=E:oN"-. 

~ PRE-"JIRE JUMPERS ON ITEM ~(3X) V'5Ii'JG 
ITEM'S 39 AND 40_ 

~ POSITION "'LAT oN ",w.,ITEM 9, AT 11'30 AND 
MOUNT KNOB ASNI, ITEM 10, TO "5W. 'tJITH "0" AT 
IZ dCl..OCK. 

LiJ GROUND CABLE PIN ZJlZZI-200 :0 EaUIPME"-lT 
FRAME -,' (SEE 314110-100 ,AND 314110-101) 

o IDE.NTIFY WITH WIR~LlS"'" D/'-.l 31lJ.I::;C--+2.::J 

AND CIO LEVEL. 

~ I~S"'rA;..."'- At\.._ 'r-s~r..·.J;' -,4.~i....:::'''::;: J,;,'::: ) 
;::"':=''t< • ~.;.r::_l~"'" ;:;'/1\.. ::,'+1 ... )0--:"""'. 

s 

(zx) 

~~,:.:,,-=~~-----------""'\ SEE OETAIL "8" 

Console 

Figure 2~ 
Control Panel 

314414-100 

2-8 



Console 

Figure 2~ 
Control Panel 

ITEM PART NO. E/C NO. aTY OESCR IPTION 

1 314152-000 31035 COVER 
2 314035-000 20088 BASE, CNTRL CONS 
3 314034-000 16170 PANEL, REAR CITRC 
4 314018-000 34716 BEZEL, CNTRL CONS· 
5 314032-000 34144 PANEL, FRONT, 
7 207121-000 14696 4 LIGHT, INDICATOR 
8 207120-000 14696 1 LIGHT, INDICATOR 
9 207079-000 34788 3 SWITCH 

10 304081-200 20682 3 KNOB, CCNTRCL 
11 207315-000 20170 1 SWITCH, RCKER SPOT 
12 304141-000 22075 1 DISPLAY, PWR ON 
13 304140-000 22073 1 DISPLAY, PWR OFF 
14 304143-000 22074 1 DISPLAY,INTEPT 
15 304142-000 22076 1 DISPLAY, LOAD 
16 207077-000 31302 4 SWITCH, PUSHBUTTON 
17 207080-000 32749 6 LAMP,13/4 
18 207077-001 34584 3 SWITCH, OAMP HSNG2 
19 207077-002 23584 1 SWITCH, LAMP BSNG4 
21 1317602-010 30122 7 SCREW, M4 
22 317951-002 21274 6 WASHER, SPLT.LK.HD 
24 317950-002 21274 7 WASHER, FLT, METRIC 
25 317950-003 21274 6 WASHER, FLT M5 
26 317400-003 33629 7 NUTS, HEX, METR IC 
27 317642-010 21274 4 SCREW, FLAT HD 
28 314414-100 34967 0 DWG ASM, CCBSCIB CONTROL PNL 
29 207330-000 20587 1 CONNEC,HDD,BECET 
30 314100-420 20782 0 CONTRO, PANEL CONS 
31 000000-000 14976 2 GUIDE, CONN 
32 207331-000 34878 43 CONTAC, 20-24 AWG 0 
33 207093-001 31662 86 WIRE, 24 GA BLK 
34 314100-300 20782 0 CONSOLE, CTL PN L 
38 207077-005 31302 2 SWITCH, FILTR RED 
39 207134-001 23186 2 TUBING, 24 AWG 
40 207346-003 20929 2 WIRE, SOLIC 26 
41 207272-002 16071 1 RJNG, STUD & LUG 
45 217221-200 21860 1 GND CBL, CTL PNL 
46 317603-012 30122 1 SCRFLHD H5X08 
47 317952-003 21274 21 WASHER, EXTER LOCK 
48 314415-600 23054 0 TESTER, PE/CTL REL 
50 000056-000 22764 1 DWG, FAB PIN LABEL SQUARE 
51 317038-000 21736 1 LABEL, WI RE LIST 

V/5, V 16 Illustrated Parts Catalog 2-9 



---------- -~--

VI5, V /6 Illustrated Parts Catalog 

W~SHTER I. NUT 
SUPPLIED WITH ITEM 1. 

6 
COM 

NO 

. Ne 

WIRING OET AIL 
S5,S6&' S7 

VIEWED FROM REAR 

CABLE INSTALLATION 
SCALE 1/2 

NOTES: 

ill ~DENTIFY PER AMDAHL PPROX WHERE SHOWN.SPEC NO. 800057-614 

2. SEE SEPARATE WlRI rn NOT U'5ED NG LIST NO. 3144'5-i03 

4. TERMINATE ALL WITH SERVICE WIRES TO REAR AflNE 
LAY FLAT AFT~E~,:~~:~AR P~~~~~L 

~ APPLY ITEM 82 T AFTER WIRING. 0 THREADS ON ITEM 2 

~ ~CREF) 
~r. CATHODE; PIN-2 INDEX NOTCH 

2 (3X> 

@] 
9 (5X) 

Console 

Figure 2-7 
F.E. Panel 

314415-103 

2-10~ 



Console 

Figure 2-7 
F.E. Panel 

ITEM PART NO. E/C NO. OTY DESCRIPTION ITEM PART NO. E/C NO. OTY DESCRIPTION 

1 000008-000 14976 9 GUIDE, CCNN 83 000056-000 22764 DWG, FAB PIN LABEL SQUARE 
2 207075-000 21658 3 SWITCH, KEY OPEN 84 317038-000 21736 1 LABEL, WIRE LIST 
3 207076-000 32108 2 METER, ELAPSETIME 85 307975-002 35557 16 CBL, TIE LOCKING 
4 207077-000 31302 2 SWITCH, PUSHBUTTON 86 307950-003 21274 8 WASHER, SIZE 8 
5 207077-001 34584 3 SWITCH, LAMP SHWG2 87 307951-003 21274 8 WASHER, SPLIT LOCK 
6 207077-002 34584 1 SWITCH, LAMP HSNG4 
8 207077-006 31302 2 SWITCH, 2 PCLP 
9 207024-000 20666 5 . DIODB, LED 

10 207192-000 15819 4 CCWW, 54 POS 
11 207264-000 33682 2 TERMINAL BLCK, PCB, SINGLE ROW 
12 207265-000 32831 2 STRIP, MARK 10POS 
13 304140-000 22073 1 DISPLAY, PWR OFF 
14 304141-000 22075 1 DISPLAY, PWRON 
15 314115-000 22072 1 DISPLAY, CCWSL LOAD 
16 304143-000 22074 1 DISPLAY,INTRPT 
17 307925-004 31537 2 SPACER, FIBER 
18 314041-000 16171 4 SPACER, PE PANEL 
19 314045-000 30388 1 COVER, INSULATOR 
22 314119-000 21962 1 COVER, CHASSIS 
23 314118-000 30689 1 PANEL, REAR 
25 314051-000 23068 1 CHASSIS, PANFL PP 
26 314412-000 32652 1 PANEL,OP.CONSOLE 
27 317400-001 33629 9 NUTS, HEX, METRIC 
28 317400-002 33629 4 NUTS, HEX, METRIC 
29 317601-008 30122 13 SCREW, FI L HD M3 
31 317602-040 30122 2 SCREW, M4 
33 317950-001 21274 19 WASHER, FLT M3 
34 317960-002 21274 6 WASHER, FL T,METRIC 
35 317951-001 21274 20 WASHER, SP LK M3 
36 317951-002 21274 4 WASHER, SPLT.LK.ME 
37 207156-000 33582 63 WI RE, 26 AWG RED 
39 207093-050 21079 60 WIRE, 16 GA GPW 
40 314415-403 32659 0 PANEL, FIELD ENGR 
41 513014-200 33367 1 CONSOLE, RELAY/ALARM PCB S/M 
45 314416-103 35634 0 PANEL, FIELD ENGR 
47 000053-005 14987 2 MOUNT, TIE SRAP 
48 317602-006 30122 2 SCREW, M4 
51 207272-000 16071 1 RING, STUD 4 LUG 
57 207318-000 20258 1 FUSE, lA, GLASS 
58 207319-000 20258 1 HOLDER,FUSEPNLMT 
59 207208-005 33809 3 LUG, STUD 8 
61 307950-003 21274 2 WASHER, SIZE 8 
62 307400-004 16389 2 NUTS, HEX 
63 314415-303 32659 0 PANEL, FIELD ENGR 
64 000053-003 14987 1 MOUNT, TIE WRAP 
66 307603-008 21274 8 SCRW832, BINDING HD 
67 513015-200 18153 1 B/M ASM, PCP FF PNL INTFRC 
70 219004-200 21735 1 PLT CBL, F. F. PANEL 
77 314415-304 32505 0 TST FIX FE PANEL 
78 314415-603 32505 0 PANEL, FIELD ENGR 
82 000074-000 30562 0 COMPOND 49 

V 15, V /6 Illustrated Parts Catalog 2-11 



V /5, V /6 Illustrated Parts Catalog 

Figure 3-1 
CPU Photo 1, Side 1 

Figure 3-1 
CPU Photo 1, Side 1 

ITEM PART NO. E/C NO. QTY DESCRIPTION 

1 310279-200 31510 14 COVER, MCC TRANSITION 
2 310097-200 30925 42 COVER, MCC CARD 
3 310150-200 31510 42 COVER, MCC TRANSITIOf\f 

*4 207067-002 14859 7 FAN, TARZAN, 230 VAC 50/60 HZ 
312542-200 23709 7 FAN PAMOTOR 

5 207067-002 35394 14 FAN, TARZAN, 230 VAC 50/60 HZ 
6 207045-200 31921 6 POWER SUPPLY, TYPE I 
7 207067-002 35529 2 .TARZAN FAN, 32K LOWER BUFFER 

COOLING 
8 207067-002 35529 TARZAN FAN, UPPER BUFFER 

COOLING 

*Note: CPU UPPER COOLING FANS 

Early model CPU's were equipped with fan, Part No. 312542-200 (round). Later model CPU's 
were equipped with fan, Part No. 207067-002 (square). 

Note which fan your CPU is equipped with before ordering replacement fans as these two (2) 
fan types are not interchangeable. 

CPU 

3-1 



V /5, V /6 Inus~trated Parts Catalog 

Figure 3-2 
CPU Photo 2, Side 2 

ITEM 

1 
2 
3 
4 

5 
6 
7 
8 
9 

10 
11 
12 

PART NO. 

310271-200 
513016-201 
513031-201 
310762-200 

312072-200 
513013-201 
311013-200 
300201-019 
300201-013 
300201-012 
300522-100 
312574-200 

CPU 

Figure 3-2 
CPU Photo 2, Side 2 

E/C NO. QTY DESCRIPTION 

22707 1 UPC ASM, CPU 
18346 1 UPC, LED BOARD 
30172 1 BUS MARGIN ASSY, CPU/BUFFER 
33343 14 AIR AND THERMAL SENSOR ASM, 

COMBINED 
33343 14 SENSOR, THERMAL 
35767 14 AIR SENSOR ASSEMBLY 
22915 3 DOOR ASM, BUFFER 
30361 1 FILTER, AIR 
30361 1 FILTER, AIR 
30361 1 FILTER,AIR 
13690 14 XITION, AIR COLUMN 
21481 THERMAL SENSOR 

3-2 



CPU 

/Q REF 

{)E7A/I- 8' 

CPU ElM B Figure 3--3 
reakdown (1 of 2) 

310022·103 

V/5, V/6 Illustrated P arts Catalog 3-3 



(2BX)~Z 
(2&.) ~ 
(28)(,.) 3.3 

ar s Catalog v /5, V /6 Illustrated P t 

~ 
~ 

~ 
I 

I 

NOTE' 
I IUENTIF'I PER Z SHIM T AM;:)AHL SPEC .3 0 FIT :,W,NC, GAT 800057- 61'+. 

'i. SEE ~TAIL . A' FOR P E. 
GND POINT "'OR U,P.~ S, ASM cOCATION ,

5HZ 
C/6 

FOR INSTALLATION OF ·l.J'C SEE DW(, NO. 310021-102 . 

CPU 

CPU ElM B Figure 3-4 
reakdown (2 of 2) 

310022-103 

3-4-



CPU 

Figure 3-3/3-4 
CPU E/M Breakdown 

ITEM PART NO. E/C NO. QTY DESCRIPTION ITEM PART NO. E/C NO. QTY DESCRIPTION 

1 300201-012 30361 1 FILTER, AIR 71 300569-002 22394 3 BRACKET, MTG DOOR 
2 300201-013 30361 1 FILTER, AIR 74 300583-000 22720 2 BRKT, PNL SPRT 
3 310266-030 22411 1 SUPPORT, TUPP 75 300584-000 22733 4 BRKT, PNL SPRT 
4 300372-000 30322 2 BRKT, GATE SUPT. 76 307300-007 REV-B 12 INSUL, LG. 1/4 
5 312019-001 31729 1 FRAME 77 319085-001 33942 42 SCREW, MCC MTG 
6 317677-040 21274 12 SCREW, HEX HD 78 317640-010 21274 28 SCREW, MACH FL THO 
7 310011-201 33130 1 WIRING, 32K BUFFER 80 307951-001 21274 28 WASHER, SPLIT LOCK 
8 300413-000 22552 12 HINGE, SWINGFRAME 81 307400-002 16389 28 NUTS, HEX 
9 300415-001 15793 6 RETAINR, SWINGFRAME 82 307400-009 16389 4 NUTS, HEX. 50 

10 300415-002 15793 6 RETAINR, SWINGFRAME 84 307604-024 33122 2 SCR1032, BINDING HD 
11 300426-000 11314 6 GUIDE, FILTER 85 307694-010 21274 4 SCREW, CAP HD.HEX 
12 300427-000 30322 4 STUD, LVL POST 86 310026-000 22395 2 BRACKET, MTG DOOR 
13 300428-000 22718 4 COVER, FILTER ACC 88 310022-101 34091 0 COOLING, BUFFER 32K 
14 300429-000 22719 2 COVER, FILTER ACC 90 317950-001 21274 32 WASHER, FLT M3 
15 300446-000 30385 14 SPACER' LWR COOLING 94 317400-003 33629 4 NUTS, HEX,METRIC 
17 310036-201 31728 7 MECH, ASM LOWER COOLING 95 307925-001 31537 28 SPACER, FIBER 
18 310384-000 31730 1 BRKT, WELDMENT CPU 96 307975-010 23328 75 CBL, TIE LOCKING 
19 310025-000 22721 2 BRACKET,PANELSPRT 98 310246-000 22399 PLATE, PANEL MTG 
20 100453-200 31764 6 MECH, PWR SUPPLY 
21 310406-200 33127 5 MEC'H, ASM UPPER COOLING 

99 310398-000 31730 BRKT, PANEL MTG 
100 310245-000 22402 BRACKET, PANE L MTG 

22 300201-019 30361 1 FILTER, AIR 101 310202-000 22403 SUPPORT, PANEL 
23 310395-200 32248 1 COOLING ASSY, 32K BUFFER 102 310260-000 22385 CHANNEL, CARRIER CA 
24 307180-001 REV-E 2 FOAM, .25,.38 103 315146-000 22400 BRACKET, CONNECTOR 
25 310390-201 33480 1 POWER, DIST ECN CPU LSI/CHAN 104 315145-000 30361 BRACKET, CONNECTOR 
29 300512-000 22549 12 PIN, DOWEL 105 310261-000 22401 BAR, TIE 
30 307325-001 23901 4 LVF FT 106 310273-205 31730 1 ASM, CONVENIENCE OUTLET, AC, 
31 317400-007 33629 12 NUTS, HEX, METRIC 107 307925-051 20596 1 SPACER, METAL liN. 
32 317950-002 21274 60 WASHER,FLT,METRIC 110 307950-000 21274 24 WASHER, SIZE .500 
33 317950-001 21274 233 WASHER, FLT M5 111 307951-009 21274 12 WASHER, SPLIT LOCK 
34 317950-004 21274 24 WASHER, FLT,METRIC 112 217186-200 20432 1 CAB LE, BUS SENSE 
35 317951-002 21274 60 WASHER, SPLlT.LK.ME 113 310263-001 20605 12 WASHER, PWR CABLE 
36 317951-003 21274 233 WASHER, SP LK M5 114 310406-201 33127 2 MECH, ASM UPPER COOLING 
37 317951-004 21274 24 WASHER, SPLlT.LK.ME 116 :fl0273-206 31730 1 ASM, CONVEN I ENCE OUTLET, AC, 
38 317632-010 30122 18 SCREW, METRC 10MM 117 300660-200 32991 14 SENSOR, ASM 
39 317603-012 30122 155 SCR F LHD M5X08 118 310281-001 21098 1 TROUGH, COVER 
40 317603-016 30122 18 SCREW, FLHD M5X18 119 307951-006 21274 12 WASHER, SPLIT LOCK 
41 317603-025 30122 32 SCRFLHD, M5X08 120 317601-006 30122 1 SCREW, FL HD 
42 317603-040 30122 37 SCREW, FLHD M4X18 121 207190-000 12885 1 TAB, MALE 
43 317684-020 21274 24 SCREW, CAP HD 128 307950-004 21274 2 WASHER, SIZE 1C 
44 317950-005 21274 12 WASHER, FLT.METRIC 132 000056-000 '22764 1 DWG, FAB P/N LABEL SQUARE 
45 317675-020 21274 12 SCREW, HED HD 133 310064-000 31730 1 BRACKET, PANEL MTG SUPPORT 
46 317400-005 33629 12 NUTS, HEX,METRIC 134 310102-000 33487 1 SUPPORT, CABLE, UPPER 
47 300382-200 16101 5 HARNESS, PWR SPLY 135 310103-000 33487 1 SUPPORT, CABL, LOWER 
48 300382-201 16101 5 HARNESS, PWR SPLY 136 317603-020 30122 2 SCREW, BIND M5 X 18 
49 317633-070 30122 8 SCREW, MACHINE HD 
50 310018-000 2268J 1 EAR, MTG,APS GT 
53 300522-200 13690 14 XITION, AIR COLUMN 
54 300425-000 30385 28 FILLER, AIR COLUMN 
55 312072-200 33343 14 THERMAL, SENSOR 
56 300522-201 13690 14 ASM, TRANSITION 
69 300596-003 22983 18 FASTENR, TINNERMAN 
70 300569-001 22394 1 BRACKET, MTG DOOR 

V /5, V /6 Illustrated Parts Catalog 3-5 



/ 

V /5, V /6 Illustrated Parts Catalog 

7 5 

\ ~,~\ 
~ 

/ 

/ 

Figure 3-5 
MCC Card Cover Assembly 

Figure 3-6 
Shipping Break Assembly 

10 

11 

IPB-014 

lPB-014A 

Figure 3-5 
MCC Card Cover Assembly 

ITEM PART NO. EtC NO. OTY 

2 310279-200 31510 14 
3 310150-200 31510 42 
4 310097-200 30925 42 
5 REFERENCE 
6 319085-000 23859 8 
7 319086-000 21916 8 
8 
9 310152-200 30589 336 

10 300434-000 31323 1 
*11A 310142-000 31323 100 
* 11 B 251012-000 34160 100 

12 310125-001 30087 2 

Figure 3-6 
Shipping Break Assembly 

ITEM PART NO. EtC NO. OTY 

1 319042-200 
2A 310167-000 RT 30493 2 
2B 310167-001 LFT 30493 2 
3 310165-000 

.. 4A 310142-000 31323 100 
* 4B 251012-000 34160 100 

5 300434-000 31323 1 
6 319041-200 34313 
7 300437-000 31323 
8 310101-000 35575 

* PINS ARE NOT INTERCHANGEABLE 

----------- ---~----

CPU 

DESCRIPTION 

TRANS COVER WITH ACCESS, MCC 
TRANSCOVE R, MCC 
COVER, MCC CARD 
CARD,MCC 
SCREW, MCC MOUNTING 
WASHER, CAPTIVE 
POST, BUS PLATE SEE FIGURE 3-7 
CTC CARD 
SOCKET CONNECTOR, FEMALE 
REPLACEMENT PINS, FEMALE SOCKET 
REPLACEMENT PINS, FEMALE SOCKET 
CONNECTOR 
PIN, CTC OPERATOR 

DESCR IPTION 

FEMALE I/O CARD, SHIPPING BREAK 
GUIDE, PADDLE CARD 
GUIDE, PADDLE CARD 
SCREWHEAD, PADDLE CARD GUIDE 
CONNECTOR 
REPLACEMENT PINS, FEMALE SOCKET 
REPLACEMENT PINS, FEMALE SOCKET 
FEMALE SOCKET CONNECTOR 
MALE 1/0 CARD, SHIPPING BREAK 
MALE SOCKET CONNECTOR 
CONNECTOR SHROUD 

3-6 



V /5, V /6 Illustrated Parts Catalog 

8A 

Figure 3-7 
Bus Plate, Detail 

ITEM 

1 
2 
2A 
3 
4 
5 
5A 
6 
7 
8 
8A 
9 

10 

PART NO. 

312007-000 
310336-200 
310337-200 
317682-035 
310803-001 
310329-200 
310328-200 
317682-035 
310803-002 
310331-200 
310330-200 
317683-030 
310803-002 

CPU 

Figure 3-7 
Bus Plate, Detail 

EtC NO. QTY DESCRIPTION 

33003 1 PLATE,BUS 
30798 28 POST, VERTICAL, PWR SIDE (GND) 
30788 28 POST, VERTICAL, GND. SIDE (GND) 
21274 28 SCREW, ALLEN HEAD 
30788 28 WASHER, FLAT 
30254 24 POST, HORIZONTAL, PWR. SIDE (GND) 
30254 24 POST, HORIZONTAL, GND. SIDE (GND) 
21274 24 SCREW, ALLEN HEAD 
30788 24 WASHER, FLAT 
30254 32 POST, SQUARE, PWR. SIDE (-5.2V) 
30254 32 POST, SQUARE, GND. SIDE (-5.2V) 
31081 32 SCREW, ALLEN HEAD 
30788 32 WASHER, FLAT 

3-7 



V /5, V /6 Illustrated Parts Catalog 

Figure 4-1 
C-Unit Photo 1, Side 1 

ITEM 

1 
2 
3 
4 
5 
6 

NOTE 1. 

PART NO. 

310406-201 
207067-002 
SEE NOTE 1. 
207045-200 
310036-201 
207067-002 

310762-200 
312072-200 
513013-201 

Figure 4-1 
C-Unit Photo 1, Side 1 

E/C NO. 

35863 
35529 
32991 
33874 
31728 
35529 

QTY 

1 
2 
4 
2 
2 
4 

DESCRIPTION 

FAN ASSEMBLY, UPPER 
FAN, TARZAN, UPPER 
SENSOR ASSEMBLY 
POWER SUPPLY, TYPE-1 
FAN ASSEMBLY, LOWER 
FAN, TARZAN, LOWER 

SENSOR, AI R FLOW/THERMAL ASSEMBLY 
SENSOR, THERMAL ASSEMBLY 
SENSOR, AI R FLOW ASSEMB L Y 

C-Unit 

4-1 



V /5, V /6 Illustrated Parts Catalog 

Figure 4-2 
C-Unit Photo 2, Side 2 

ITEM 

1 
2 
3 
4 
5 

PART NO. 

310279-200 
310097-200 
300201-001 
207045-200 
310150-200 

C-Unit 

Figure 4-2 
C-Unit Photo 2, Side 2 

EtC NO. QTY DESCRIPTION 

31510 4 TRANS, COVER-WITH ACCESS 
30925 12 COVER ASSEMBLY, MCC CARD 
30361 1 FILTER,AIR 
33874 2 POWE R SUPPLY, TYPE-1 
31510 12 TRANS, COVER 

4-2 



II 

V /5, V /6 Illustrated Parts Catalog 

I • 

I 

I 

(<4 X) 

VIEW!::D FROM POWER (-5.2 V) 51 DE 
OF= L6 r GATE 

NOTES: 

I. SEE SEPARATE 81M 312001- 202 
'2. IDENTIFY PER AMDAHL SPEC 
8OOOS"·~ 

C-Unit 

Figure 4--3 
C-Unit Internal Appearance 

312001-102 

4-3 



C-Unit 

Figure 4-3 
C-Unit Internal Appearance 

ITEM PART NO. E/C NO. QTY DESCRIPTION 

312001-202 22587 CHANNEL, LSI ElM 
312080-201 REV-A 1 ASM, UPPER PNL 

2 312080-200 REV-A 1 ASM, UPPER PNL 
5 312045-200 15389 1 ASM, PN L CPU SI 
6 312045-201 20511 1 ASM, PN L CPU SI 
7 312042-200 15389 1 ASM, P.S.COVER 
8 312042-201 15389 1 ASM, P.S.COVER 
9 312043-200 15108 2 ASM, P.S.PANEL 

10 312046-200 15389 ASM, PN L CH SID 
11 312046-201 15389 1 ASM, PNL CH SID 
12 307603-004 21274 4 ACRW83, BINDING HD 
13 307604-006 21274 4 SCR1032, BINDING HD 
14 307950-003 21274 4 WASHER, SIZE 8 
15 307950-004 21274 8 WASHER, SIZE 10 
16 307951-003 21274 4 WASHER, SPLIT LOCK 
17 307951-004 21274 8 WASHER, SPLIT LOCK 
18 307300-008 REV-8 4 INSUL, LG. 3/8 
19 312001-102 22587 REF CHANNEL, LSI ElM 
20 307684-008 21274 4 SCREW, CAP HD.HEX 
21 315146-008 21274 1 BRACKET, CONNECTOR 

V 15, V 16 Illustrated Parts Catalog 4-4. 



(3~"®" ,(lx)@ 

t 

. I I '. 

P rts Catalog Illustrated a 

-(3 P 

78 

cPu ./ 
51Dt:" 

~L07~ (K£.&') 

~(8)<) r 
L....---@(8X) 

1-----@(a)() 

C-Unit 

Figure 4-4 
"t ElM Breakdown 

C-Um 312002-101 

4-5 



C-Unit 

Figure 4-4 
C-Unit ElM Breakdown 

ITEM PART NO. EIC NO. QTY DESCRIPTION ITEM PART NO. EIC NO. QTY DESCRIPTION 

1 300201-001 30361 1 FILTER,AIR 63 312072-200 33343 4 THERMAL, SENSOR 
2 310686-000 31728 1 BRKT, WELDMENT LSI CHAN 64 300522-200 13690 4 XITION, AIR COLUMN 
3 312096-000 22351 4 SUPPORT, TUBE 65 307925-060 16356 8 SPACER, THREAD HEX 
4 300372-000 30322 4 BRKT, GATE SUPT. 66 307641-006 13922 8 SCREW, FLAT HEAD 
5 312005-001 31728 1 FRAME 67 319085-000 23859 12 SCREW, M CC MTG 
7 312003-200 31208 1 B/M, CHAN GATE 68 307400-002 16389 8 NUTS, HEX 
8 300413-000 22552 4 HINGE, SWINGFRAME 69 307950-001 21274 8 WASHER, SIZE 4 
9 300415-001 15793 2 RETAINER, SWINGFRAME 70 307951-001 21274 8 WASHER, SPLIT LOCK 

10 300415-002 15793 2 RETAINER,SWINGFRAME 71 312071-000 22353 1 BRACKET,RECEPTACLE 
11 300426-000 11314 2 GUIDE, FILTER 72 312097-000 22554 1 LSIGATE, UP SUPPORT 
12 300427-000 30322 4 STUD, LVL POST 73 310263-001 20605 4 WASHER, PWR CABLE 
13 312018-000 12715 2 COVER, FILTER ACC 74 307659-024 33225 4 SCREW, HEX HD 
15 300446-000 30385 4 SPACER, LWR COOLING 75 307950-009 21274 4 WASHER, SIZE .500 
17 310036-201 31728 2 MECH ASM, LOWER COOLING 76 307951-009 21274 4 WASHER, SPLIT LOCK 
18 312017-000 12715 1 SHIELD, AIR 77 307925-051 20596 2 SPACER, METAL liN. 
20 300453-200 21764 2 MECH, PWR SUPPLY 78 310275-000 20857 1 TUBE, SUPPORT 
21 310406-200 33127 2 MECH ASM, UPPER COOLING 79 310274-000 21040 1 TROUGH, CABLE 
23 312021-001 20744 2 BRACKET, PNL SUPT 80 307604-036 33122 2 SCR1032, BINDING HD 
29 300512-000 22549 4 PIN, DOWEL 81 300660-200 32991 4 SENSOR, ASM 
30 307325-001 23901 4 LVF, PT 82 310281-002 21098 1 TROUGH, COVER 
31 307400-009 16399 12 NUTS, HEX. 50 83 307951-006 21274 4 WASHE R, SPLIT LOCK 
32 307950-002 21274 16 WASHER, SIZE 6 84 310399-201 33480 POWER, DIST BOX CPU LSI/CHAN 
33 307950-004 21274 145 WASHER, SIZE 10 
34 307950-005 21274 8 WASHER, SIZE .250 
35 307951-002 21274 16 WASHER, SPLIT LOCK 
36 307951-004 21274 140 WASHER, SPLIT LOCK 
37 307951-005 21274 8 WASHER, SPLIT LOCK 
38 307602-006 21274 4 SCRW632, BINDING HD 
39 307604-008 33122 66 SCR1032, BINDING HD 
40 307604-010 33122 6 SCR1032, BINDING HD 
41 307604-016 33122 8 SCR1032, BINDING HD 
42 307604-028 33122 8 SCR1032, BINDING HD 
43 307605-024 21274 8 SCREW,1/4-20B.H. 
44 307950-006 21274 4 WASHER, SIZE .312 
45 307676-012 33221 4 SCREW, HEX HEAD 
47 300382-200 16101 2 HARNESS, PWR SPL Y 
48 300382-201 16101 2 HARNESS, PWR SPL Y 
49 307604-048 33122 8 SCR1032, BINDING HD 
50 312022-001 22298 2 BRACKET, UP PNL MTG 
51 313022-002 22298 2 BRACKET, UP PNL MTG 
52 312025-001 22300 1 BRACKET, PNL MNTG 
53 312025-002 22300 1 BRACKET, PNL MNTG 
54 312026-001 22299 1 BRACKET, PNL MNTG 
55 312026-002 22299 1 BRACKET, PNL MNTG 
56 300562-000 12396 6 BRACKET, COVER SPRT 
57 312021-000 20646 2 BRACKET, PANEL SUPP 
58 307604-006 33122 39 SCR1032, BINDING HD 
59 300596-003 22983 28 GASTENER, TINNERMAN 
60 312002-100 21387 0 MECH, LSI CHANNE L 
61 300425-000 30385 8 FILLER, AIR COLUMN 
62 300522-201 13690 4 ASM, TRANSITION 

V /5, V /6 Illustrated Parts Catalog 4-6 



1 

V /5, V /6 Illustrated Parts Catalog 

2 

Figure 5-1 
Channel/Cable Entry Photo 1, Side 1 

ITEM PART NO. 

1 309015-200 
2 312516-200 
3 300201-009 
4 312527-000 
5 312611-200 

6 312607-200 
7 312503-201 
8 312542-200 
9 300201-023 

Channel/Cable Entry 

Figure 5-1 
Channel/Cable Entry Photo 1, Side 1 

E/C NO. QTY DESCRIPTION 

031014 3 SENSOR, THERMAL 
23114 5 ASSEMBLY, DOOR NON-LSI 
30361 1 FILTER, AIR 
016344 1 DIFFUSER, AIR 
30944 1 SEE CHANNEL COOLING ASM 

WITH BLOWER 
30654 1 ASSEMBL Y, BLOWER 
20734 1 SEE CHANNEL COOLING ASM WITH FAN 
14859 3 FAN, PAMOTOR 
020172 1 FILTER, AIR 

5-1 



V /5, V /6 Illustrated Parts Catalog 

Figure 5 .... 2 
Channel/cable Entry Photo 2, Side 2 

Figure 5-2 
. Channel/Cable Entry Photo 2, Side 2 

ITEM PART NO. E/C NO. QTY 

1 312509-200 33525 
2 312508-200 33525 1 

*3 207398-001 33299 62 
4 207132-007 31368 48 

207401-003 31242 48 
*5 207398-002 33299 10 

6 207132-007 31368 48 
207401-003 31242 48 

*7 312590-201 31346 1 
**7 312590-200 35992 1 
*8 513030-201 18912 1 

**8 513016-202 18346 1 
*9 513031-205 31124 1 

**9 513031-202 19354 1 
10 207045-200 31921 3 
11 300201-209 30361 1 

Note: 
* 3 BUS CONFIGURATION (4 ROUND CABLES) SEE 312594-101 

** 2 BUS CONFIGURATION (2 FLAT CABLES) SEE 312594-100 

Channel/Cable Entry 

DESCRIPTION 

BUS 
TAG 
BERG CONNECTOR, L-GR 
CONTACT PINS, AMPHENAL 
CONTACT PINS, BERG 
BERG CONNECTOR, D-GR 

CONTACT PINS, AMPHENAL 
CONTACT PINS, BERG 
UPC/OHW ElM ASM 
UPC/CHAN ElM ASM 
PCB, L.E.D. 
PCB, L.E.D. 
PCB, BUS MARGIN 
PCB, BUS MARGIN 
POWER SUPPLY, TYPE I 
FILTER,AIR 

5-2 



i 

I 
/ 

@-!EF 

V /5, V /6 Illustrated Parts Catalog 

83 

-1.@8X) 

~/ ._____--@!(8X) 

'~~ 
" 

~ ~-@(8X) 

FRAME 

NOTES: 

SEE SEPERATE 8/"1 31259.., - 2.00, o SURFACES "1V5T 6E CLEANED PRIOR 
~O ,.o..SSEMBLY OF FINGE:RSTOCK ITEM 5. 

FINGERSTOCK 'TO BE ASSEMBLED 
ONE TIME ONLY'- ADHESIVE. \.JILL NOT 

HOLD SUFFICIENTLY IF ONCE 
PULLED OFF. 

g IDE.I.lTIFV ~ITH BIM PART W>.A1!I'I!R 

PtR .AMDAHL. ~PEC ~"7-''''''T. 
ST.t<MP APPRO.X, WI-\E~ SI'\OWN. 

~ SEE 31::<5.,4--160. 31::t594·~O ~R 
HOOKUP INFORMATION. 

[5J ITEMS 3'1 It 40 IIiSTALLED WITH PIN"Z UP. 

~ GROUND POI~1 FDR ITEM qO(UPC). 

W I t,lSTALL "MASTER" P. 6, A5M IN BOTTOM 
LOCATIDIJ AND 'SLAVE' P5. 115M IN T/JP 
POSITION. 

Channel/Cable Entry 

B "FINGER- STOc.le,ITEM 7 TO 8E INSTALLED 
PER AMDAHL 5PEC 110007'+-600. 

Figure 5-3 
Channel/Cable Entry ElM Breakdown, 

2 Bus Configuration (1 of 3) 
312594-100 

5-3 



P rts Catalog V/5, V/6 Illustrated a 

/D\ 

OOf 'I 
-(l-

DO 
F L,_ 

I 

= 

J 
1 r 

- r 

1 ,-1 

1 I 
Fl 

)) GENERAL VIEW 
OF REAR FACE 

(REF 

ICALE • .1/, 

(2X) 4-

ITJ 

-

1 
-

==r 
-

-

1 

~ 

F) 2(RE 

DETAIL D 
4 PLACES 

Y:IU E: NONE 

t~( .. ) 
~(~X) 

. 'l'<P (ORA~~E ~ 
"" WI-II T E W IREo) 

13 

Channel/Cable Entry 

Figure 5-4 
E/M Breakdown, 

Channel/Cable E~~~figUration (2 of 3) 

2 Bus 312594-100 

5-4 



+ COM 

76 ~ 

VIEW E- E 

V / 5, V / 6 Illustrated Parts Catalog 

~ 

'-'"v 

~ 

~ 

~ 

~ 
(5X 

(5X 

(lOX 

C5X 

)~ )~ 
)~ 
)~ 
~ 

)~ 

l 

A' 

~ I 

'" 
~ a WlI Q) 

........... 1( 

I--r--. c.--:::::J :mlI 0 
V 

I 
1.-1\ 

E 
r1 

I 
I, 
'I 

" 

I 
I, 
II 

" I: 
II "E I 

~ :till ~ 

VII 
II 
II 

~ 
r---... 

II 
I' 
I' 
II 
I' 
I' 

" 

I. 
II 
II 
1'::1 ::uan 0 

~ ",1 I 
I 
I 
I 

~ 
I 
II 

~~ 
II 
II 

~I : 
I--- ~ I--J 

~ ri!!Il Q) - -
t ~~I "\ 

t~ ~) 
0' I Z I 

~ 
I; 

I 

01 
.!l 

3 
J 

01 

: 

I 

01 

; 

01 

~ 

5 
J 

01 fl -
~ 

n 
0 '/ '~~ 

l"-

,/ 
,/ -

Q!X)~ 
e ,...----. <al( 

(~( 

~( 

(2X)( ~ c.>€ ,-

I- ~ • 
rV 

It • 
0 
0 

) ! 

~(fI8F) ~) 

----
= A --:lI, 

PIOI 
--' ;a -::11, 

--- ;t=:;.:,:.::::l .. ~I 
~I 

~r-;h----::b. 

-=< 'F.h - :h. 

J 
] 

PI 08 

- ;a: -- :h. ""eol 
~ 

~ -- :1L : 

I . ;0.=,:.;:..=.0, 

--

) [ 

~ ~! I [I 
I 

~ 
h: --:b, 

- ::tJ., 

==-=----= 
--

1 

I--
I---SEfDE! AIL 8 

• 

SEE DETAIL 8 

SECTION J..\. J..\ 

DETAIL "8" 

Channel/Cable Entry 

Figure 5-5 
Channel/Cable Etnry E/M Breakdown, 

2 Bus Configuration (3 of 3) 
312594-100 

5-5 



Channel/Cable Entry 

Figure 5-3/6-4/5-5 
Channel/Cable Entry E/M Breakdown, 2 Bus Configuration 

ITEM PART NO. E/C NO. OTY DESCRIPTION ITEM PART NO. E/C NO. OTY DESCR IPTION 

1 312596-200 32110 1 CHASSIS, ElM CHAN 74 317602-014 21274 4 SCREW, M4 
2 312551-200 22284 1 FRAME, NON LSI CH 75 312594-260 22271 1 ROUTING, CHAN 
3 312562-200 22995 1 CHANNEL, CABLE ENT 76 312554-250 30447 1 LABEL,INSTALLATN 
4 207045-200 31921 3 POWER SUPPLY, TYPE I 77 000003-002 15737 72 STN RLF, 48 PIN CON 
5 207271-000 23897 2 STRIP, CONTACT 78 302100-210 20755 1 CABLE, PIS 56.0 

12 307965-012 32481 4 WIRE, DUCT 83 312572-200 32147 1 CHANNEL,CARDINST 
13 307966-003 23901 4 COVER, WIRE DUCT 84 312594-425 18469 0 CHAN L, COM TECH 
14 312578-000 30361 1 COVER, PIS 86 312594-700 32166 0 EIC, HISTORY 
16 312565-000 21038 2 ADAPTER, PIS LUG 90 312590-200 23509 1 UPCICHN, ElM ASM 
25 317950-003 21274 65 WASHER, FLT M5 91 315143-000 22924 1 BRACKET,CONNECTOR 
26 317951-003 21274 56 WASHER, SP LK M5 92 312514-435 17290 1 BUS, CHANNEL FR 
27 317603-008 21274 8 SCREW, FLHD M5X18 93 207156-000 15193 200 WIRE, SINGLE CON 
28 317603-010 21274 51 SCREW, FIL HD M5 94 312585-000 30529 1 BRACKET, LOCK 
30 317603-014 21274 6 SCREW, FLHD M5X18 96 302100-208 20755 1 CAB LE, PIS 53."5 
31 317676-035 21274 2 SCREW, HEX HD 97 302100-209 20755 1 CABLE, PIS 61.0 
32 317950-006 21274 4 WASHER, F L T.METR IC 98 207190-000 12885 3 TAB, MALE 
33 317951-006 21274 2 WASHER, SPLT.LK.ME 99 307676-040 21390 4 SCREW, HEX HEAD 
34 317400-006 21274 2 NUTS, HEX,METRIC 100 307950-006 21274 8 WASHER, SIZE .312 
35 302100-205 20755 1 CABLE, PIS 31.0 101 307951-006 21274 4 WASHER, SPLIT LOCK 
36 302100-206 20755 1 CAB LE, PIS 38.5 102 307400-007 16380 4 NUTS, HEX 
37 302100-207 20755 1 CAB LE, PIS 46.0 103 312594-660 22892 0 CCI, PROCESSOR 
38 312594-100 32901 62 CHNL, MAINFRAME 
39 207398-001 23771 62 CONN, 48PIN L-G R 
40 207348-002 23771 10 CONN, 48PIN D-GR 
43 312594-410 32166 0 CHAN L, COM TECH 
44 312594-411 32166 0 CHAN L, COM TECH 
45 312594-490 31159 0 CHAN L, COM TECH 
46 312594-360 22954 0 SCHEMAT, CHANL 
48 312594-480 30230 0 CHAN, CCIP 
49 307679-024 21390 4 SCREW, HEX HD 
50 307951-009 21274 4 WASHER, SPLIT LOCK 
51 307950-009 21274 4 WASHER, SIZE .500 
52 302048-000 11898 3 PLATE, NUT, PIS 
53 307400-009 16389 4 NUTS, HEX. 50 
54 207132-007 21912 3456 LUG, LOOSE 
56 317602-008 21274 3 SCREW, M4 
57 317951-002 21274 3 WASHER, SPLT.LK.ME 
58 317950-002 21274 6 WASHER, FL T,METRIC 
59 317400-002 21274 3 NUTS, HEX,METRIC 
61 207015-000 31917 " 3200 WIRE, 100 OHM 
63 312570-000 22631 1 SUPPORT, SENSOR CHN 
64 300372-000 30322 2 BRKT, GATE SUPT. 
65 309015-200 31401 3 SENSOR, THERMAL 
66 000053-004 13987 4 MOUNT, TIE WRAP 
67 207204-000 15791 1 BLOCK, TERM 
68 207240-000 22581 1 STRIP, MARKER 
69 307925-002 31537 6 SPACER, FIBER 
70 317601-014 21274 6 SCREW, FL HD M3 
71 317950-001 21274 10 WASHER, SP LK M3 
72 317950-001 21274 12 WASHER, FL T M3 
73 317601-005 21274 6 SCREW, M3 

V /5, V /6 Illustrated Parts Catalog 5-6 



ChannellCable Entry 

INSTALL " MAR WITH. TOP SIDE;" 
KING AS SHOWN 

~6 (2X) 

SEE ZONE 

~~-~ 

CABLE ENTRY \'CRAM!; REF ---c?"'" "'" 
5 '-

RFI GROUNDING DETAIL 

NOTE5 

t. IDENTIFY PER AMOAH ~ SURFACES MUS" BE L SPEC 800057-61'+. 
OF FIN& .... nOCK CLEANED PRIOR T 
A55EMaLED ONE I~EM 5. FINGERSTOCK ~o AS5EHalY 
HOl IME ONLY A BE o SUFFICIENTLY IF ON- DHESIVE \JILL NO" 

3. NOT USE.D CE PULLE.P OFf!' 

G SEE 312.59..,.- 161 & 
HOOKUP INFORMAT,~~59"'-361 FOR 

[§J ITEMS 3'1 ~ • 4D INSTALLE.D WITH PIN"2. UP. 

~ GROUND POIt.JT FOR ITEM q~ (UPC). 

W I tJSTAll "MAST " lO{'ATIDll AND "SL~R •. P. S. AS., IN BOTTOM 
POSITION. V£ P5. A5M IN T4P 

8 ;;lNGER - STOCK', ITEM 
R AMDAHL SPEC 80Z0.J~_~go~N5TALLEO 

j 
Channel/Cable E . Figure 5-6 ntry. E/M Breakdown 

3 Bus Configuratio~ 
312594-101 

V/5, V/6 Illustrated Parts Catalog 5-7 



Channel/Cable Entry 

Figure 5-6 
Channel/Cable Entry ElM Breakdown, 3 Bus Configuration 

ITEM PART NO. E/C NO. QTY DESCRIPTION ITEM PART NO. E/C NO. QTY DESCRIPTION 

1 312596-201 31013 1 ElM, CHANNEL 74 317602-014 21274 4 SCREW, M4 
2 312591-200 222,84 1 FRAME, NON LSI CH 75 312594-261 30805 1 ROUTING, CHANNEL 
3 312562-200 22995 1 CHANNEL, CABLE ENT 76 312594-250 30447 1 LABEL,INSTALLATN 
4 207045-200 31921 3 POWER SUPPLY, TYPE I 77 000003-002 15737 72 STN, R LF 48 PIN CON 
5 207271-000 23897 2 STRIP, CONTACT 78 302100-210 20755 1 CAB LE, PIS 56.0 

12 307965-012 32481 4 WIRE, DUCT 83 312572-200 32147 1 CHANNEL,CARDINST 
13 307066-003 23901 4 COVER, WIRE DUCT 84 312594-425 18469 0 CHAN L, COM TECH 
14 312578-000 30361 1 COVER, PIS 86 312594-700 32166 0 EIC, HISTORY 
16 312565-000 21038 2 ADAPTER, PIS LUG 90 312590-201 31346 1 UPC/CHN, ElM ASM 
25 317950-003 21274 70 WASHER, FLT M5 91 315143-000 22924 1 BRACKET, CONNECTOR 
26 317951-003 21274 61 WASHER, SP LK M5 92 312514-435 17290 0 BUS, CHANNEL FR 
27 317603-008 21274 8 SCREW, FLHD M5X18 93 207156-000 15193 200 WIRE, SINGLE CON 
28 317603-010 21274 56 SCREW, FI L HD M5 94 312585-000 30529 1 BRACKET, LOCK 
30 317603-014 21274 6 SCREW, FLHD M5X18 96 302100-208 20755 1 CAB LE, PIS 53.5 
31 317676-035 21274 2 SCREW, HEX HD 97 302100-209 20755 1 CABLE, PIS 61.0 
32 317950-006 21274 4 WASHER, FLT.METRIC 98 207190-000 12885 3 TAB, MALE 
33 317951-006 21274 2 WASHER, SPLT. LK.M8 99 307676-040 21390 8 WASHER, SIZE .312 
34 317400-006 21274 2 NUTS, HEX,METRIC 100 307950-006 21274 4 WASHER, SPLIT LOCK 
35 302100-205 20755 1 CABLE, PIS 31.0 101 307951-006 21274 4 WASHER, SPLIT LOCK 
36 302100-206 20755 1 CAB LE, PIS 38.5 102 307400-007 ·16389 4 NUTS, HEX 
37 302100-207 20755 1 CAB LE, PIS 46.0 103 312594-660 22892 0 CCI, PROCESSOR 
38 312594-101 32901 0 CHANNEL, MAINFRAME 104 315182-000 23759 1 UPC, STOP BRKT 
39 207398-001 23771 62 CONN, 48PIN L-GR 
40 207398-002 23771 10 CONN, 48PIN D-GR 
43 312594-410 32166 0 CHANL, COM TECH 
44 312594-411 32166 0 CHANL, COM TECH 
45 3125940490 31159 0 CHAN L, COM TECH 
46 312594-361 30218 0 SCHEM, CHANNEL 
48 312594-480 30230 0 CHAN, CCIP 
49 307679-024 21390 4 SCREW, HEX HD 
50 307951-009 21274 4 WASHER, SPLIT LOCK 
51 307950-009 21274 4 WASHER, SIZE .500 
52 302048-000 11898 4 PLATE, NUT 
53 307400-009 16389 4 NUTS, HEX. 50 
54 207132-007 21912 3456 LUG, LOOSE 
56 317602-008 21274 3 SCREW, M4 
57 317951-002 21274 3 WASHER, SPLT.LK.ME 
58 317950-002 21274 6 WASHE R, F L T,METR IC 
59 317400-002 21274 3 NUTS, HEX,METR IC 
61 207015~000 31917 3200 WI RE, 100 OHM 
63 312570-000 22631 1 SUPPORT, SENSOR CHN 
64 300372-000 30322 2 BRKT, GATE SUPT. 
65 309015-200 31401 3 SENSOR, THERMAL 
66 000053-004 14987 4 MOUNT, TIE WRAP 
67 207204-000 15791 1 BLOCK, TERM 

68 207240-000 22581 1 STRIP, MARKER 
69 307925-002 31537 6 SPACER, FIBER 
70 317601-014 21274 6 SCREW, F L HD M3 
71 317951-001 12274 10 WASHER, SP LK M3 
72 317950-001 21274 12 WASHER, FLT M3 
73 317601-005 21274 6 SCREW, M3 

V /5, V /6 Illustrated Parts Catalog 5-8 



5 

ZQ. 

I 

~/ 

(ax) 

! 

~., 
I 
I 

. V/5, V/6 Illustrated P arts Catalog 

Channel/Cable Entry 

NOTES 

m'IDENTIFY 8000 PER AMD~HL m INSTA~t·\4 APPRO.. SPEC 
rf-M WITH HEAD WHERE S 

PORARILY ON INS HOWN. 
MATED WITH RETAIN W'TH

'DE 
DF FRAME ADJ AI: ENT TAPE UNTIL' 

FRAME, 

Channel Mechanical F ~igure 5-7 rame Breakd- , own 
312541-100 

5-9 



Channel/Cable Entry 

Figure 5-7 
Channel Mechanical Frame Breakdown 

ITEM PART NO. E/C NO. QTY DESCRIPTION 

1 312532-000 31031 1 FRAME, BAS LOGIC 
2 312531-000 30322 1 CHASSIS, POWR SUPL Y 
3 301077-000 30424 1 COVER' FILTER 
4 300201-009 30361 1 FILTER, AIR 
5 301076-001 30405 1 BAFFLE, AIR 
6 301075-001 30527 1 BRACKET, STRAIN REL 
7 312535-000 30420 1 BRACKET, CHASIS/MNT 
9 301078-002 30901 2 SLIDE, PWR SUPPLY 

14 317603-010 21274 14 SCREW, FI L HD M5 
15 317603-008 21274 6 SCREW, FLHD M5X18 
17 317643-006 23274 4 SCREW, FLAT HD 
19 317950-003 21274 290 WASHER, F L T M5 
21 317951-003 21274 33 WASHER, SP LK M5 
23 312541-100 30901 REF FRAME, MECH 
24 312063-000 30424 1 SCREEN, SAFETY 
25 317601-006 21274 9 SCREW, FL HD 
26 000053-003 14987 9 MOUNT, TIE WRAP 
27 307676-024 21390 8 SCREW, HEX HEAD 
28 307075-006 23900 1 BUSHING, UNIVERSAL 
29 307196-001 30371 7 GROMMET, CATPLR EXT 
30 307400-009 16389 4 NUTS, HEX. 50 
31 300427-001 30322 4 TAB, ON OFF 
32 307325-001 23901 4 LVF FT 
'33 307925-051 20596 8 SPACER, METAL liN. 
34 312087-000 21502 1 SCREEN, BOTTOM 
36 317683-035 21274 8 SCREW, CAP HD 

V /5, V /6 Illustrated Parts Catalog 5-10 



FAR51DE I 

< 

V /5, V /6 Illustrated Parts Catalog 

.'~ 
", / 

,~:' ~ (IX)-201 Ot-JLY 

<--, ~(IX)-2.01 ON~Y 
.~ . 

o 
© © 

------@<3X) 

lo(ex) 

---0 

NOTES: 

(i) IDENTIF"Y PER AMDAHL - SPEC 800051- &00 
APPRO)( WHERE SHOWN. 

m ITEM@ AS SHOWN IS -101 VERSION. 

ITEM@ NOT SHOWN 15 -102 VERSION. 

Channel/Cable Entry 

Figure 5-8 
Channel Lower Cooling Assembly, 3 Fan Configuration 

312503-1XX 



Channel/Cable Entry 

Figure 5-8 
Channel Lower Cooling Assembly, 3 Fan Configuration 

ITEM PART NO. E/C NO. QTY DESCRIPTION 

1 312529-000 20731 1 FAN, HOUSING 
2 312539-200 74335 1 FAN, 3 POS 
3 300201-023 20172 1 FILTER, AIR 
4 312527-000 16344 1 OIFFUSR, AIR 
5 312528-000 20222 3 SLIDE, FAN PLATE 
6 312530-000 20181 1 COVER, UPPER 
7 312068-200 20307 1 PWR PN L, LOWE R 
8 317602-008 16356 12 SCREW,M4 
9 317602-010 16356 18 SCREW, M4 

10 317950-002 REV-B 30 WASHER, FLT,METRIC 
11 317951-002 REV-B 18 WASHER, SPL T.LK.ME 
12 312503-101 . 20734 REF COOLING, NON-LSI CH 
13 000053-004 14987 5 MOUNT, TIE WRAP 
14 317601-005 16356 5 SCREW, M3 
15 317400-001 REV-C 3 NUTS, HEX,METRIC 
16 317951-001 REV-B 3 WASHER; SPLT.LK.ME 
17 000053-001 14987 1 TIE, MNT CABLE 
18 317603-010 16356 1 SeRF LHO M5X05 
19 317951-003 74235 1 WASHER, SPLT.LK.ME 
20 317400-003 74267 1 NUTS, HEX,METRIC 

V /5, V /6 Illustrated Parts Catalog 5-12 



(Iex)~ 

(18X)@-

F AR">rDt Q]- . 

V /5, V /6 Illustrated Parts Catalog 

I~ 

/ 
~\./ 

Channel/Cable Entry 

NOTES: SPECIFICATION 
IJ.l IDENTIFY PAERppAR~~~ERE SHDW'N. L!:J 800057-614-. . 

Figure 5-9 
. bl Blower Configuration Channel Lower Coolmg Assem V, 312611-100 

5-13 



Channel/Cable Entry 

Figure 5-9 
Channel Lower Cooling Assembly, Blower Configuration 

ITEM PART NO. EtC NO. QTY DESCRIPTION 

1 312529-000 20731 1 FAN, HOUSING 
2 312607-200 23660 1 COOLING, NON LSI 
3 300201-023 20172 1 FILTER, AIR 
4 312527-000 16344 1 DIFFUSR, AIR 
5. 312528-000 20222 3 SLIDE, FAN PLATE 
6 312580-000 22619 1 COVER, UPPER 
7 312068-200 20307 1 PWR, PNL LOWER 
8 317602-008 21274 12 SCREW, M4 
9 317602-010 21274 18 SCREW, M4 

10 317950-002 21274 30 WASHER, FLT,METRIC 
11 317951-002 21274 18 WASHER, SPLT.LK.ME 
12 312611-100 23658 REF COOLING, NON LSI 
13 000053-004 14987 5 MOUNT, TI E WRAP 
14 317601-005 21274 5 SCREW, M3 
15 317400-001 21274 3 NUTS, HEX,METRIC 
16 317951-001 21274 3 WASHER, SP LK M3 
17 000053-001 14987 1 TIE, MNT CABLE 
18 317603-010 21274 1 SCREW, FI L HD M5 
19 317951-003 21274 1 WASHER, SP LK M5 
20 317400-003 21274 1 NUTS, HEX,METRIC 

V /5, V /6 Illustrated Parts Catalog 5-14 



Figure 6-1 
PDU MOD-1 Photo 1, Front and Left Side 

V /5, V /6 Illustrated Parts Catalog 

ITEM 

2 
3 

*4 
5 
6 

PART NO. 

207335-000 
315072-200 
311013-200 
315108-200 
207045-200 
315032-201 

*See MOD 2,3,4 

PDU Mod-1 

Figure 6-1 
PDU MOD-1 Photo 1, Front and Left Side 

EtC NO. QTY DESCRIPTION 

20783 POWER SUPPLY, 24V 
22797 1 SEE CE PANEL ASM, PDU LOGIC 
31058 5 ASM, DOOR PDU 
22872 1 SEE ASM COOLING, LOGIC SECTION 
31921 POWER SUPPLY, TYPE I - 5.2V 
22865 SEE ENCLOSURE ASSEMBLY 

400 HZ SAF ETY 

6-1 



Figure 6-2 
PDU MOD-1 Photo 2, Left Side 

y / 5, V1.6 Illu~ted ...earts Catalog 

ITEM 

1 
2 
3 
4 

PART NO. 

315031-200 
315224-200 
207076-000 
305147-200 

PDU Mod-l 

Figure 6-2 
PDU MOD-1 Photo 2, Left Side 

EtC NO. QTY DESCRIPTION 

22211 ElM BOX ASM, PDU LOGIC 
22324 SEE ENCLOSURE ASM, 400 HZ 
14696 METER, ELAPSED TIME 
21237 LINE FILTER, PDU 

6-2 



PDU Mod-l 

Figure 6--3 
PDU MOD-1 Photo 3, Right Side 

ITEM PART NO. E/C NO. QTY DESCRIPTION 

1 7 
1 315033-200 22167 1 SEE ENCLOSURE ASM, LOAD CENTER 
2 315222-201 30832 1 SEE ENCLOSURE ASM, 60 HZ 
3 305148-200 21593 2 TRANSFORMER ASM, 208V/60 HZ 

*4 315226-200 22348 1 SEE PANEL ASM, UPC CONNECTOR 
-)(-5 315076-200 B 1 SEE CONNECTOR PANEL ASM, 

EXPANSION 
*6 315075-200 21610 SEE CONNECTOR PANEL ASM, 

LINE CONTROL 
*7 315074-200 22767 SEE CONNECTOR PANEL ASM, 

LOGIC SECTION 

* See MO D 2, 3, 4 

Figure 6--3 
PDU MOD-1 Photo 3, Right Side 

V 15 t V 16 Illustrated Parts Catalog 6-3 



2Z. «X) t 
(30')~ 

I 

m 
I 

smUENCE COUNTER STATUS 

5120 SEC 

0 0 0 0 0 0 0 © 
0 Z ~ A S 6 T.O. 

DC 
M 0 

T 
LAMP reST SINGLE ALARM 

® INH. 

I=ARSIDE I 
SELECTOR 

R\Jt-J 

II UNIT ADDRESS COUNTER 
I I 

U 0 EPO 
AC ONLY 64 32- 8 <4 2 

© © 0> © 01 10 

® @ @ ® @ @ ® 0 
EMERGENCY POWER OFF 

V /5, V /6 Dlustrated Parts Catalog 

UPC STATUS MG 
5 MIN ON POWER MARGIN THERMAL MG-I 

© © © © CO) @ 
T.O, LINE C.HE.CI< CIlECJ(. CHECK LOCAL 

ppU UPSC ALARM AI-ARM ALARM 

0 © ® @ @ 
1016-2 

CONTINUE ©> THERMAL. MA~K MASK MASK 

© @ @ @ l..OCAL. 

FLA6 

SYSTEM SEQUENCING 

SYSTEM R:WER SYSTEM POWER 
OF"F 

Oll OFF' 
LOADUAC 

@ 

STATUS 
1'16-1 HG-2 

(Q) @ 
w'v w'v 

ALARM 

® 
MASK MAS" 

® @ 

ON 
RE.~ET 

NOTES : 

OJ IDENTIFY PER AMDAHL SPEC 800051-f014 

~ IN 5TAl LITEM -., ON TERMINAL'3 A ftc o LOCKING R,ING IS SUPPLIED WITH SWITCH. 
ITEM 10 

4. SEE 5EPARA"TE 81M 3IS01f-ZOO 

STAR 'lJASHER IS SUPPUEO W \1'" 
ITEM 10. 

<b 

0 

PDU Mod-! 

Figure 6-4 
PDU MOD-1 CE Panel Assembiy (1 of 2J 

315072-100 

6-4 

I 



0 

0 

V /5, V /6 Illustrated Parts Catalog 

33 (2X) 

40 (2X) ~
/3 (2X) 

.~o 0 
'" ec~ 

0 
0 

~ 
~~o 

.~ 

CR\ 

~O' 

S& 

@] 

CA1HODE. LEAP 

- (30X)CATHODE LEAD #2 
SEE VIEW /).\ 

CR2 CR3 

0 0 
51 

~~ CoRI8 
57 0 
.~ 

cj C 2 3 

CR4-

@ 

52 

~ 
58 

~ 

SlID 517 

VIEW /).\ 

CR5 CRb 

0 '2 I t 

S3 54 

~ ~ 
59 SIO 

~ ~ 

~18 

C~7 eRa 

0 e 
(R19 CR20 

e ® 
511 

CR22 

~ 0) 

3~ 2-,-
~ 'S19 

C3 

VIEW ~~ «~ 
SCALe: NONE 

1:5 

Y\EW ~ID 

TAB *F 1 SEE VIEW O~ TAB#t 

CR9 CRIO CR.II CRIZ. CRIa CRI4- CRIS CRib C.RI7 

0 0 ® Q 0 .~ 0 0 0 

CR21 ss 
® 
'512. SI3 514-

~ }~l~H ~ 515 

CR24- CR25 (R26 CR27 CR28 CR29 @ @ CF..30 

~ ® 0 ~ 0 ® ® 0 © 
@ @ 528 

~ ~ ~ ~ ~ ~ ~ 
52? ~~ 1 52.9 t «~ 

-caox) 

0 

0 

PDU Mod-l 

Figure 6-5 
PDU MOD-1 CE Panel Assembly (2 of 2) 

315072-100 

6-5 



PDU Mod-l 

Figure 6-4/6-5 
PDU MOD-1 CE Panel Assembly 

ITEM PART NO. EfC NO. QTY DESCRIPTION 

1 315110-000 30386 1 CE, PNL PDU 
2 207024-000 20666 30 DIODE, LED 
3 207077-000 31302 2 SWITCH, PUSHBUTTON 
4 207077-001 34584 1 SWITCH, LAMP HSNG2 
5 207077-002 . 34504 1 SWITCH, LAMP HSNG4 
6 207077-003 31302 1 SWITCH, MOD WHITE 
7 207077-005 31302 2 SWITCH, FILTR RED 
8 207077-004 31302 1 SWITCH, MOD RED 
9 207080-000 32749 6 LAMP,13/4 

10 207242-001 35539 1 SWITCH, TOGGLE DPDT .342-.385 
11 207084-001 35538 4 SWITCH,TOGGLE SPOT .342-'385 
12 207187-001 35540 18 SWITCH, TOGG LE SPOT .342-.385 
14 207183-000 33963 1 SWITCH, ROTARY 
15 315112-000 22765 1 SWITCH, KEY LOCK 
16 207185-000 14696 1 SWITCH, ROTARY 
17 314078-202 23484 1 SWITCH, EPO 
18 000029-000 12914 23 NUT,DRES 
20 000038-000 12914 2 KNOB, POINTER 
21 317400-001 33629 6 NUTS, HEX,METRIC 
22 317950-001 21274 4 WASHER, FLT M3 
23 317951-001 21274 6 WASHE R, SP LK M3 
24 000042-000 30485 2 ADAPTOR, SHAFT 
28 307005-001 35350 0 ADHESIVE, STRUCTURAL, 2 PART 
29 207191-001 14696 40 PIN, W/W DOUBLE ROW 
34 315072-100 . 35990 0 CE, PANEL 
37 513010-200 REV-A 1 PCB, CE PANE L 
38 307925-003 31537 2 SPACER, FIBER 
39 304058-000 12144 1 KNOB, EPO SWITCH 
40 304062-000 22729 1 PLATE, LEGEND 

V 15, V 16 Illustrated Parts Catalog 6-6 



V /5, V /6 Illustrated Parts Catalog 

NOTES: 8 /06!/tJ7/FY PEl< AMOAHL .:5PEC 

~OO057- ""I-<r. 

PDU Mod-l 

Figure 6-6 
PDU MOD-1 400 Hz Safety Enclosure)~~~sembly 

315032-100 

6-7 



PDU Mod-! 

Figure 6~ 
PDU MOD·1 400 Hz Safety En~losure Assembly 

, ITEM PART NO. E/C NO. QTY DESCR IPTION 

315032-201 23156 ENCLOSER,400 HZSAFET 
1 315095·001 21663 . 1 SAFETY BOX, 400 HZ 
2 315048-001 22833 2 BRACKET, POWER BUS 
3 315053·000 22767 3 BUS, POWER 
4 317643-025 21274 6 SCREW, FLAT HD 
5 317950-003 21274 16 WASHER, FLT M5 
6 317951·003 21274 16 WASHER, SP LK M5 
7 317400-003 21274 6 NUTS, HEX,METRIC 
8 315175·000 20668 1 BUS, GRND 

10 317603-010 21274 4 SCREW, FI L HD M5 
12 317603·020 21274 6 SCREW, FL HD M5X18 
13 207174·000 22582 1 MARKER, STRP 10 pas 
14 207168-000 15791 1 BLOCK, TRM 10 pas 
15 317950·002 21274 4 WASHER, FLT, METRIC' 
16 317951-002 21274 4 WASHE R, SPLT.LK.ME 
17 317602-016 21274 2 SCREW, M4 
18 307925-003 16356 2 SPACER, FIBER 
19 305100·010 15933 1 SHIELD, TERM BLOCK 
20 317602-035 21274 2 SCREW, M4 
21 307196-001 REV-C 27 GROMMET, CATPLR EXT 
22 300596-003 22983 3 FASTENR, TlNNERMAN 
23 315038-000 22755 1 COVER, SAFETY BOX 
24 300563·008 12593 4 SCREW, CAPTIVE 
25 315032-101 23156 REF ENCLOSR,400HZSAFET 
26 315057-000 22126 1 SHIELD, 400HZ SFTY 
27 207337·000 22356 4 PRESSURE, WIRE PDU 
28 . 317675-040 21274 4 SCREW, HEX HD 
29 317950-005 21274 7 WASHER, FLT.METRIC 
30 317951·005 21274 4 WASHER, SPLT.LK.ME 
31 317400-005 21274 4 NUTS, NEX,METRIC 

V / 5, V / 6 Illustrated Parts Catalog 6-8 



V/5, arts Catalog V 16 Illustrated P 

IDENTIFY PE~ EC 80005.,.'14 Al-<\OAHL ~ 

'-\.750 LOt-lC":>. liE"'" \0 TO e.E. 1<;0,7 

PDU Mod-l 

Figure 6-7 
Enclosure Assembly 

PDU MOD-1 400 Hz 315224-100 



PDU Mod-l 

Figure 6-7 
PDU MOD-l 400 Hz Enclosure Assembly 

ITEM PART NO. EfC NO. aTY DESCRIPTION 

315224-200 400 HZ, ENCL 
1 315225-000 23055 1 400 HZ, ENCL 
2 207146-000 30964 10 RELAY, PWR-PHOTO 
3 317950-002 21274 69 WASHER, FLT,METRIC 
4 317951-002 21274 69 WASHER, SPLT.LK.ME 
5 317602-010 21274 72 SCREW, M4 
6 207217-000 20523 14 CIBTACJm 30V ACC01 L 
7 317950-003 21274 4 WASHER, FLT M5 
~ 317951-003 21274 4 WASHER'SP LK M5 
9 317603-010 21274 4 SCREW, FIL HD M5 

10 307196-001 30371 35 GROMMET, CATPLR EXT 
11 315030-200 21355 1 PANEL, RT SIDE 
12 315051-000 23332 2 BRACKET, HINGE 
13 315039-000 22755 1 COVER, ENCLOSURE 
14 300563-008 12593 2 SCREW, CAPTIVE 
15 300596-003 22983 1 FASTENR, TINNERMAN 
16 315224-100 30832 REF 400 HZ, ENCL 
18 000053-005 14987 3 MOUNT, TIE WRAP 
19 315224-250 21663 1 400 HZ, ROUTING 

V /5, V /6 Illustrated Parts Catalog 6-10 



NO,.E5: 

(11'f.)~ 

2 REF 

~
9 

~ ... _--

---- r 
I 
i 

I 

i 
(J 

V /5, V /6 Illustrated Parts Catalog 

(!) lOENTlF'( PER AMDAHL 'SPEC 800057-614 

m I'r;::M /0, ~WLJAh"L ~./ 3152Dq -ZOO ,w",y 
8E -"'PRfhl'<>ScC> .F~ /Tc .#U)oO£A<YA"::' 

C~_.aPA'770A/ AS A r'A"E-ASSE"-4LK 

~ 8R.4A/<./¥ <?,,"C<'//T ~E..4t'E".R ",yAY BE 
REPL"'~-"EO W/TN AA4.oAHL ~ 
ZO?2';'5 -?-.,~. o -H<!P/ c/A-"-;:-:0r ..5kE~ER_ ~"'Y Be­
,er..-=-" """L"""L) JV/TN. ~LAA'HL ~ 

~ '5TJ.MP WIT .. CONTRAST,..c. COI..OR~ APPRO\( .1Z.(3,1") 
H'C,H (I~") ctl I THRI.I <..B 1 S O~ APPL'f 

MA.RKING wrTt-\ toC.\'T S.U~PL'ED WITH C.KT 
I!oR(.AI(E.R. -

@) IT£M 7 TD Bt: f4.1,~ LONG. 

PDU Mod-1 

Figure 6-8 
PDU MOD-1 Load Center Breakdown 

315033-100 

6-11 



PDU Mod-l 

Figure 6--8 
PDU MOD-l Load Center Breakdown 

ITEM PART NO. EtC NO. QTY DESCRIPTION 

315033-200 ENCLOSER, LOAD CENTER 
1 315098-000 20889 1 BOX, LOAD CNTR 
3 317674-020 21274 4 SCREW, HEX HD 
4 317950-004 21274 8 WASHER, FLT.METRIC 
5 317951-304 21274 4 WASJER, SPLT.LK.ME 
6 317400-004 21274 4 NUTS, HEX,METR IC 
7 307196-002 REV-C 42 GROMMET, CATPLR EXT 
9 207168-000 15791 1 BLOCK, TRM 10 POS 

10 315233-200 21663 1 LOAD, CENTER 
11 315051-000 REV-A 2 BRACKET, HINGE 
12 317950-003 21274 4 WASHER, FL T M5 
13 317951-003 21274 4 WASHER, SP LK M5 
14 317603-012 21274 4 SCRF LHD M5X08 
15 315042-000 21164 1 COVER, LOAD CENTR 
16 300956-003 21286 1 FASTENR, TINNERMAN 
17 300563-010 12593 2 SCREW, CAPTIVE 
18 315033-100 22167 REF ENCLOSR, LOAD CENTR 
19 000053-002 14987 11 TIE, MNT CABLE 
20 317602-008 21274 11 SCREW, M4 
21 317602-020 21274 2 SCREW, M4 
23 317950-002 21274 4 WASHER, FL T,METRIC 
24 305100-010 15930 1 SHIELD, TERM BLOCK 
25 307925-003 16356 2 SPACER, FIBER 
26 317602-035 21274 2 SCREW, M4 

V /5, V /6 Illustrated Parts Catalog 6-12 



V /5, V /6 Illustrated Parts Catalog 

o 0 

0/4 0 
0/30 

0/70 
OliO 

I~I 
o 0 

TBe; 

TB2 
TB3 

PDU Mod-l 

0 

[I 
[ 
0 

184 
185 

Figure 6-9 
PDU MOD-1 60 Hz Enclosure Assembly 

315222-101 

6-13 



PDU Mod-1 

Figure 6-9 
PDU MOD-1 60 Hz Enclosure Assembly 

ITEM PART NO. EfC NO. QTY DESCRIPTION 

315222-201 23056 ENCL,60 HZ 
1 315223-001 23056 1 BOX, 60 HZ 
2 207170-000 12512 3 MARKER, STRP 8 POS 
3 207167-000 15791 3 BLOCK, TERM 8 POS 
6 317602-020 21274 6 SCREW, M4 
7 307925-003 16310 12 SPACER, FIBER 
8 305101-006 16009 3 SHIELD, TERM BLOCK 
9 317602-035 21274 6 SCREW, M4 

10 207174-000 22582 2 MARKER, STRP 10 POS 
11 207168-000 15701 2 BLOCK, TRM 10 POS 
12 317950-002 21274 36 WASHER, FLT,METRIC 
13 317951-002 21274 12 WASHER, SPLT.LK.HE 
14 317602-016 21274 6 SCREW, M4 
15 ·305100-010 30385 2 SHIELD, TERM BLOCK 
17 207171-000 22502 1 MARKER, STRP 16 pas 
18 207166-000 15791 1 BLOCK, TRM 14 POS 
19 305100-014 30385 1 SHIELD, TERM BLOCK 
20 307196-001 30371 6 GROMMET, CATPLR EXT 
21 317950-003 21274 10 WASHER, FLT M5 
22 317951-003 21274 20 WASHER, SP LK M5 
23 317603-010 21274 20 SCREW, FI L HD M5 
24 207217-000 20529 4 CONTACR,30V ACCOIL 
25 207218-000 20500 1 CONTACR, 55V ACCOI L 
26 315094-000 22706 1 PANEL, RISIDE6CH2 
27 315051-000 23332 2 BRACKET, HINGE 
28 315039-001 22755 1 COVER, ENCLOSURE 
29 300596-003 22903 1 FASTENR, TINNERMAN 
30 300563-006 12503 2 SCREW, CAPTIVE 
31 207175-000 22514 48 JUMPER, TERM BD 
32 207176-000 22584 34 JUMPER, TERM BD 
33 315222-101 30832 REF ENCL, 60 HZ 
34 315222-261 21900 1 60 HZ, CBL RD016 
35 317400-001 22174 4 NUTS, HEX,METR IC 
36 317601-010 21214 4 SCRFLHD M3X05 
37 317950-001 21274 8 WASHER, FLT M3 
38 317951-001 21274 4 WASHE R, SP LK M3 
39 207362-001 23700 1 BREAKER,CRKT15AMP 
40 317602-030 21274 6 SCREW, M4 

V /5, V /6 Illustrated Parts Catalog 6-14 



Figure 7-1 
PDU MOD-3 Photo 1, Front & Right Side 

V /5, V /6 Illustrated Parts Catalog 

PUU Mod-2/3/4 

Figure 7-1 
PDU MOD-3 Photo 1, Front & Right Side 

ITEM PART NO. E/C NO. QTY DESCRIPTION 

2 
3 
4 
5 
6 

315458-201 
311013-200 
315440-100 
315439-201 
315226-200 
315108-200 

33982 
31058 
23804 
34855 
33183 
23787 

NOTE: PDU MODEL DIFFERENCES 

MOD II - MOD III DIFFERENCES: 

1 
5 
1 
2 
1 
1 

SEE CE PANEL ASM, 
DOOR ASM PDU 
SEE PANE L ASM, 50/60 HZ 
TRANSFORMER ASM 208/240V 3K VA 
SEEPANELASM,UPCCONNECTOR 
SEE ASM COOLING, LOGIC SECTION 

1. Mod III added A 19-CB 1 circuit breaker wh ich protects A 17-T1 (24 vac) transformer when 
a short occurs on PDUC BLL or if a power surge occurs during installation caused by miswiring. 

2. Mod III expanded 415 Hz power to A 19-J 16 th rough J -18 connectors for MSU i ntercon­
nections. 

3. Mod III added A 17-CB7 circuit breaker which protects the 415 Hz power circuits if the CPU 
fan circuits overload. 

4. Both Mod II and Mod III are for 60 Hz operation. 

MOD-III - MOD IVA DIFFERENCES: 

1. Same additions on Mod IVA as on Mod III. 

2. Mod IVA has 50/60 Hz transformer and may be converted to 50 Hz operations. 

MOD IVA - MOD IVB DIFFERENCES: 

1. Same additions on Mod IVB as on Mod III. 

2. Mod IVB is wired for 50 Hz operation. 

3. On Mod IVB, the elapsed time meter has been changed from PIN 207076-000 to 207076-001. 

7-1 



Figure 7-2 
PDU MOD-3 Photo 2, Right Side 

y /5, Y..L6 Illusl.ratedbrts Ca.talo~ 

ITEM 

1 
2 
3 
4 

PART NO. 

315074-200 
315075-200 
315076-200 
315436-200 

Figure 7-2 
PDU MOD-3 Photo 2, Right Side 

E/C NO. 

22767 
21610 
B 
23933 

QTY 

PDU Mod-2/3/4 

DESCRIPTION 

SEE CONN. PANEL ASM, LOGIC SECTION 
SEE CONN. PANEL ASM, LINE CONTROL 
SEE CONN. PANE L ASM, EXPANSION 
SEE PANE L ASSY., 400 HZ 

7-2 



Figure 7-3 
PDU MOD-3 Photo 3, Left Side 

V /5, V /6, Illustrated Parts Catalog 

ITEM 

1 
2 
3 
4 
5 

6 

PART NO. 

315442-201 
207335-000 
207076-000 
207045-201 
207223-001 

300201-009 

Figure 7-3 
PDU MOD-3 Photo 3, Left Side 

EtC NO. aTY DESCRIPTION 

31398 SEE PANEL ASM, LOAD CENTER 
30785 POWER SUPPLY, 24V 
31660 METER, ELAPSED TIME 
31424 POWER SUPPLY, TYPE I 
34785 INTERFERENCE, FILTER, 3 x 35 AMP, 

250 VAC 50/60 HZ 
30361 FILTER, AIR 

7-3 



SEE DETAIL "A" 

DETAIL "AU 

V/5, V/6 lllustrated Parts Catalog 

OOTES: 

I. IDENTFY PER AM~H ID REMOVE L Sf'E'C Boo057·61<#. 
MARKER ,:/MBERS Ii THRU 34 FROM 

WHERE SHO:'';' ~r:~EAND ATTACH 

@] USE. (5) PERFORA S. 
SUPPLIED WITH ~~~MC~VER MTG SCREWS @] TO INSTALL ITEMS 

4 I,NSTALL PLUG ITEM (~ ON • 
'J I _ )". c '!Y CONN. 

E PANEL ASM. ITEM (~. 

~t (zx) 

PDU Mod-2/3/4 

PDU .. Figure 7-4 
MOD·3 ElM Breakdo~ (1 012) 

315455-1o(f 

7-4 



PDU Mod-2/3/4 

Figure 7-4/7-5 
PDU MOD-3 E/M Breakdown 

ITEM PART NO. E/C NO. QTY DESCRIPTION 

1 315454-200 31010 1 MECH, AS M PDU 
2 207045-201 31424 1 POWER SUPPLY, TYPE 1 
4 315064-000 30384 1 COVER, PWR SUPPLY 
5 207335-000 30785 1 POWER SUP, 24V, 10.6A 
6 315458-201 31092 1 PANEL CE, ASM 
7 301029-001 21375 5 MKR STP CARD 

12 311013-200 31058 5 ASM, APS DOOR 
14 315463-000 23381 1 PANEL, RFI SHIELD 

@(2)() 15 207003-000 30264 1 CUTL ET, 15AMP 
·13 (2.;':) 16 315040-000 22049 5 PANEL, STR RELIEF 
\ 21 317603-006 21274 32 SCREW, M5 
~2 (V) 

/" 23 317950-003 21274 63 WASHER, FLT M5 

/ 24 317990-002 21274 14 WASHER, FLT, METRIC 
26 317951-003 21274 49 WASHER, SP LK M5 < ' 27 317951-002 21274 20 WASHER, SPLT.LK.ME 

~ 31 315040-001 22049 1 PANEL, STR RELIEF / .,,~, 32 000053-002 14987 7 TI E MNT, CABLE 
/ 

'", , 33 317602-006 21274 9 SCREW, M4 
/' 

" "'~'~; 
34 207174-000 22582 1 MARKER, STRP 10PCS 

.~ . 

" Z4 lJl)() 35 207168-000 15791 1 BLOCK, TRM 10 POS 
~ 36 317602-020 21274 8 SCREW, M4 

37 307925-003 31537 8 SPACER, FIBER 
38 305100-010 30385 1 SHIELD, TERM BLOCK 
39 317602-035 21274 2 SCREW, M4 

.. /~~(") / 8~) /////~ 42 000053-005 14987 2 MOUNT, TI E WRAP , 44 307196-001 30371 1 GROMMET, CATPLR EXT 
/ 45 307975-004 23328 9 CBL, TIE LOCKING 

(4'J~ ,. (4)) ~/ / 52 315455-100 31526 0 ElM, ASM EXPAN 

la.:_ 53 315455-260 22942 1 CABLE, LOG ROOTNG 
57 317603-010 21274 23 SCRE~, FIL HC M5 

ID 58 317603-012 21274 8 SCRFLHD, M5XC8 
REF 60 317602-010 21274 8 SCREW, M4 

61 315151-000 30384 2 BACKPNL, 15 P DUMMY 
62 312522-000 30422 2 COVER, SIDE PANEL 
67 312522-000 14696 1 XFMB, METERING 
68 207317-000 22582 1 MARKER, STRP 2 pas 
69 207316-000 20213 1 BLOCK, TERM 2 POS 
70 315205-000 20799 1 COVER, 
72 207076-000 31660 1 METER, ELAPSETIME 
73 207146-000 31743 1 RELAY, PWR-PHOTO 
74 307975-050 REV-B 4 CBL TIE, MTC DEVICE 
75 317400-002 21274 14 NUTS, HEX, METRIC 
76 307975-001 23328 4 CBL TIE, LOCKING 
77 207208-005 16071 4 LUG, STUD 8 
79 305134-201 23790 49 PLUG, EPO 
80 307704-010 23836 6 SCREWS, SELF TAP 
81 305100-006 30385 1 SHIELD, TERM BLOCK 
82 307602-016 21274 2 SCRW632, BINDING HD 
83 307950-002 21274 4 WASHER, SIZE 6 
84 307979-000 23050 16 MT TIE, INT PUSH 
85 315455-250 22935 1 LABEL, INSTAL LOG 
86 317602-025 21274 8 SCREW, M4 

Figure 7-5 
PDU MOD-3 E/M Breakdown (2 of 2) 

315455-100 

V /5, V 16 Illustrated Parts Catalog 7-5 



0 

V /5, V /6 lllustrated Parts Catalog 

~(2Xl 

~(2X) 
~{2Xl 

.................. --L,:.,., 

(~Xl 

~ 
~ 

SEQUENCE CClJNTER 

0 00 0 0 0 
0 I Z l 4 5 

iii 

2LfC1OR 

0 
EMEFCENCY POHER OFF 

0 , 

I 
-8 
I 

&4 

C
CI8XlREF 

24 REF 

25 (4Xl REF 

~ W~ ~ • "'23X1 

I:" ~ ----<36)~~ r cP-- [IT] ,I I 
I rl. ~2Xl~ _ L ~ -- "--@(23Xl 

I:" 

UPC STATUS 
S MIN ON FQWfR MARGIN 

0 ©) © ©) 
T.O. UNE CHECK CH[CK 

POU UP5C ALARM ALARM 

0> © ® ® 
~RMAL ® 
~ ij 

WIG STATUS 
TH~RMAL MGoI MG-' 
©) 0 0> 

CHECK LOCAL ulv 
ALARM ALARM 

® MG-2 @ 

® 0 MASK 
LOCAL @ 

SYSTEM SEQUENCING 

SEe VIEW C: 

3 RUBBER 
WASHERS 

[@J 

INVLON WASHER 

@] 

M(O-2 

0> 
U/v 

MASK 

@ 

i\ 
TAB **1 SEE VIEW IS TAB*!: I 

CAl CR3 CR7 CRe CRe CRIO CRII CRIZ CRI& CRI7 

0 0 0 0 0 ( 0 0 0 o 0 
lIZ 

_3 
J4 

CRI' CREO CR21 
' ......... .' ~ ~ 

lJS 

~J CRI8 ~ 0 0 0 -, ., _7 
0 118 .il9 .,0 '" JI~ "3 "4 CAll 

~ ~ 6~i ~ ~ ~ ~ ~ [® 0 l-=, "S 

rnrn 
AI AI CR24 CRl5 CR26 CR27 CR28 CR29 (1'130 

~~ A2~82 0 0 0 0 0 0 0 I I ON( OZCO~C2 . I I c. I C2 

~ 
'" '17 .il18 

tz1 

(22Xl (30X) 

! ~-:: FRONTJ J c: .. :::::t' 

~'OII KEYwAY 
VIEW 

VIEW (:-C: ,,~~ 
COl co; 

VIEW i\ VIEW IJ SCAlrrlONE 

0 

o 

o 

o 

PDU Mod-2/3/4 

;-@REF ~~ 

-@--~ L __ 

VIEW I:" -I:" 
SCALE: NONE 

-NO 
-NC 

-c 

ITiTI I~~~(::::: 
VIEW C:-C: 

VIEW C: 
SCALE: NONE 

FRONT V1EW 

Figure 7-6 
PDU MOD-3 CE Panel Assembly (1 of 2) 

315458·100 

7-6 



I 

:J 
(REr) LPWR I 

eRG CR7 CAS 
(REf) LPWR Z ze l 2e l 2@11 

(REF) LPWR ~ 

S3 S4 CRI9 (R20 

~ ~ 29 1 lei 
S'l 'l1Q CR22 511 

~ ~ ZOI [;] 

(RE') LPWR 4 
TYPICAL CABLE ROUTING 

@<REF> 

c=--

(25X) 

V /5, V /6 Illustrated Parts Catalog 

CR9 

~I 

(1'.21 

zel 

SIZ SI3 SI4 

~ U 3 

~ 5 - - z 
- - 1 

NOTES: 

[!] I DE N TI FY PER AM I;)AH L SPEC. 800057- 614 
APPROX WHERE SHOWN. 

2. Fffi WIRING I NFORMATION SEE WIRE LIST 
NO. 315458-420. 

3. REF SCHEMATlC- OWG. NO 31~56-360. 

m IDENTIFY LUG WITH PIN TERMINATION NO.·3~ 

~ IDENTIFY LUG WITH PIN TERMINAtiON NO."4~ 
[§] INSTALL ITEM 21 ON TERMINALS PER VIEW 'D~ 
[I] LOCKING RING IS SUPPLIED WITH SWITCH 

ITEM 24. 

[§] DISCARD INTERNAL ST M WASHER SUPPLIED 
WITH ITEMS 24. 25,AND 26. USE EXTERNAL 
8TM WASHER ITEM 57. 

[2] \lUT AND STAR WASHER SUPPLIED WITH GUIDE 
r.:l PIN. 
IJQj WASHER SUPPLIED WITH ITEM 28. 

[ill INSERT ITEM 36 IWO ITEM 32 PER VIEW"F-F~ 

TAB#I SEE VIEW'B' 

o 

SIS 

o 

SEE VIEW c-c 

PDU Mod-2/3/4 

Figure 7-7 
PDU MOD-3 CE Panel Assembly (2 of 2) 

315458-100 

7-7 



Figure 7~/7-7 
PDU MOO-3 CE Panel Assembly 

ITEM PART NO. E/C NO. aTY 

1 315458-420 31854 0 
2 315458-100 31354 0 
3 307975-001 23328 25 
4 315458-360 23400 0 
5 207156-000 15193 166 
6 207246-000 23051 166 
7 207093-010 31662 5 
8 207093-003 31662 3 
9 207093-001 31662 3 

10 207072-001 16071 2 
11 307975-050 REV-B 1 
12 317038-000 21736 1 
15 315110-001 31509 1 
16 207024-000 20666 30 
17 207077-000 31302 2 
18 207077-001 31302 1 
19 207077-002 31302 1 
20 207077-003 31302 1 
21 207077-005 31302 2 
22 207077-004 31302 1 
23 207080-000 15791 4 
24 207242-000 23447 1 
25 207084-000 23446 4 
26 207187-000 23445 18 
27 207183-000 14696 1 
28 207359-000 21829 1 
29 207185-000 14696 1 
30 314078-203 23398 1 
31 000039-000 12914 23 
32 000038-000 12914 2 
33 317400-001 21274 6 
34 317950-001 21274 2 
35 317951-001 21274 2 
36 000042-000 30483 2 
37 307005-001 REV-A 0 
38 207191-001 14696 40 
39 317400-002 21274 2 
40 513010-200 REV-A 1 
41 307925-003 31537 2 
42 304058-000 12144 1 
43 304062-000 22729 1 
44 315456-000 30685 1 
45 207192-000 215189 2 
46 000008-000 14976 4 
4.7 305106-200 13146 1 
48 317601-010 21274 2 
50 317601-005 21274 2 
51 207190-000 12885 2 
53 000053-002 14987 1 
54 317602-005 21274 1 
55 317950-002 21274 2 

V / 5, ~6 Illum.ated~arts .£4..ta:log 

DESCRIPTION 

CE, PANEL 
CE, PNl ASM 
CBl, TIE lOCKING 
CE, PANEL 
WI RE, SINGLE CON 
WI RE, TW.AMG26 
WIRE,24 GA WHT 
WIRE, 24 GA RED 
WIRE, 24GA BlK 
STUD, 6 lUG 
CRl, TIE MTG DEVICE 
lABEL, WIRE LIST 
CE, PNl PDU 
DIODE, lED 
SWITCH, PUSHBUTTON 
SWITCH, lAMP HSNG2 
SWITCH, lAMP HSNG4 
SWITCH, MOD WHITE 
SWITCH, FI l TR RED 
SWITCH, MOD RED 
lAMP, 13/4 
SWITCH, TOGG lE 
SWITCH, TOGG lE 
SWITCH, TOGG lE SPOT 
SWITCH, ROTARY 
SWITCH, ROTARY 
SWITCH, ROTARY 
EPO 
NUT, DRES 
KNOB, POINTER 
NUTS, HEX,METRIC 
WASHER, FlT M3 
WASHER'SP lK M3 
ADAPTOR, SHAFT 
GRN,2-PART 
PIN, W!W DOUBLE ROW 
NUTS, HEX, METRIC 
PCB, CE PANEL 
SPACER, FIBER 
KNOB, EPO SWITCH 
lEGEND 
BRKT, HDR 
CONN, 54 POS 
GUIDE, CONN 
EPO, CONN 
SCRWFlHD, M3X05 
SCREW, M3 
TAB, MALE 
TIE, MNT CABLE 
SCREW, FI l HD 
WASHER, FlT, METRIC 

I 

ITEM 

56 
57 
58 

PART NO. 

317951-002 
307802-005 
307977-001 

E/C NO. 

21274 
21274 
21206 

aTY 

2 
23 

1 

OESCR IPTION 

WASHER, SPlT.lK.ME 
WASHER, EXTER lOCK· 
TIE, MNT CBl 8 

PDUMod-2/3/4 

7-8 



S~AC.e.;;:. 

~L- W-::'H~ (2X) 2 PI-ACES 

L.K. W'5\-\\C:. 

~e:. B\~D HD '5ce:.e.W· 
(L.C\....lG) 

De."IA,,- 'p!. M~~K.E.~ 'S\i:\~ 
"'y~\c.~1.... 'E.~M ~LCC~ A.-SN\ 

Sc.p..I....E. - II' 

V 15 t V 16 Illustrated Parts Catalog 

[D IDE."-l'\'i=Y ?E:.~ Al-I\DAHI.... .'SPEC. e.coC-s:.-'-627 I b28 o AFFllt GRo~~e:r ('T£H ~) I.,-t-l To BoTTOH 
SECTION OF S~AC:I(ET (" ITEM f2\\ 

9 \5JI 

(2.)() 

32 ("Z::)(. ~ 
3 ('Z.'}C. ') 

,,~')(.) 

:3 (4)(,) 
SSE.. DE"lA\'-\~ 

PDU Mod-2/3/4 

Figure 7-8 
PDU MOD-3 60 Hz Enclosure Assembly (1 of 2) 

315440-103 

7-9 



[!] I I I 
I I 

~In co 
~ 

In co 
~ 

~ ~ 
.,. .... ... "- f-E 

. 
::::§'" " 

~ 
~ " t') 

L-..J L-J" 

f" ~ ~I ... ~ C~:I 
-

V / 5, V /6 Illustrated Parts Catalog 

SEE NEXT ASH 
----.-, --

t I ~ 
I r 

~ "-01. 
"I- ,---

!-c -" ..... ~ ~ L......J 
r"l 

C ~:I ~ F-

~ 
~ ~ --~ r-• .tn 

:~ ~ " 

n ". 

I 

::: 
~ 

i 

I J 

PDU Mod-2/3/4 

ItlIF 1!1 

---- t--- ~ 
~ 

3-
"'3-
In 

~ 

Figure 7-9 
PDU MOD-3 60 Hz Enclosure Assembly (~ ~f 2! 

315440-103 

7-10 



PDU Mod-2/3/4 

Figure 7-8/7-9 
PDU MOD-3 60 Hz Enclosure Assembly 

ITEM PART NO. EIC NO. QTY DESCRIPTION 

1 315418-000 22788 1 PANEL, 60 HZ 
2 315419-000 31523 2 BRKTL, 60 HZ CB 
3 207217-000 33421 7 CONTACK, 30V ACCOIL 
4 207218-000 33260 1 CONTACTOR, 75A TYPE b 
5 207146-000 34600 3 RELAY, PWR-PHOTO 
6 207221-000 30499 XFORMER, 208/24V 
7 207219-000 33896 XFORMER,20B/120V 
8 207166-000 15791 BLOCK, TRM 14 pas 
9 207367-000 22696 DWG, FAB BLOCK TERM 8 pas 

10 207167-000 35204 BLOCK, TERM 8 pas 
11 207171-000 22582 1 MARKER, STRP 14POS 
12 207366-000 22697 1 DWG, FAB MARKER STRP 8 PCS 
13 207170-000 22582 1 MARKER, STRP 8 pas 
14 305100-014 30385 1 SHIELD, TERM BLOCK 
15 305100-008 30385 1 SHIELD, TERM BLOCK 
16 305101-008 16069 1 SHIELD, TERM BLOCK 
17 307928-001 22655 2 SPACER, 3/8 SQ 
18 307929-038 31783 2 SPACER, 3/8 SQ 
19 307196-002 30371 0 GROMMET, CATPLR EXT 
20 307065-003 22150 0 EPOX1, ADHESIVE 
21 217257-200 22788 1 CB L, ASM PDU AC 
22 217258-200 22788 1 CB L, ASM PDU AC 
23 217259-200 22788 1 CB L, ASM PDU AC 
24 217260-200 23916 1 PDU-AC, CABLE ASM 
25 307979-000 23050 3 MT, TIE INT PUSH 
26 207362-001 33895 2 BREAKER,CRKT15AMP 

*27 207362-002 33895 4 BREAKER, CRKT 20AMP 
*28 307743-006 22772 65 SCR, TF HXWHD 8-32 

29 307925-003 31537 6 SPACER, FIBER 
30 307400-063 16389 0 NUT-WASHER ASM, LOCKING 
31 307603-010 21274 4 SCRW832, BINDING HD 
32 307603-024 21274 6 SCRW832, BINDING HD 
33 307603-012 21274 2 SCRW832, BINDING HD 
34 307950-003 21274 18 WASHER, SIZE 8 
35 307951-003 21274 12 WASHER, SPLIT LOCK 
36 307604-010 33122 4 SCR1032, BINDING HD 
37 307950-004 21274 4 WASHER, SIZE 10 
38 307951-004 21274 4 WASHER, SPLIT LOCK 
39 207176-000 22584 3 JUMPER, TERM BD 
40 207175-000 22584 2 JUMPER,TERM BD 
41 307975-050' REV-B 3 CBL, TIE MTG DEVICE 
42 307975-002 23328 3 CBL, TIE LOCKING 
43 315440-103 35458 0 PANEL, 50 HZ 
44 000056-000 22764 1 DWG, FAB PIN LABEL SQUARE 
45 315005-200 34496 1 ASM, U.V. ALARM BIM 

*Note: Use for 7th Circuit Breaker in Mod III 

V /5, V /6 Illustrated Parts Catalog 7-11 



V /5, V /6 Illustrated Parts Catalog 

(4X) ~ 

(5XJ 2 

(lOX) 

(SXJ 

(5X) 

(5X) :3 

(2X) 

(Zx) • 

© 
© 

© 
© 

@ 

© 

2 

rl 
: ' 
L 

© 

14. 

(ZX~_~ 

(ZX)~ 

R~:e-=~ 
DETAIL j.\ 

SCALE: NONE 
(4)() C6-1 ,HRu C9-4 

SEE DETAIL 10\ 

12 

Iz 
12 

12 

PDU Mod-2/3/4 

NOTES: 

Q] IDE:NTIFY PER' AMDAHL sPEC 800067-1»14-o THE'ro" END ro Be TEIi!MIN4TED AT THE NEXT HIGHEIC 
ASSEMBL Y" PAR'T NO. 315071- 201 W/J/i!ES TO BE 
/i!OUTED THRiJ TIE W-PAP BASE ITEM NO. ~S 

~ WIRE WITIl WIRE KIT, ITEM@. 

f3l 
WIRE: 

FROM 

JI-A 
JI8 
J2-A 
J2-B 
J3-A 
<13-8 
.14-A 
.14-8 
JS-A 
J5-B 
JtI.-A 
.)'--B 
.)7-A 

.)7-S 
')B-A 
.)8-S 
J9-A 
')'-S 
.)IO-A 
J10-8 
.)/I-A 
JII-8 
.112-A 
')12-B 
')13-A 
J13-8 
')14-A 
J14-8 
.)15-A 
.115-8 
JI.-A 
')I.-B 

)C/J-/ LOAD 
S-I LINe 
B-2 LQAD 
8-2 LIN£ 
8-3 LOAD 
B-3L1N£ 
B-4LOAD 
B-4L1NE 

LIST 

TO 
COM Bl./S-3 
NEGBUS/-2 
COMBUS-S 
N£GBUSZ-iI> 
COMBUS-7 
NCriiBilS3-4 
CGlWBU5-9 
N£riiBI.IS4-B 
COMSUS-2 
NCG BUS 1-3 
COMBUS-4 
NEG SUS 2-5 
CDMBUS- • 
NEG BUS 3-5 
COMBUS-B 
NEG Bi/S4· 7 
CaMBUS-2 
NEGBUS/-4 
COMSUS-4 
NCGBIJ52-4 
COMBllS-6i> 

NEG BUS3-" 
COMBUS-B 
NE6BUS4-<Ii 
COMBUS-~ 

NEG BUS 1-5 
COMBUs-S 
NE6BUS2-3 
COMBUS-7 
NEGBUS3-7 
COM8JS-9 
N£G8US4-5 
NCGBUSI-/ 
A/~-NEG 

N£ri BUS 2-1 
AI6-JY£ri;. 
N£(;BUS3-1 
Alii-NeG 
NCGSUS4-/ 
AI"-NCG 

Figure 7-10 
PDU MOD-3 UPC Connector Paiie~ Assembly 

315226-100 

7-12 



PDU Mod-2/3/4 

Figure 7-10 
PDU MOD-3 UPC Connector Panel Assembly 

ITEM PART NO. E/C NO. aTY DESCRIPTION 

1 315228-000 36229 1 PANEL, UPC CONN 
2 315063-000 30372 1 COVER, CONN PANEL 
3 315062-000 35354 5 BUS, DIST UPC 
4 315047-000 22755 10 SPACER, KYDEX BUS 
5 307196-003 30371 0 GROMMET CATPLR EXT 
6 207354-000 33968 4 BREAKER CIRCUT, 30A 
9 217014-201 REV-B 1 CABLE, 2/0 PWR 

10 307005-014 23864 0 ADHESIVE/SEALANT 
11 315018-200 36357 1 WIRING KIT, UPC CONN PNL ASM 
17 307300-012 REV-B 20 INSUL, LG. 1/4 
18 317400-001 33629 64 NUTS, HEX, METRIC 
19 317400-003 33629 '26 NUTS, HEX, METRIC 
20 317400-004 33629 25 NUTS, HEX, METRIC 
21 317601-012 30122 64 SCREW, FIL HD M3 
22 317603-010 30122 4 SCREW, FIL HD M5 
23 317603-016 30122 24 SCREW, FLHD M5X18 
24 317604-016 30122 5 SCREW, FILHD ~16 
25 317604-020 30122 20 SCRFLHD M6X1 
26 317950-003 21274 54 WASHER, FLT M5 
27 317950-004 21274 30 WASHER, FLT,METRIC 
28 317951-001 21274 64 WASHER, SP LK M3 
29 317951-003 21274 28 WASHER, SP LK M5 
30 317951-004 21274 25 WASHER, SPLT.LK.ME 
31 307602-004 21274 8 SCRW632, BINDING HD 
32 307951-002 21274 8 WASHER, SPLIT LOCK 
33 317603-012 30122 2 SCRFLHD, M5X08 
35 000053-001 14987 2 TIE MNT CABLE 
36 307975-004 35557 2 CBL TIE LOCKING 
37 315226-100 36358 0 CONN, PNL 
38 307603-006 21274 8 SCRW832, BINDING HD 
39 307400-004 16389 8 NUTS, HEX 
40 307802-003 21274 8 WASHER, EXTER LOCK 
41 000057-000 34275 1 DWG FAB PIN LABEL STRIP 

V /5, V /6 Illustrated Parts Catalog 7-13 



V /5, V /6 Dlustrated Parts Catalog 

~~- KULKA 1&01 TB (RE.) 

./ 

/' 
./ 

/' 

/' 
./ 

/' 

tlB(ZX) 

24 (2X) 

. 25 (zx) 

02XI\0, 
0, 

Qzx) 

PDU Mod-2/3/4 

NOT"S, 

QJ IDENn"Y PER AMDAHL SPEC a00057-1<.14 

mUSE HARDWAR E PROVIDEDWITH FAN. 
PLACE LOC K WASHER BETWEEN LUG AND SCREW. 

DETAIL A 

Figure 7-11 
PDU MOD-3 Cooling Assembly, LogiC -Section 

315108-100 

7-14 



PDU Mod-2/3/4 

Figure 7-11 
PDU MOD-3 Cooling Assembly, Logic Section 

ITEM PART NO. E/C NO. QTY DESCRIPTION 

1 315104-000 22768 1 PLATE, FAN 
2 315107-000 20472 1 HOUSING, COOLING PDU 
3 315103-000 22768 1 COVER, COOLING 
4 315102-000 22766 4 GUIDE, PN PLATE 
5 300201-020 30361 1 FILTER, AIR 
6 315105-000 32562 1 DIFFUSR, AIR 
7 307075-005 REV-A 1 BUSHING, UNIVERSAL 
8 317602-010 30122 2 SCREW, M4 
9 000053-002 14987 2 TIE, MNT CABLE 

11 207014-000 15791 1 TERM, BLOCK 
12 207163-000 22581 1 STRIP, MARK 5 pas 
13 317602-016 30122 4 SCREW, M4 
14 315108-100 35403 0 COOLING, LOG SEC 
15 317603-014 30122 12 SCREW, FLHD M5X18 
16 317603-010 30122 8 SCREW, FI L HD M5 
18 317950-002 21274 8 WASHER, FLT,METRIC 
19 317951-003 21274 20 WASHER, SP LK M5 
20 317400-003 33629 12 NUTS, HEX,METRIC 
21 317400-002 33629 6 NUTS, HEX,METRIC 
22 207129 33611 1 LUG, 6 STUD 
23 207129-002 33611 1 LUG, 6 STUD 
24 317951-002 21274 2 WASHER, SPLT.LK.ME 
25 317602-014 30122 2 SCREW, M4 
26 207233-022 21202 1 WIRE, 14GA GN/YL 
27 307975-001 34777 3 CBL, TIE LOCKING 
28 207247-000 34874 1 FAN, 220V 
29 207208-004 33609 2 LUG, STUD 6 
30 000056-000 22764 1 DWG, FAB PIN LABEL SQUARE 
31 317950-003 21274 20 WASHER, FLT M5 

V /5, V /6 Illustrated Parts Catalog 7-15 



5, V /6 Illustrated Parts Catalog 

(lox) 

NOTES: 

ITJ IDENTIFY PER AMDAWL SPEC 800057- 614-

FARSIDE. 
I 

2.. SEE SEPARATE 81M 315074-201 • 

Figure 7-12 
PDU MOD-3 Connector Panel Assembly Logic Section 

315074·101 

ITEM 

1 
2 
3 
4 
5 
6 
7 
8 

PDU Mod-2/3/4 

Figure 7-12 
PDU MOD-3 Connector Panel Assembly Logic Section 

PART NO. E/C NO. QTY DESCRIPTION 

315069-000 22051 1 PANEL, CONN LOGIC 
207192-000 15819 20 CONN, 54 pas 
000008-000 14976 40 GUIDE, CONN 
317601-005 21274 10 SCREW, M3 
207190-000 12885 10 TAB, MALE 
315074-101 32803 0 CONN, PANEL ASM LOG SECT 
307950-001 21274 8 WASHER, SIZE 4 
503061-200 31927 2 BIM, PCB NOISE RED BOARD 

7-16, 



PIN A' \ T,(P) 

(\1 X) 

V/5 VI , 6 Illustrated P arts Catalog 

~JDllS " 
(2) \D~N\\F'Y PE 

8000S7-6l4R AMDAHL 

PDU Mod-2/3/4 

SPEC 

PDU MOD-3 C 
onn FO ector Panel A Igure 7-13 55embl LO y me Control 

315075-100 

7-17 



PDU Mod-2/3/4 

Figure 7-13 
PDU MOD-3 Connector Panel Assembly Line Control 

ITEM PART NO. E/C NO. QTY DESCRIPTION 

1 315067-000 21459 1 PANEL, CONN LINE 
2 207192-000 15819 16 CONN,54 pas 
3 000008-000 14976 36 GUIDE, CONN 
4 305106-200 13146 16 EPa, CONN 
5 207190-000 12885 17 TAB, MALE 
6 317601-005 21274 17 SCREW,M3 
7 317601-010 21274 32 SCRFLHD M3X05 
8 317951-001 21274 32 WASHER, SP LK M3 
9 317950-001 21274 32 WASHER, FLT M3 

10 315075-100 21610 REF LINE, CONTROL 

V /5, V /6 Illustrated Parts Catalog 7-18 



PIN 

V /5, V 16 Illustrated Parts Catalog 

S (\7X) 

Figure 7-14 

NOTES: 

m IDENTIFY PER AMDAHL SP(C 
800057-bFt 

7 (64 X) 

PDU MOD-3 Connector Panel Assembly Expansion 

315076-100 

ITEM 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
12 

PDU Mod-Z13/4 

Figure 7-14 
PDU MOD-3 Connector Panel Assembly Expansion 

PART NO. EtC NO. QTY DESCRIPTION 

EXPNSN, LOGIC 
315093-000 REV-B 1 PANEL, CONN EXPN 
207192-000 15819 1 CONN, 54 POS 
000008-000 14976 2 GUIDE, CONN 
305106-200 13146 32 EPO, CONN 
207190-000 12885 17 TAB, MALE 
317601-005 16356 17 SCREW, M3 
317601-010 16356 64 SCRFLHD, M3X05 
317951-001 REV-B 64 WASHER, SPLT.LK.ME 
317950-001 REV-B 64 WASHER, FLT, METRIC 
307196-003 REV-C 8 GROMMET, CATPLR EXT 
315076-100 REV-B REF EXPNSN, LOGIC 
315076-420 00000 REF PANEL, CONTROL 

7-19 



t 
V/5~ V/6 Illustrated Parts Catalog 

@36X) 

@tl08X) 

3 (18 x) 
(3r;,X) 

~D 
----------~----------------~ 

~ + G '+, q. 

+1 

B :e + , 
+ 'I-

~t~5 ~B :; + :; + 
+ + l' q. 

-t~ -t~ 

~:G+ oS ::; + ~ + 
+ + 

z 

'E '" + 
'l-l' q. "'t!! '" + 'l+ 

+::: 
'91 

+!:! O! 

~m ~f+ ~E1 '" + ~+ ~ 

~B ~B ~m E1 ~ + '" + OJ + 
T + 'l-f q. ') of '+ 

~ !II +~ +'!! II +; 

EJ .m: t8 ~E1 '" + ... + ~ + 
\. 't ">.p 

-t' 

~8 ., + 
'l+ ~ 

~m .. + 
')-t' Of-

~ ~ 

., + ~m .., OJ + ~m 
'"'If 

_Tm 

[l :lDr.NTlFY PER AMDAHL SPEt. 800057- 614 

[J . 'UOW MA,(. ClEIlIUNC£ PosstBLE BETW£EN W/~EWOiH.D 
CERAMIt; <i>ESI.:sToRS 011 IT'I!M @ 

~ INSTIIU. ITFMS @I@A@ (LOCK WASHERS) BETwEEN seRf'i. 

'VIP AND '71",r, UJG ON CONTACTOR OR RELAY. 

OETAIL A, 
Cfl 

-+i'-
----------- ---------

~ 
HALE TEIlMINAL 7048 
PANEL 

kEf'S NUT 

DETAIL A 8INO. HEAD sellEN 

Figure '7 ··'15 
PDU MOD-3 400 Hz Panel AssE!!"l?ly (.1 of 3); 

315436, 1 O,~ 

L ~ 

7-10 



REF 3 

ReF 4 

REF I 

PIN A-I 

V /5, V /6 Illustrated Parts Catalog 

~~~(IIX) 

a (2X) 

2S 

PDU Mod-2/3/4 

Figure 7-16 
POU MOO-3 400 Hz Panel Assembly (2 of 3) 

315436-102 

7-21 



< 
"'-
SJ1 
< 
"'-
0) -i 
[ 
~ 

a. .1 
(j g 
t2 

~. 

I 
.Ni 
N 

"'1:1 
C c: 
s: o c w 
8 
° ::J: 
N 

-: 
i 
~ 

I 
w 3:-." 
-A Cl".-' 

-- cg 

t~·; 
m w-...I 
.!& 2. I 
°w-A .N_.-...I. 

.. ,.: 

" ~ ~ ~ 

~ f ~ \ \ ~ 

I 
01 

I 

\ 
\ 

EJ 

Gil 
'I' =-...... 'T'"'---I 

' , I 

EJ 
EJGGB o 

I 
I' 

I 
I 

all 

~ 
Il) 

~ 
~ 
~ 
OJ 
r­.... 

"= 
~ 
c:: 
~ 
Q 
Q.. 

I 

N 
"'­w 
~ 



PDU Mod-2/3/4 

Figure 7-15/7-16/7-17 
PDU MOD-3 400 Hz Panel Assembly 

ITEM PART NO. EtC NO. QTY DESCRIPTION 

1 315400-001 36099 1 PLATE, 400 HZ 
2 207190-000 12885 1 TAB, MALE 
3 207217-000 33421 18 CaNT ACK, 30V ACCOl l 
4 207146-000 34600 22 RELAY, PWR-PHOTO 
5 217252-202 34516 1 CBl, ASM PDU AC 
6 217232-200 35192 1 CBl, ASM PDU AC 
7 217233-200 35981 1 CB L.J4-5 TO K4 
8 217234-200 35192 1 CBl, ASM PDU AC 
9 217235-200 35192 1 CBl, ASM PDU AC 

10 217236-200 35192 1 CBl, ASM PDU AC 
11 217237-200 35191 1 CBl, ASM PDU AC 
12 217238-200 35191 1 CBl, ASM PDU AC 
13 217408-200 35191 CBl, ASM PDU AC 
14 217409-200 35191 CBl, ASM PDU AC 
15 217421-200 35191 CBl, ASM PDU AC 
16 217242-200 35191 CBl, ASM PDU AC 
17 217243-200 35083 1 CBl, ASM PDU AC 
18 217244-200 35191 1 CB l, ASM PDU AC 
19 217245-200 35191 1 CBl, ASM PDU AC 
20 217246-200 32827 1 . CBl, ASM PDU AC 
21 217247-200 35191 1 CBl, ASM PDU AC 
22 217248-200 35191 1 CB l, ASM PDU AC 
23 217249-200 33883 / 

I 1 CBl, ASM PDU AC 
24 307979-000 23050 11 MT TIE, INT PUSH 
25 307743-006 22772 99 SCR, TF HSWHD 8-32 
26 307005-003 22150 0 EPOXI, ADHESIVE 
27 217230-200 35192 1 CBl, ASM PDU AC 
28 000008-000 14976 2 GUIDE, CONN 
29 307601-006 21274 145 SCRW440, BINDING HD 
30 307196-002 30371 0 GROMMET, CATPlR EXT 
31 217231-200 35192 1 CBl, ASM PDU AC 
32 307400-061 16389 145 NUT-WASHER ASM, lOCKING 
33 217226-200 35192 1 CBl, ASM PDU AC 
34 217227-200 35192 1 CBl, ASM PDU AC 
35 217228-200 35192 1 CBl, ASM PDU AC 
36 217229-200 35192 1 CBl, ASM PDU AC 
37 315436-102 36418 0 PANEL, ASM 400 HZ 
38 000056-000 22764 1 DWG, FAB PIN lABEL SQUARE 
39 207420-000 33318 1 CKT BKR, 1 POLE 3A 
40 307602-005 21274 2 SCRW632, BINDING HD 
41 307803-003 21274 2 WASHER, INTER lOCK 
42 319399-000 31201 1 GUARD, CKT BREAKER 
43 307951-002 21274 80 WASHER, SPLIT lOCK 
44 307951-003 21274 44 WASHER, SPLIT lOCK 
45 307951-004 21274 108 WASHER, SPLIT lOCK 

V /5, V /6 Illustrated Parts Catalog 7-23 



';: 

Vot 
Cl 

0 

V /5, V /6 lliustrated Parts Catalog 

vo~ 

0 

VSI 
o 

VO," 
0 

0 
30A 

£)£TAIL. ~~ 
TYPICAL TEeM. BiOCK 

SCALE 1/1 

VO£ 
o 

VO~ 

0 

CJ 
30A 

VO£ 
o 

V~I 

0 

0 
lOA 

VSI 
Cl 

VSI 
0 

0 
30A 

V~I 

0 

0 
30A 

I?FF" 
(2X) 

SEE f)ETAIL U~ 

PDU Mod-2/3/4 

AJa'Tl!'S: 

[!J IPENTIFY PEe ~a.4NL SP4t l!!Jt:JOOG7-tU4. 

~ APPLY ,-TEM @ ON ~ACER. THR.EADS OF ITEItIS 
@MVD@ 

Figure 7-18 
PDU MOD-3 Panel Assembly Load Center (1 of 2) 

315442-101 

7-24 



~ ~ "'- ~ 01 0 , ..... ..... <\I 

~ ~ 
I I I 

, I ~ ~ ~ III 
<..J () " I 

I 

co Q\ ~ :::::: ~ ~ ~ I 
I I I I ~ III 

I I I 

~ :s ~ tQ ~ <..J '-.J 

I - ~ 0;> IC\ -.9 "-. ..,. 
l tQ 

. . . I 

<..J e ~ ~ ~ III ~ v 

V /5, V /6 Illustrated Parts Catalog 

I I 

" ~ I 

~ I ,.., 
II I '" I 

D '" I'" 0- I C\t . 
ctl I I II " ~ 

..... 
1 

~I 
~ I I\') 

II I 

~D 
I 

'" I'" 0- I 
I I II 

~ --.. 
I 

~ \ j I I 

/ 
L 

~ Ill'!' I I .. OJ 1-'" 

~ILrl·i·( I B- -. 

D v c ~ I 

~I ! 1.1.1. j 

;c01!Ol I ~ 

___ 1_ 
SEE NEXT ASM 

PDU Mod-2/3/4 

I I 
"-----J 

-.t""' EJ ·0 ~I-

~ --. 
'1"1- 40 

~ 

~I (7X) 

~ 
~ 

Ir--lr-
II II i--

----
SE£ Nt: XT ASM. 

Figure 7-19 
PDU MOD-3 Panel Assembly Load Center (2 of 2) 

315442-101 

7-25 



PDU Mod-2/3/4 

Figure 7-18/7-19 
PDU MOD-3 Panel Assembly Load Center 

ITEM PART NO. E/C NO. OTY DESCRIPTION 

1 315401-000 34885 1 PLATE, L C 
2 315403-000 22768 1 BRKT, MG C8 
3 315421-000 22788 4 BUS, BAR 240V 400 HZ 
4 315422-000 30486 2 BUS, BAR 240V 400 HZ 
5 315423-000 22788 1 JUMPER, 240V 400 HZ 
6 315424-000 22788 1 JUMPER, 240V 400 HZ 
7 315425-000 22788 1 JUMPER, 240V 400 HZ 
8 315431-000 22788 1 BlK, GRD PDU AC 
9 315435-000 30383 1 INSUL, lD CENTER 

10 315443-200 30562 1 BARRIER, lD CENTER 
11 315444-200 23719 2 PNL, BD lD CENTER 
12 207364-001 21996 1 BREAKER, CRKT-3P15A . 
13 207363-001 21995 5 BREAKER, CRKT-3P15A 
14 307979-000 23050 7 MT, TIE INT PUSH 
15 207363-003 21995 15 BREAKER, CRKT-3P30A 
16 207337-000 23538 2 PRESSURE, WIRE CONN 
17 207337-002 22356 6 lUG, PRESSURE 1 HOLE 
18 207258-000 15791 4 BLOCK, TERM 4 POS 
19 207259-000 22581 4 STRIP, MARK 4 POS 
20 305100-004 30385 4 SHIELD, TERM BLOCK 
21 307925-003 31537 8 SPACER, FIBER 
22 307743-006 22772 8 SCR, TF HXWHD 8-32 
23 307603-024 21274 8 SCRW832, BINDING HD 
24 307603-014 21274 8 SCRW832, BINDING HD 
25 307675-012 33312 8 SCREW, HEX HEAD 
26 307950-003 21274 24 WASHER, SIZE 8 
27 307950-005 21274 23 WASHER, SIZE .250 
28 307950-007 21274 8 WASHER, SIZE .375 
29 307951-003 21274 16 WASHER, SPLIT lOCK 
30 307951-003 21274 23 WASHER, SPLIT lOCK 
31 307951-007 21274 8 WASHER, SPLIT lOCK 
32 307400-006 16389 17 NUTS, HEX 
33 307400-008 16389 8 NUTS, HEX 
34 315448-000 22788 2 ROD,THREADED 
35 315449-000 23153 2 SPACER,LOADCENTER 
36 315446-000 30363 1 INSUlAT, L.C. INPUT 
37 307196-001 30371 1 GROMMET, CATPlR EXT 
38 307005-003 22150 0 EPOXI, ADHESIVE 
39 217253-200 33428 1 CBl, ASM PDU AC 
40 217254-200 '23902 1 CBl, ASM PDU AC 
41 217255-200 30509 1 CBL, ASM PDU AC 
42 217256-200 23665 1 CBl, ASM PDU A 
43 317057-000 22788 1 PDU, AC lBL SNS lD 
44 317055-000 22789 1 PDU, AC lBL SNS lD 
45 317056-000 22788 1 PDU, AC lBL SNS lD 
46 317054-000 22788 2 PDU, AC lBL SNS lD 
47 315442-101 34882 0 PANEL, ASM LOAD CENTER 
48 000019-000 12475 0 FSTNR, ADH lOCKIT 

V /5. Y../6 Illu.wated.-Parts ..catalog' 7-26 



MSU Mod-2 

Figure 8-1 
MSU MOD-2 Photo 1, Front and Right Side 

ITEM PART NO. E/C NO. QTY DESCRIPTION 

207336-001 30785 2 POWE R SUPP L Y, TYPE -4B 
2 207270-000 30571 1 POWE R SUPP L Y, 25A, 3V 
3 300201-026 20172 1 FILTER, AIR 
4 312542-200 14859 2 FAN, PAMOTOR 
5 300201-025 20172 1 FILTER,AIR 
6 312542-200 14859 2 FAN, PAMOTOR 
7 207072-001 30571 1 POWER SUPPLY, TYPE-2 
8 207045-200 31763 2 POWER SUPPLY, TYPE-1 
9 316036-200 23643 1 UPC ASSEMB L Y 

10 513016-200 18346 1 PCB, L.E.D. 
11 513031-200 31124 1 PCB, BUS MARGIN 

Figure 8-1 
MSU MOD-2 Photo 1, Front and Right Side 

V /5, V /6 Illustrated Parts Catalog 8-1 



MSU Mod-2 

Figure 8-2 
MSU MOD-2 Photo 2, Front and Left Side 

ITEM PART NO. E/C NO. QTY DESCRIPTION 

1 207270-000 30571 1 POWER SUPPLY, 25A, 3V 
2 207336-000 30785 2 POWER SUPPLY, TYPE-4B 
3 316036-200 23643 1 UPC ASSEMB LY 
4 513016-200 18346 1 PCB, L.E_D. 
5 513031-200 31124 1 PCB, BUS MARGIN 
6 207035-000 15677 2 FAN, 220 VOLT 
7 207045-200 31763 2 POWER SUPPLY, TYPE-1 
8 207072-001 30571 1 POWER SUPPLY, TYPE-2 
9 313087-200 22644 1 BLOWER ASSEMBLY, BLC 

10 313057-200 23457 12 DOOR ASSEMBLY, ARRAY 
11 312542-200 20172 4 FAN, 220 VOLT 
12 300201-018 20172 2 FILTER, AIR 
13 313035-200 23661 6 DOOR ASSEMBLY, BLC 

Figure 8-2 
MSU MOD-2 Photo 2, Front and Left Side 

V /5, V /6 Illustrated Parts Catalog 8-2 



MSU Mod-2 

NOTES: 

(fO"') 34 

40 (<01\) 

I. SEE SEPARATE 
2. IDENT B/M '313002.-Z,O' 
"., IFY PER . • ~ l.>.5E AMDAHL SPEC rAl ~xl .. nNG. 800057-<;14 

~ COM"""''' """""-''''''' • 
"-IT SlOE OF eOA~D FACES RI6HT. 

(GX) 40 
""- 4 (=lL) 

(~)()~4 ........... ,,-."'- ",.V·~ ~/ 
./ ,,~' " 

25 REF" ./' 

(REF) 2.5 

AD\4ESrvE SIDES 

~r-~2 VIEW A-A 
.... 1 
'..J 

SCALE lIz. 

MSU MOO-2 ElM B _Figure 8--3 reakdown (1 of 2) 
313002-101 

V/5 V/6 , Illustrated P arts Catalog 8-3 



, p~ Cauuog V 16 Illustrated V/5, 

MSU Mod-2 

Figure 8~ 
1M B ... ~~kdo~J2 of ~J MSU MOD-2 E. -, -- 313002.101 

8-4 



MSU Mod-2 

Figure 8-3/8-4 
MSU MOD-2 ElM ·Breakdown 

ITEM PART NO. EIC NO. QTY DESCRIPTION ITEM PART NO. EIC NO. QTY DESCRIPTION 

23692 1 MNST, ElM 1 MEG 57 307925-000 16356 2 SPACER, FIBER 
1 313027-000 22853 1 FRAME, MAINST MDl 58 305135-008 15622 1 SHIELD, TRMNAL BLK 
2 313001-201 21642 1 MNST, SUBFRAME 59 317602-025 21274 2 SCREW,M4 
3 313028-000 22468 1 TUBE, SUPPORT 60 313077-000 27445 1 PLATE, TB MTG 
4 313019-000 23468 5 BRACKET, SUB FRAME 61 307400-009 16389 4 NUTS, NEX. 50 
5 313074-000 22450 2 BRACKET, SUB FRAME 62 306427-000 22142 4 STUD, LVL POST 
7 313021-000 22427 2 BRACKET, LOWER COOL 63 307325-001 REV-B 4 LVF FT 
8 313034-206 22643 1 COOLING, LOWER 65 315143-000 22924 1 BRACKET, CONNECTOR 
9 313058-200 23458 1 BUS, HORIZONTAL 66 313083 23483 1 SCREEN, BOTTOM 

10 313051-001 22830 8 JUMPER, BUS 67 315085-000 22639 1 FAN,MSU 
11 313051-002 22830 6 JUMPER, BUS 68 313002-621 23691 REF CLOCK, TUNING 
12 303044-001 22429 2 COVER, LEFT HAND 
13 303081-001 22452 8 COVER, BUS 
14 313049-000 22431 2 COVE R, INNER 
15 213054-000 22442 1 COVER, OUTSIDE 
16 303191-000 23490 1 HOUSING, FLTR,MNSTR 
17 300201-018 20172 2 FILTER,AIR 
18 303020-002 23480 12 BRKT, DOOR JAMB 
19 303197-000 20225 1 JAMB, KR BTM RIGHT 
20 303197-001 20225 1 DOORJAM, BOT RIGHT 
21 303196-000 22438 JAMB, DR BTM CENTER 
22 303194-001 14846 DOORJAMb, TO RIGHT 
23 303193-000 22433 DOORJAM, TOP CENTER 
24 303194-000 14846 JAMB, DR TOP RIGHT 
25 313016-000 20175 12 BLOCK, DOO R JAMB 
27 313057-000 23457 12 . DOOR, CHASSIS 
28 313035-200 23661 4 DOOR, LOGIC 
29 313015-000 22436 1 COVER, FI LLER 
30 313030-000 23465 26 SCREW, CAPTIVE 
31 313067-000 22448 2 BRACE, BUS MTG 
33 317603-012 21274 29 SCRFLHD, M5X08 
34 317603-014 21274 40 SCREW, FLHD M5X18 
35 317602-019 21274 4 SCREW, M4 
36 317673-030 21274 35 SCREW, HED HD 
37 307975-004 23328 4 CBL, TIE LOCKING 
38 307603-010 21274 22 SCRW832, BINDING HD 
39 317950-003 21274 114 WASHER, FLT M5 
40 317951-003 21274 108 WASHER, SP LK M5 
41 317950-002 21274 2 WASHER, FLT, METRIC 
44 307180-003 REV-B 60 FOAM, .38,.25 
45 317400-003 21274 35 NUTS, HEX, METRIC 
46 317601-030 21274 4 SCREW, M3 
47 317950-001 21274 4 WASHER, FLT M3 
48 317951-001 21274 1 WASHER, SP LK M3 
49 313063-200 23459 1 BRACKET, SENSOR 
51 313002-250 22688 1 MNST, LABEL INST 
52 313002-260 22634 1 ROUTING, MNST CABLE 
53 313002-101 23692 REF MNST, ElM I MEG 
54 313002-203 23576 1 INSTALL, MNST CARD 
55 307180-000 REV-B 90 FOAM, .50,1.00 
56 207204-000 15791 BLOCK, TERM 

V /5, V /6 Illustrated Parts Catalog 8-5 



V /5, V /6 Illustrated Parts Catalog 

NOTES' 
ITJ eOe:NTIFY PER AMDAHL SPEC. BOOO51-C,,14 " I ITEM (CDHA03) SET AT t- fD.DY 
3 ITEM (S)(AOZ)SET ':"T t- 5.0V 
4 ITEM (S){ADI) SET AT - S.2V 
5 ITEM (t<.)(ADtD) SET AT • 7V 

CD GROUND .POINT F~ ITEM 
" Z3(UR) 

~.. ~(4X) 
6~ 

MSU Mod-2 

Figure 8-5 
MSU MOO-2 Mainstore Power Supply Assembly 

316013-100 

8-6 



MSU Mod-2 

Figure 8-5 
MSU MOO-2 Mainstore Power Supply Assembly 

ITEM PART NO. E/C NO. QTY DESCRIPTION 

1 316011-200 30997 1 MNST, PWR SUPPLY 
2 207072-001 30571 1 P S, PWR SUPPLY 
3 207270-000 30785 1 PWR SUP, 25A, 3V 
5 207045-200 31763 2 POWER SUPPLY, TYPE I 
6 207336-000 30785 2 PWR SUP, TYPE 4B 
8 000017-000 11424 1 ACK, OUTLET 
9 207003-000 30264 1 OUTLET, 15 AMP 

10 307085-001 REV-A 1 COVER, MTL DUPLEX 
11 316024-001 22867 1 BRACKET, P.S. MTG 
12 316024-002 22867 1 BRACKET, P.S. MTG 
13 316009-000 21933 1 COVER, SIDE 
14 316005-000 22770 1 COVER, SIDE 
15 316025-000 22770 1 COVER, PS-A 
16 316028-000 21609 1 COVER, PS-B 
17 300563-001 12593 14 SCREW, CAPTIVE 
18 307180-002 23900 18 FOAM, .25,.12 
19 316002-000 23539 1 COVER,DUCT 
20 316001-000 22153 1 COVER, SIDE 
21 316006-000 22770 1 COVER, SIDE 
22 316004-000 23927 1 COVER, DUCT 
23 316036-200 23643 1 UPC/MSU, ElM ASM 
25 307604-006 21274 20 SCR1032, BINDING HD 
26 307950-004 21274 20 WASHER, SIZE 10 
27 307951-004 21274 20 WASHER, APLIT LOCK 
28 317603-012 21274 41 SCRFLHD, M5X08 
29 317950-000 21274 41 WASHER, FLT M5 
30 317951-003 21274 53 WASHER, SP LK M5 
32 317602-014 21274 10 SCREW,M4 
33 317950-002 21274 10 WASHER, FLT, METRIC 
34 317951-002 21274 10 WASHE R, SPLT.LK.ME 
35 000053-001 14987 40 TIE, MAT CABLE 
36 000053-002 14987 10 TIE, MNT CABLE 
37 307975-007 23328 50 CBL, TIE LOCKING 
38 316013-100 31765 0 MNST, PS ElM 
39 316013-260 22100 1 ROUTING, MNST P.S. 
40 316013-250 21890 1 LABEL, INSTALL 
41 316013-360 22635 0 WIREING, MAINSTORE 
42 307196-001 30371 0 GROMMET, CATPLR EXT 
43 316037-000 20797 1 COVER,LARGE 
44 316038-000 23711 1 COVER, SMALL 
45 317603-006 21274 12 SCREW, M5 
46 307180-004 REV-B 7 FOAM, .50,1.00 
47 317601-006 21274 1 SCREW, FL HD 
48 207190-000 12885 1 TAB, MALE 
49 207245-000 14696 1 CLAMP, CONNECTOR 
50 316013-650 23125 0 STR, POWER SYSTEM 

• 

V 15, V /6 Illustrated Parts Catalog 8-7 



MSU Mod-3 

Figure 9-1 
MSU MOD-3 Photo 1, Left Side 

ITEM PART NO. EtC NO. QTY DESCRIPTION 

313035-200 31508 6 DOOR ASSEMBLY, BLC 
2 313108-200 31521 2 FAN HOUSING ASSEMBLY, UPPER 
3 312542-200 14859 4 FAN PAMOTOR, UPPER 
4 313124-000 22801 2 FI L TE R, AI R, UPPER 
5 313106-200 30926 12 DOOR ASSEMBLY, AR RAY 
6 207270-000 31765 1 POWER SUPPLY, 25A, 3 VOLT 
7 207045-200 33874 2 POWER SUPPLY, TYPE-1 
8 207380-001 31765 1 POWER SUPPLY, TYPE-7 
9 313111-200 30818 2 FAN HOUSING ASSEMBLY, LOWER 

10 312542-200 14859 2 FAN, PAMOTOR, LOWER 
11 313158-001 22801 2 FILTER, AIR, LOWER 
12 216141-201 31515 1 MSU TO EUP CABLE ASSEMBLY (74") 

Figure 9-1 
MSU MOD-3 Photo 1, Left Side 

V /5, V /6 Illustrated Parts Catalog 9-1 



MSU Mod-3 

Figure 9-2 
MSU MOD-3 Photo 2, Right Side 

ITEM PART NO. E/C NO. QTY DESCRIPTION 

1 313056-200 30562 1 UPC ASSEMBLY 
2 513030-200 18488 1 PCB, L.E.D. 
3 513031-204 31124 1 PCB, BUS MARGIN 
4 313158-002 22801 1 FILTER, AIR - BLC 
5 313114-200 23798 1 FAN ASSEMBLY - BLC 
6 312542-200 148.59 2 FAN, PAMOTOR 
7 207270-000 31765 1 POWER SUPPLY, 25A, 3 VOLT 
8 207045-200 33874 2 POWER SUPPLY, TYPE-1 
9 207380-001 31765 1 POWER SUPPLY, TYPE-7 

Figure 9-2 
MSU MOD-3 Photo 2, Right Side 

V /5, V /6 Illustrated Parts Catalog 9-2 



NEAR SIDE 9 

FAR ::ID£ 
(~ X) 

(8:<) 

(S)() 

(6X) 

(Z'fX) 

(C?~)() 

6 

; ~" 

SEE DETAIL 
SIlEE T 3 

(ZX) 

( If)\.) 

('ill) 

(ItX,) 

" <I 

o 

<>' t <> 

<> 

NOTE S: 

I. IDENTIFY PER AMDAHL SPEC 800057-614-. 

Z NOT USED 

REMOVE NUN5ERS , THRU :3~ ANLI ATTACti 
MARKER STRIP UTEM 21) AS SHOWN. 

'1-. MARK LABELS PER AMDAHL SPEC B00057-~14. 

o MARK LAlSEL AS SHOWN BELOW. SPACES MARKED 
WITH * TO BE FILLED BY PR.ODUC.TION CONT~OL. 
SEE MAC;HI~E FEATUR.E INDEX !=OR. L",~e.L pIN • 

o IPENTiFYPER AMDAHL SPEC 6'00057-626 
WITH A"38TEI. 

[2J IDENTIFY PER AMVlHL SPEC 800057-62.6 
WITH A2.8 T5 I. 

II] I DE-NTI F'f PER AMDAHL SPEC B00057-'U, 
WITH A2.9TBI. 

[I] IDENTIFY PER AMDAHL SPEC B00057-62b 
WITH AI'J1B \ . 

MSU Mod-3 

Figure 9-3 
MSU MOD-3 ElM Assembly (,- of 3) 

313102-100 



STAMP "AZ'" 

STAMP"U" 

DETAIL M 
DETAIL 00 

V /5, V /6 Dlustrated Parts Catalog 

.' 
'e' 

'C' Z 

'C' I 3 

~~=='=L'==~=='L='==~I ' 
C 5£C:1' B SECT A SECT 

BACK PANEL ARRAN~£HENT 
~RONT 'l.IEW 

/ifill 

MSU Mod-3 

Figure 1-4 
MSU MOD-3 ElM Assembly (2 of 3) 

313102-100 

9-4 



REF 

REF 

REF 

V /5, V /6 Illustrated Parts Catalog 

DETAIL 1M! 
SCALE = NONE 

3b 

TOP '" IE.~ 
PERFORATED PLf'lTE 

REMOVED FOR CLARITY 

SECTION ~~aO~ 

DETAIL ~ 
SCALE=NONE 

DETAIL ~ 

JUMPER WIR E 

VERTICAL BUS 

DETA I L «: 
TYPI CAt 5AC K PN L 

TO BUS AsH 

SCALE: NONE 

MSU Mod-3 

LOGIC PNL TO CAGE 
ARRANGEMENT 

SLOT CENTERS 
TO BE IN LINE 

ARRAY PANEL TO CAGE: 
ARRANGE MENT 

Figure 9-5 
MSU MOD-3 ElM Assembly (3 of 3) 

313102-100 

9-5 



Figure 9-3/9-4/9-5 
MSU MOD-3 ElM Assembly 

ITEM PART NO. EIC NO. OTY DESCRIPTION ITEM PART NO. EIC NO. OTY DESCRIPTION 

1 313103-000 30670 1 MNSTR, FRAME 58 315143-000 22924 1 BRACKET, CONNECTOR 
2 313136-001 22801 2 MNSTR, BRACKET 59 319205-000 21265 4 PLATE, lOCKING 
3 313149-000 22801 1 MNSTR, BAR VERT 60 319136-000 22181 4 HINGE, PLATE 
4 313150-300 22801 1 MNSTR, BAR VERT 61 319136-001 22181 4 HINGE, PLATE 
5 313157-000 22801 3 MNSTR, BRKT 62 207190-000 12885 1 TAB, MALE 
6 313114-200 23798 1 MAINSTR, lO FAN HSG 63 313163-000 22802 32 PLATE, DUCT MTG 
7 313033-000 31009 6 CHASSIS, lOGIC 64 313164-000 22802 3 WIREWAY, .75 X 1.00 
8 313010-000 23488 24 BRACKET, DOOR JAMB 65 313169-000 22802 3 COVER, WIREWAY 
9 313075-003 22454 2 CABLE, DUCT ANGLE 66 313165-000 22802 1 WIREWAY, .75 X 1.00 

11 313166-000 22802 1 WIREWAY, VERTICAL 67 313168-000 22802 4 COVER, WIREWAY 
12 303128-000 22430 1 COVER, WIREWAY 70 307106-001 30371 5 GROMMET, CATPlR EXT 
13 313160-000 22801 1 MNST, SIDE PANEL 71 207240-000 22581 1 STRIP, MARKET 
14 313017-000 30030 1 PANEL, FillER 72 313167-000 22802 8 WIREWAY, 1.50 X 1.50 
15 313035-200 31508 6 DOOR, lOGIC 73 307601-004 21274 1 SCRW440, BINDING HD 
16 313016-000 20175 12 BLOCK, 000 R JAMB 74 307604-010 21274 4 SCR1032, BINDING HD 
17 313030-000 23465 24 SCREW, CAPTIVE 75 307604-008 21274 111 SCR1032, BINDING HD 
18 307180-009 REV-B 5 FOAM, FOAM STRIP 76 307950-004 21274 177 WASHER, SIZE 10 
19 307400-004 16389 24 NUTS, HEX 77 307951-004 21274 141 WASHER, SPLIT lOCK 
20 313015-000 22436 1 COVER, FillER 78 307604-006 21274 26 SCR1032, BINDING HD 
21 301029-001 21375 6 MKR, STP CARD 79 307664-008 13922 24 SCREW, FLAT HEAD 
22 313111-200 30818 1 MAINSTR, lO FAN HSG 80 307675-010 21390 5 SCREW, HEX HEAD 
23 313112-200 30878 1 MAINSTR, FAN Pl ASM 81 307950-005 21274 5 WASHER, SIZE .250 
24 313131-000 22801 2 MNSTR, BAR VERT 82 307951-005 21274 5 WASHER, SPLIT lOCK 
25 313135-000 22801 1 MNSTR, BRACKET 83 317601-012 21274 4 SCREW, FI l HD M3 
26 313132-000 21542 1 MNSTR, BAR VERT 84 317950-001 21274 16 WASHER, FlT M3 
27 313161-000 22801 1 MNST MOD III 85 317951-001 21274 8 WASHER, SP lK M3 
28 300427-000 30322 4 STUD, lVl POST 86 317601-006 21274 8 SCREW, Fl HD 
29 307400-009 16389 4 NUTS, HEX. 50 87 317602-010 21274 4 SCREW,M4 
30 313108-200 31521 2 MAINSTR, UP FAN HSG 88 317950-002 21274 26 WASHER, FlT,METRIC 
31 307325-001 23901 4 lVF, FT 89 317951-002 21274 26 WASHER, SPlT.LK.ME 
32 313098-001 31305 8 BRKT, BUS MTG 90 317602-025 21274 26 SCREW, M4 
33 313098-002 31305 4 BRKT, BUS MTG 91 307950-003 21274 130 WASHER, SIZE 8 -34 303000-000 23846 12 BRACKET, MOD3BUS 92 307400-063 16389 2 NUTS, HEX 
35 313120-202 23809 1 MAINSTR, VERT BUS 93 307975-004 23328 4 CBl, TIE lOCKING 
36 313120-201 23809 1 MAINSTR, VERT BUS 94 307603-010 21274 6 SCRW832, BINDING HD 

, 37 313120-200 23809 1 MAINSTR, VERT BUS 96 307674-012 21390 18 SCREW, HEX HD . 38 303044-001 30598 2 COVER, lEFT HAND 97 307400-064 16389 22 NUTS, HEX 
40 313136-000 22801 2 MNSTR, BRACKET 101 317038-000 21736 1 WIRE LIST 
41 313105-200 23599 4 MAINSTR, CAGE STACK 102 307643-008 31785 8 SCREW, FLAT HEAD 
42 313117-200 31882 1 MAINSTR, HOR BUS BR 103 309015-204 31401 1 SENSOR, THERMAL 
43 207255-000 30125 1 BLOCK, TERM 4 POS 104 309015-207 31401 1 SENSOR, THERMAL 
44 207095-000 15766 1 RCPT 105 309015-206 31401 1 SENSOR, THERMAL 
45 313154-000 31384 2 MNSTR, INNER CUR 106 307601-012 21274 6 SCRW440, BINDING HD 
46 313155-000 30391 1 MNSTR, OUTER CUR 107 307979-000 23050 3 MT TIE, INT PUSH 
47 313077-000 22445 1 PLATE, TB MTG 108 000053-002 14987 5 TI E, MNT CAB lE 
48 207204-000 15791 1 BLOCK, TERM 109 307975-001 23328 5 CBl, TIE lOCKING 
49 307925-003 31537 8 SPACER, FIBER 110 307603-006 21274 37 SCRW832, BINDING HEAD 
50 315135-008 30598 1 SHIELD, TRMNAl BlK 113 514101-200 30765 1 BCK, PN l MNST A 
51 313159-000 22802 1 MNST, BRKT, THERM 114 514102-200 30765 4 BCK, PN l MNST B 
52 313159-001 22802 1 MNST, BRKT, THERM 
53 313159-002 22802 1 MNST, BRKT, THERM 

115 514103-200 30765 4 BCK, PNl MNST C 
116 516101-200 30765 1 BCK, PN l MNST D 

57 000020-000 12914 6 SEAL, AIR 117 516102-200 30765 1 BCK, PN UMNST E 

(continued) 

V /5, V /6 Illustrated Parts Catalog 9-6 



MSU Mod-3 

(continued) 

Figure 9-3/9-4/9-5 
MSU MOD-3 ElM Assembly 

ITEM PART NO. EIC NO. aTY DESCRIPTION 

118 516103-200 30765 1 BCK, PN L MNST F 
119 516104-200 30672 1 BCK, PN L MNST G 
120 516105-200 30672 1 BCK PNL MNST H 
121 516106-200 30672 1 BCK, PN L MNST I 
122 514104-200 30765 1 BCK, PN L MNST J 
123 514105-200 30672 1 BCK, PN L MNST K 
124 514106-200 30765 4 BCK, PN L MNST L 
125 217287-202 31493 1 CABLE, FAN INCONN 
126 217187-201 31493 1 CABLE, FAN INCONN 
127 217293-200 23403 1 CABLE, GROUND 
128 307603-016 21274 96 SCRW832, BINDING HD 
129 307951-003 21274 95 WASHER, SPLIT LOCK 
130 207129-002 16071 1 LUG, 6 STUD 
131 207233-006 ... 23202 0 WIRE, 16 GA GRN 
132 217279-200 22839 1 CAB LE, I NTE RCOM 
133 317002-000 20248 1 LABEL, CAUTION 
134 317013-000 23275 1 LABEL, SYST/UNIT 
135 317005-000 20248 4 LABEL, WARNING 
136 317006-000 15917 7 LABEL, DESIGNATION 
137 317007-000 15917 1 LABEL, POWER 
138 317008-000 20248 5 LABEL, SENSOR 
139 317009-000 20248 1 LABEL,IDEN 
149 313100-360 30603 0 MNST, SCHEMATIC 
141 317027-000 30490 1 LABEL, CAUTION 
142 313170-000 22802 1 COVER, WIREWAY 
143 307185-000 22848 5 MNST, TAPE 
144 307971-000 22711 10 CLAMP, CABLE 
145 313109-201 30678 1 CARD, INSTALL 
146 313102-100 32110 0 MAINSTR, MS ElM ASM 
147 313301-410 30848 0 MNST, MOD 3 
148 313301-411 30848 0 MNST, MOD 3 
149 313301-430 30848 0 MNST, MOD 3 
150 313301-480 19295 0 MNST, MOD 3 
151 313301-490 19295 0 MNST, MOD 3 
152 313301-700 30848 0 MNST, MOD 3 
153 000073-000 20361 4 TIE, 49 
154 107091-000 22584 1 JUMPER 
155 216072-201 31367 6 CABLE, COAX 
156 303001-000 23845 12 INSUL, MOD8BUS 
157 207015-000 31917 0 WIRE, 100 OHM 
158 313181-200 31397 1 CABLE KIT, COAX 
186 217357-200 30748 1 CABLE, FAN INTER 
187 313176-000 30748 1 WIREWAY, VERT MSU 
188 303003-000 30748 1 COVER, WIREWAYMSU 
189 317100-000 31190 1 LABEL, WI RE LIST 

V /5, V /6 Illustrated Parts Catalog 9-7 



A¢4 

81 

IIIITJ 

o· 

o 

o 

000 

A4J 2 

A4J' 

000 

SECT/ON O~ = O~ 
SCALE: r = 2 

SECTIOn:- to\ c> to\ 
SCALE"- 2 

1/5, V /6 Illustrated Parts Catalog 

REF /2 

(4X) 

Figure 9-6 
MSU MOD-3 Mainstore Power Supply Assembly 

316101-100 

(2!1') 

ITEM 

1 
2 
3 
4 
5 
7 
8 
9 

10 
11 
12 
13 Q 01 

(2X) bZ 

14 
15 
16 
17 
18 
20 
21 
22 
23 
24 
25 
26 
27 
28 
29 
31 
32 
33 
34 
35 
36 
37 
38 
39 
40 
41 
42 
43 
44 
45 
46 
47 
48 
49 
50 
51 
52 
53 
54 
55 

MSU Mod-3 

Figure 9-6 
MSU MOD-3 Mainstore Power Supply Assembly 

PART NO. E/C NO. aTY DESCRIPTION 

316065-000 30021 1 MNST, PS FRAME 
319009-000 23388 4 PLATE, CATCH , 
319008-001 23388 2 PLATE, LATCH 
316045-000 23721 2 MNST, PS SLIDE 
316059-000 22802 1 MNST, PS BRKT AC 
316061-000 22801 2 MNST, PS SUPPORT PS 
319013-000 23248 2 BRKT, HINGE 
316063-000 23838 1 MNST, PS PNL INTRF 
316060-000 23758 2 MNST, PS ANGLE PS 
316066-001 22801 1 MNST, PS DOOR INNER 
216066-002 22801 1 MNST, PS DOOR OUTER 
316059-001 22801 1 MNST, PS SUPPORT 
316055-002 2280 1 MNST, PS SUPPORT 
316064-000 23751 1 MNST, PS PNL END 
316071-200 22803 1 MNST; PS BUS 
319087-000 REV-A 6 PIN, HINGE 
316101-100 31765 0 MAINSTR, PS ElM ASM 
207245-000 14696 1 CLAMP, CONNECTOR 
300427-000 30322 4 STUD, LVL POST 
000017-000 11424 1 BOX, OUTLET 
307085-001 REV-A 1 COVER, MTL DUPLEX 
316056-200 23920 1 MSU, UPC ASM 
207380-001 30785 1 TYPE 7, MSU MODIII 
207270-000 30785 1 PWR SUP, 25A,3V 
207045-200 31763 1 POWER SUPPLY, TYPE I 
315182-000 23719 1 UPC, STOP BRKT 
307978-000 22503 6 MT TI E, STD PUSH 
000053-002 14987 21 TIE, MNT CABLE 
207190-000 12885 4 TAB, MALE 
207271-001 22846 4 MNST, PS STUD 
307270-021 22847 4 MNST, PS STUD I 

207003-000 30264 1 OUTLET, 15AMP 
307196-001 30371 4 GROMMET, CATPLR EXT 
307400-009 16385 8 NUTS, HEX. 50 
307400-064 16389 12 NUTS, HEX 
307400-063 16389 4 NUTS, HEX 
307679-024 21390 4 SCREW, HEX HD 
307601-005 21274 4 SCRW440, BINDING HD 
307603-006 21274 35 SCRW832, BINDING HD 
307604-008 21274 50 SCR1032, BINDING HD 
307604-006 21274 27 SCR1032, BINDING HD 
307951-001 21274 4 WASHER, SPLIT LOCK 
307951-003 21274 22 WASHER, SPLIT LOCK 
307951-004 21274 71 WASHER, SPLIT LOCK 
307951-009 21274 4 WASHER, SPLIT LOCK 
307950-003 21274 24 WASHER, SIZE 8 
307950-004 21274 84 WASHER, SIZE 10 
307950-009 21274 8 WASHER, SIZE .500 
307975-007 23328 21 CBL, TIE LOCKING 
316072-000 22802 4 MNST, PS HINGE 
316073-000 22802 4 MNST, PS SHIM.HINGE 
307683-006 21274 8 SCREW, CAP HD.HEX 

(continued) 

i 

9-8 



(continued) 

Figure 9-6 
MSU MOD-3 Mainstore Power Supply Assembly 

iTEM 

56 
57 
58 
59 
60 
61 
62 
63 
64 
65 
68 
69 
70 
71 
72 
73 
74 
75 
76 
77 
78 
80 
81 
82 
83 
84 
85 
86 
87 
88 
89 
90 

PART NO. 

307325-001 
319210-200 
307604-012 
307926-001 
3191960999 
319205-000 
307643-005 
319136-001 
307802-004 
000073-000 
217276-200 
217267-200 
217268-200 
212274-200 
217016-212 
217286-200 
217275-200 
217291-200 
217269-200 
212277-200 
212270-200 
317004-000 
317006-000 
317009-000 
317005-000 
317019-000 
319332-000 
313100-360 
316074-000 
307913-032 
307005-012 
307196-003 

V /5, V /6 Illustrated Parts Catalog 

Etc NO. 

23901 
31180 
21274 
22926 
22181 
21265 
31785 
22181 
21274 
20361 
23923 
30531 
22839 
31306 
22858 
22830 
30259 
22839 
31251 
31005 
23625 
15917 
15917 
20248 
20248 
20986 
30455 
30603 
23720 
22636 
23864 
30371 

OTY 

4 
2 
6 
2 
2 
4 
8 
o 
3 
8 
1 
1 
1 
1 
2 
1 
1 
2 
1 
1 
1 
2 
5 
2 
4 
2 
1 
o 
1 
4 
o 
o 

DESCRIPTION 

LVF FT 
MAGNET, ASM 
SCR1032, BINDING HD 
SPACER, RD ST STL 
HINGE, PLATE 
PLATE, LOCKING 
SCREW, FLAT HEAD 
HINGE, PLATE 
WASHER, EXTER LOCK 
TlE,49 
CABLE, +12V CaNT 
CABLE, -5.7V OUT 
CABLE, +3.0V OUT 
CAB LE, +5V CaNT 
CABLE, 2/0 PWR 
MSTR, PS PS INTCNCT 
CABLE, 7V CaNT 
CABLE, 2/0 PWR 
CABLE, 5.2 SENSE 
CABLE, MONITOR 
CABLE, +5.0 SENSE 
LABEL, WARNING 
LABEL, DESIGNATION 
LABEL,IDEN 
LABEL, WARNING 
LABE L, WARN,DSCNT 
LABEL, SYSTEM UNT 
MNST, SCHEMATIC 
COVER.CABLEENTRY 
HEX, TAB ON OXX 
ADHESIV, 1 PART 
GROMMET, CATPLR EXT 

MSU Mod-3 

9-9 



MSU Mod-6 

Figure 10-1 
MSU MOD-G Photo 1, Left Side 

ITEM PART NO. E/C NO. QTY DESCRIPTION 

1 207067-002 35528 3 FAN, TARZAN 
2 313614-200 32784 4 DOOR ASSEMBLY, ARRAY 
3 207045-200 31535 3 POWER SUPPLY, TYPE 1 
4 313615-200 31497 1 DOOR ASSEMBLY, ARRAY FANS 
5 313523-000 30509 1 FILTER, AIR-ARRAY 
6 313508-200 30695 1 FAN ASSEMBLY, ARRAY 
7 207067-002 35528 3 FAN, ARRAY CARD 
8 313542-000 30509 1 FILTER, AIR-BLC 
9 313626-200 32697 1 BLOWER ASSEMBLY, BLC 

10 307120-000 32178 1 BLOWER, BLC 
11 313616-200 31645 5 DOOR ASSEMBLY-BLC 

Il AI' ~>"I2- S:-13 O}3" 2..0 I 

Figure 10-1 
MSU MOD-G Photo 1. Left Side 

V /5, V /6 Illustrated Parts Catalog 10-1 



MSU Mod-6 

Figure 10-2 
MSU MOD-6 Photo 2, Front 

ITEM PART NO. EtC NO. QTY DESCRIPTION 

1 313501-200 30882 1 UPC ASSEMBLY 
2 513030-202 30711 1 PCB, L.E.D. 
3 513031-206 31490 1 PCB, BUS MARGIN 
4 207045-201 31535 3 POWER SUPPLY, TYPE-l 
5 207404-001 32604 1 POWE R SUPPLY, TYPE-8 
6 105034-000 30129 12 FUSE, 1.5 AMP, 250 VOLT 
7 105084-000 31206 8 FUSE, .5 AMP, (S.B.) 

Figure to-2 
MSU MOD·6 Photo 2, Front 

V/5, V/6 'Illustrated Parts Catalog 



-----------------------------------------------------------------------,---------------------------------~ 

Sec OErA,~c_ 
rH/$ Sr'cCT ;:,,/Ve 4Z 

( ~X) 

V /5, V /6 Illustrated Parts Catalog 

___ --m,XI(cX) 

NOTES: 
[l] /.v£/V7/,cy'pER /'J.A4£J;4Ht! 5.P'EC: c'c-C;os 7- c:./<!. 

@J,FA:57E/I/ /7cM@rOA.VGLE 1'-//7"'" /72""'M"'@ 

(1,,) 
@l 5E'::V.eE ITeM § '-'VPcAcE' WIT;-/"/F/...f@ 

@]_5ECVRE /TCH@.f®/kP~~E wml_LT£/~@ 
~ MAeJ::' WlrH RcFE,eE/VC£ OES/G/VA7/0/\/ Ai! 

~ 1 1 ::/ 
lm I PS? 

~ ~ 1"53 
~ MAPK wl-11' L?eFiCeENCe .p£s/6NArIl!>N Ps~ 
[ZZI cur /TiCrl@)TO Fir oPENING. C':E,I;,v -""Ou/, 

St./,eF,!9Ce ,"""'o£ouG/I. y' ~~E //V,STA.e:':'Ar"oM 

~ SEcv'€E /r~/'--I@W/T/llrC:M@ 
[Q] MA£K ,lIT II eo: PE9GM'I7;'OtV ,(3 

!ttl ,~~A/'-vrA/N /. 00 M///II'-~UM CC6-";QA:- ~~ gE.rW£,,' 
/NOIC,->7CO C.AC'LC:! A/'/O AI'(e or",.-' '·.A-!'t'ES. c.-

~ 1.~~;;0:J:;rc;~~:!}~;:c:;.o::;c, ~~;;;Zt'" 
~ -2.02. ONLY 

[!21 RECEPTACLE ITEM @MUST BE ORIENTED HITH GROUND 

SOCKETS UP,~S SHOl-iN. 
~ MUST BE REMOVED I.'HEN INSTALLING SI.'II-JG GATE. 

[@] STAMP SERIAl. NUMBE.R PROVIDED BV PRODUCTION CONTe 
APPROXIMATELV WHERE SHOWN. 

~ SET SCREWS. ITEM @ A.RE USED TO ADJUST SWING GP. 

1m INS; ALL ITEM @) FOAM TAPE IN FRONT OF PLENUM SO 
rHAT THE fOG[ OF TKE: TAPE MAKES LINE TO LDF­
CONTACT WI rH THE BLOWER ASSY ITEM @ TO PREVENT 
AIR LEAKAGE. 

~ FOR CORRECT CARD L::,CATION SEE INSTALLATION DR\,r­
ITEM@. 

'pA£7/AC S"rC7/aN'~ a ~ 
::5CAt:E I:Z 
7:#/$ SNEET ?C;NcA~/A7 

OEr.A/~ D)) 
SCALe/jI 

rl1'~SHrrT> 
ZONE~f67 

PARTIAL SE.CTION ir C1 ir 
SCALE: ." 

THIS ~HEET ZONE ,-, 

MSU Mod-6 

Figure 10-3 
MSU MOO-6 ElM Assembly (1 of 4) 

313500-100 

10-3 



e 
OJ 

m 
o 

V/5, V/6 TIlustrated Parts Catalog 

<D '(1)'/(10 

.,150 
.Id[]) 

'.,110--,. (I) 

01 
e 

o 
m 

f 
2.0± 1.0 

. ~_-L 

I k.O,,--,-=C2,-,-,-,-X>_--I1 

C;SpJES 
9.0t 1.0 

L-D 
9.0 tl.O (4X) 

~® ci (7X)"Xl 

o 

4.0t:5 

n: 

fitI.enAL 5EC'r~ ~~ .«: 
Sec S';;/cer / 2t!>NE A~-N~ 

LJEm/t.. n~ 
SC,4tE ,/1 
r'#/s s;;/£er 
ZONcA7 

p,,4e71.4L secT.o,-./n:"D~:;' 
7N1S S'N~E'r Zt!>,vE B~ 

l~j.SV Mod-6 

Figure 10-4 
MSU MOO-6 ElM Assembly (2 of 4) 

313500-1XX 

10-4 



~ , 8'''' 
(LXl~\\ 11')8. 
;~:~~ \\ 100 (U) 

CI:. i/' .',(J!.)(I / ~- (2J() 

:~:;r~' ~ lY/.... '''(2)) (8')@ 

«:~)li~C\'I~CO' '~t~~~~~~~========"7~~~:6~'r=;:~:;~~~~~~~!~~4t~~~=:~=:===:==~=:==========~~~==========~~~~ " seE DE"'c " , " (~'I-) 10'1 1~~=""l~oiN' ----.----1 ,--------------.-1'-2..501.'0 .' I- •.. __ ,_______ I I c. 

--''''-L- -Lj r---- t - i :, 
I I I I I I I 1 I I I I 

V /6 Illustrated Parts Catalog V/5, 

1 , I I I 
1 : I 1 I 
I , I,! 
; 1 1 1 I I I I 

I 1 1 I 
I I 1 I 
I I I I I----------------------~--_T;~I------------ I 

I I I 

Ii! 
I I 1 

I I L. __ _ 
I I 

I I I 
I -----T~ L ________ _ L __________________ L_~, I 

------,------ I I 

I I I 
I I I 
I I I 
I I I 
I I I 
I I I 
I I I 
I I , 
I I I 
I I I l I I 
I I I 
I I I 
I I I 

I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I __ J 

-----..., 
I 

I , . 
I 
I 
I 
I 
I 
I , 
I 
I 
I 
I 
I 
I 
I I I I _____ _ L -------------------- -t --J------------- . i ------ -- --------;--T 

( 2X) 

~L ___ ====~;= L-___ ~ ___ _ 

u 

-201 ONLY 

DETAIL U~ 
SCALE: NONE 

(1<:> 
DETAIL '~:J 
SCALE: NONE 

MSU Mod-6 

Figure 10-5 
MSU MOD-6 ElM Assembly (3 of 4) 

313500-1XX 

10-5 



L! 

@- }
nx> 

X) 

• 

V /5, V /6 Illustrated Parts Catalog 

MSU Mod-6 

R£~ 5R"l?ON«~D«~ 
.:5CAtE" # 

TAPS S#~ET CO/V'r r;/ 

Figure 10-6 
MSU MOD-6 ElM Assembly (4 of 4) 

313500-1XX 

10-6 



MSU Mod-6 

I 

Figure 10-3/10-4/10-5/10-6 
MSU MOD-6 E/M Assembly 

ITEM E/C NO_ PART NO. OTY DESCRIPTION ITEM PART NO. EIC NO. OTY DESCRIPTION 

1 313906-202 32441 1 GATEASM, MSU MOD6 62 313586-002 31638 1 JUMPER, -5.2V 
2 313501-200 32180 1 UPC, B/7 MSU 63 313720-001 32645 1 JUMPER 
3 207045-201 31921 3 POWER, SUPPl Y TYPE 1 65 313638-201 31638 1 CBl, ASM 
4 207404-001 32852 1 POWER, SUPPLY TYPE 8 66 313639-201 31638 1 CBl,ASM 
6 313672-001 31829 1 COVER 67 313640-201 31638 1 CBl,ASM 
8 313566-000 32519 1 PAR, REAR 68 313641-201 31638 1 CBl,ASM 
9 313504-000 32557 1 FRAME, MSU 

I 10 307922-001 30741 4 SPACER, HEX NYLON 
11 313505-200 31831 1 DR ASM, AC PWR-MSU 

69 317002-000 20248 1 lABEL, CAUTION 
70 317004-000 15917 4 lABEL, WARNING 
71 317005-000 20248 2 lABEL, WARNING 

12 313568-000 30509 1 INSUl, BUS BAR 73 317009-000 32497 1 lABEl,IDEN 
13 313569-000 30509 1 INSUl, FLAT 74 317019-000 20986 4 lABEL, WARN, DSCNT 
14 313595-000 32679 1 MAIN, BUS BAR 75 319380-000 32812 7 lABEL, UNIT DESIG 
15 313571-000 31595 1 COVER, SCREEN 76 313680-202 31936 1 CD KIT, 216MB MOD6 
16 313572-000 ~1556 1 SCREEN, CABLE ENT 77 313667-001 32129 1 PLATE, UPPER HINGE 
17 315182-000 23759 1 UPC, STOP B R KT 79 307005-014 23864 0 ADHESIVE I SEALANT 
18 313573-000 30509 1 PLATE, AC RECEPT 80 307005-012 23864 0 ADHESIVE, 1 PART 
19 000017-000 11424 1 BOX, OUTLET 81 307643-006 31785 12 SCREW, FLAT HEAD 
20 307085-001 REV-A 1 COVER, MTl DUPLEX 82 307642-012 13922 2 SCREW, FLAT HEAD 
21 207003-000 30264 1 OUTLET, 15 AMP 83 307641-014 13922 4 SCREW, FLAT HEAD 
22 207245-000 14696 1 CLAMP, CONNECTOR 84 307603-006 21274 49 SCREW 832, BINDING HD 
23 313528-000 30509 2 TAPER,BlOCK 85 307684-008 21274 6 SCREW, CAP HD.HEX 
24 313521-000 31192 1 BUS BAR, NON FLEX 88 307604-008 21274 41 SCREW1032, BINDING HD 
26 313577-000 30474 4 RUNNER, PWR SUP 89 307604-028 21274 2 SCREW1032, BINDING HD 
27 207255-001 30125 1 BLOCK, TERM 1 POS 91 307604-016 21274 10 SCREW1032, BINDING HD 
28 315143-001 30403 2 BRACKET, INTERCOM 92 307743-006 22772 2 SCREW TF, HXWHD 8-32 
32 313574-000 30509 1 FRKT, SIX GATE 93 307601-006 21274 9 SCREW440, BINDING HD 
33 307502-002 30258 1 PIN, RING 95 307400-062 16389 2 NUTS, HEX 
34 313576-000 30474 1 HINGE, FIXED 96 307400-014 16389 16 NUTS, HEX 
35 313596-001 32129 1 HINGE, UPPER V7 MNST 97 307950-001 21274 4 WASHER, SIZE 4 
37 313606-000 30509 1 SHEllD, lWR BUS 98 307950-002 21274 4 WASHER, SIZE 6 
38 207271-000 23897 3 STRIP, CONTACT 99 307950-003 21274 33 WASHER, SIZE 8 
42 313542-200 32239 1 JUMPER, 3 POS CONN 100 307950-004 21274 79 WASHER, SIZE 10 
43 313642-200 40695 1 JUMPER, 9 POS CONN 101 307951-001 21274 5 WASHER, SPLIT lOCK 
44 307675-040 21390 1 SCREW, HEX HEAD 103 307951-003 21274 29 WASHER, SPLIT lOCK 
45 307260-015 31408 2 RECEPTl, CLIP-ON 104 307951-004 21274 70 WASHER, SPLIT lOCK 
46 307060-001 30712 1 PIN, BAll lOCK 106 307604-012 21274 4 SCREW1032, BINDING HD 
47 313674-000 30695 4 STUD, lEVELlNGFT 107 000053-005 14987 22 MOUNT, TIE WRAP 
48 307196-001 30371 9 GROMMET, CATPlR EXT 108 307975-002 23328 33 CBl, TIE LOCKING 
49 307325-001 23901 4 lVF, FT 110 307950-009 21274 24 WASHER, SIZE .500 
50 207190-000 12885 2 TAB, MALE 111 307951-009 21274 12 WASHER, SPLIT lOCK 
51 207286-000 22584 3 JUMPER, TERM BD 113 307675-020 21390 12 SCREW, HEX HD 
52 313593-201 31835 1 B/M, ASM 114 307675-012 21390 4 SCREW, HEX HEAD 
53 313562-200 31383 1 HARNESS, AC-GT FANS 115 307400-006 16389 4 NUTS, HEX 
54 313582-200 32552 1 HARNESS, UPC/-5V PS 116 307950-005 21274 11 WASHER, SIZE .250 
55 313583-200 32821 1 CB l, ASM UPC/12V PS 117 307951-005 21274 7 WASHER, SPLIT lOCK 
56 313584-200 32294 1 CB l ASM, UPC/+5V PS 118 313500-102 32604 0 E/M ASM, MSU MOD6 
57 313592-200 32726 1 HARNESS, SEN-PS/BUS 119 313500-360 32518 0 MSU 
58 313663-200 32518 1 CBl ASM, INTERCOM 120 319371-000 30799 2 PIN, DOWEll 
59 313594-200 30509 1 CBl ASM, GND STRAP 121 310776-001 32651 2 BRACKET, DOOR lATCH 
60 313587-001 31638 1 JUMPER, +5P53- BUS 122 307086-001 32104 - 4 NUT, PUSH-ON 
61 313585-002 31638 1 JUMPER, P51 TO BUS 123 319136-001 22181 2 HINGE, PLATE 

(continued) 

10-7 



'---- MSU Mod-6 

(continued) 

Figure 10-3/10-4/10-5/10-6 
MSU~O(j-6 ETM Assembly 

ITEM PART NO. E/C NO. QTY. DESCRIPTION 

124 319205-000 32140 4 PLATE, LOCKING 
125 319013-000 23248 2 BRKT, HINGE 
126 319008-000 23388 2 P.LA TE, CATCH 
127 319087-000 REV-A 2 PIN, HINGE 
129 307604-004 21274 4 SCREW1032, BINDING HD 
130 317950-003 21274 4 WASHER, FLT M5 
131 317951-003 21274 4 WASHER, SP LK M5 
132 307070-003 30712 1 BUSHING, TELESLOPIC 
133 313675-000 30883 8 BOOT, PWR SUPPLY 
136 000056-000 22764 1 DWGFAB,~NLABELSQUARE 

135 313587-002 31638 1 JUMPER, +5P53-BUS 
136 313585-001 31638 1 JUMPER, P51 TO BUS 
137 313586-001 31638 1 JUMPER, P52 TO BUS 
138 307950-033 21274 3 WASHER, SIZE 8 
139 311023-002 30600 6 WASHER, NYLON WHT 
141 313523-000 30509 1 FILTER, AIR-ARRAY 
142 313615-200 31497 1 DOORASM, ARRAY MSU 
143 313508-200 30695 1 FAN ASM, LWR ARRAY 
144 313614-200 32784 4 DOORASM, ARRAY MSU 
145 313629-001 30580 5 COVER, WIRE DUCT 
146 313629-002 32442 1 COVER, RACEWAY V7 MSU 
147 313186-000 32441 5 COVER, RACEWAY V7 MSU 
148 313629-003 32442 1 COVER, RACEWAY V7 MSU 
149 313616-200 31645 5 DOORASM,MSU 
150 313524-000 30509 1 FI LTER, AI R-BLO 
151 313617-000 30474 1 BRACKET, AIR FLTR 
152 313626-200 32679 1 FAN, ASM BLO 
153 307400-064 16389 6 NUTS, HEX 
154 . 307107-000 30167 3 GUARD, FINGER 
155 207067-000 31492 3 FAN,TARZAN 
156 307634-016 22230 6 SCREW, FI LLlS.HD 
157 307675-020 21390 3 SCREW, HEX HEAD 
160 307975-050 REV-B 8 CBL, TIE MTG DEVICE 
161 307975-007 23328 7 CBL, TIE LOCKING 
162 313561-200 31363 1 HARNESS, UPR FANS 
163 313185-002 31638 1 RETAINER, BUS BAR STRAP 
164 307603-022 21274 3 SCRW832, BINDING HD 
165 313720-002 32645 1 JUMPER 
166 307603-016 21274 4 SCRW832, BINDING HD 
167 316267-000 23016 1 GRILLE, EXHAUST 
168 307774-001 31513 2 SCREW, SET 10-32X3/8 SELF-LOK 
169 313671-001 30835 2 HINGE, PLATE 
170 313671-002 30835 2 HINGE, PLATE 
171 319136-000 22181 2 HINGE, PLATE 
172 307186-000 30373 0 TAPE, SILICONE 
173 313629-000 30580 0 COVER, WIRE DUCT 
174 307660-006 32425 4 SCREW, FL HD 8-32 UNDERCUT 
175 313680-102 31936 0 CD KIT, 216MB MOD6 

V /5, V /6 Illustrated Parts Catalog 10-8 



Figure 11-1 
EUP ElM Photo 1 (Side 1) 

V /5, V /6 Illustrated Parts Catalog 

ITEM 

1 
2 
3 
4 
5 

PART NO. 

311508-200 
513016-203 
513031-203 
207045-200 
300201-009 

Figure 11-1 

E/C NO. 

22705 
18346 
31124 
31763 
30361 

QTY DESCRIPTION 

UPC ASSEMBLY 
PCB, L. E. D. 
PCB, Bus Margin 
Power Supply, Type-1 
Filter, Air-Below PIS 

EUP 

11-1 



V /5, V /6 Illustrated Parts Catalog 

Figur~ 11-~ 
!=UP Ph'otP~ (§ide 2) 

ITEM 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 

PART NO. 

312516-204 
312516-203 
309015-201 
313662-200 
312527-000 
312539-201 
312542-200 
300201-023 
216142-200 
216143-200 

EUP 

Figure 11-2 
EUP Photo 2 (Side 2) 

E/C NO. QTY DESCRIPTION 

31275 1 Door Assembly, with cut-out 
31275 4 Door Assembly 
31401 2 Sensor, Air 
34314 1 EUP to MSU Cable Assembly 
16344 1 Diffuser, Air 
20227 1 Fan Assembly (3 Fans) 
14859 3 Fan, 220 Volt 
21072 1 Filter, Air - Bottom 
31515 1 E UP to Buffer Cable Assembly 
20792 2 E UP to Channel Cable Assembly 

11-2 



V/5, Parts Catalog V 16 Illustrated 

2, 

EUP 

Figure 11-3 
bly (1 of 2) 

E UP ElM Asse~ 11504-100 

11-3 



1J>f.~ I I ~ 
p,------------------------rYV~ 

.---_~V 

VIEW A-A 
SCALE"" 1/2 

V /5, V /6 Illustrated Parts Catalog 

I . r 

Figure 11-4 
EUP ElM Assembly (2 of 2) 

311504-100 

SECTION B-8 
SCALE: 1/2 

VIEW (-( 

SCALE: 1/2 

ITEM 

1 
2 
3 
4 

14 
15 
17 
18 
22 
23 
26 
27 
29 
30 
31 
32 
33 
34 
35 
36 
37 
38 
39 
40 
41 
42 
43 
44 
45 
49 
50 
51 
52 
53 
54 
55 

PART NO. 

311503-200 
312541-200 
207045-001 
301079-000 
307975-012 
307196-002 
317603-010 
317603-008 
317676-030 
317950-003 
317950-006 
317951-003 
317951-006 
317400-006 
311504-100 
311504-260 
317601-014 
317951-001 
317950-001 
307925-001 
300372-000 
312070-000 
309015-201 
000053-004 
207204-000 
207240-000 
317602-014 
317601-005 
307975-001 
311504-250 
311508-200 
315143-000 
315145-000 
311504-650 
207190-000 
317101-000 

Figure 11-3/11-4 
EUP ElM Assembly 

E/C NO. 

30932 
21738 
22144 
30785 
30385 
23328 
30371 
21274 
21274 
21274 
21274 
21274 
21274 
21274 
21274 
30932 
20895 
21274 
21274 
21274 
16356 
30322 
22628 
30169 
14987 
15971 
22581 
21274 
21274 
23328 
30449 
22705 
22924 
30361 
21382 
12885 
30935 

QTY 

1 
1 
1 
1 
3 
7 

20 
16 

2 
34 

4 
34 

2 
2 
REF 
1 
4 
4 
4 
4 
2 
1 
2 
2 
1 
1 
4 
3 
2 
1 
1 
1 
1 
REF 
1 
1 

DESCRIPTION 

MAIN FR, UP 
CHASSIS, UP 
FRAME, MECH 
PS, PWR SUPP L Y 
COVER, PWR SPL Y 
CBL, TIE LOCKING 
GROMMET, CATPLR EXT 
SCREW, FI L HD M5 
SCREW, FLHD M5X14 

.SCREW, M10 
WASHER, FL T M5 
WASHER, FL T.METRIC 
WASHER, SP LK M5 
WASHER, SPLT.LK.ME 
NUTX, HEX, METRIC 
MAIN FR, UP 
HARNESS, ROUTING UP 
SCREW, FL HD M3 
WASHER, SP LK M3 
WASHER, FLT M3 
SPACER. FIBER 
BRKT, GATE SUPT. 
SUPPORT, SENSOR MT 
SENSOR, THERMAL 
MOUNT, TIE WRAP 
BLOCK, TERM 
STRIP, MARKER 
SCREW, M4 
SCREW, M3 
CBL, TIE LOCKING 
LABEL, INSTL U/P 
UPC/EUP, ElM ASM 
BRACKET,CONNECTOR 
BRACKET, CONNECTOR 
SPC FUNCTNL FXT UP 
TAB, MALE 
LABE L, WI RE LIST 

EUP 

11-4 


	001
	002
	003
	004
	005
	01-01
	01-02
	01-03
	01-04
	01-05
	01-06
	01-07
	01-08
	01-09
	01-10
	01-11
	01-12
	01-13
	01-14
	01-15
	01-16
	01-17
	01-18
	01-19
	01-20
	01-21
	01-22
	01-23
	01-24
	01-25
	02-01
	02-02
	02-03
	02-04
	02-05
	02-06
	02-07
	02-08
	02-09
	02-10
	02-11
	03-01
	03-02
	03-03
	03-04
	03-05
	03-06
	03-07
	04-01
	04-02
	04-03
	04-04
	04-05
	04-06
	05-01
	05-02
	05-03
	05-04
	05-05
	05-06
	05-07
	05-08
	05-09
	05-10
	05-11
	05-12
	05-13
	05-14
	06-01
	06-02
	06-03
	06-04
	06-05
	06-06
	06-07
	06-08
	06-09
	06-10
	06-11
	06-12
	06-13
	06-14
	07-01
	07-02
	07-03
	07-04
	07-05
	07-06
	07-07
	07-08
	07-09
	07-10
	07-11
	07-12
	07-13
	07-14
	07-15
	07-16
	07-17
	07-18
	07-19
	07-20
	07-21
	07-22
	07-23
	07-24
	07-25
	07-26
	08-01
	08-02
	08-03
	08-04
	08-05
	08-06
	08-07
	09-01
	09-02
	09-03
	09-04
	09-05
	09-06
	09-07
	09-08
	09-09
	10-01
	10-02
	10-03
	10-04
	10-05
	10-06
	10-07
	10-08
	11-01
	11-02
	11-03
	11-04

